PIA(SiE

CHINA CERTIFICATION ICT CO., LTD (DONGGUAN)

Applicant:

Address:

FCC ID:
IC:
HVIN:

Product Name:

Standard(s):

.

(ACCREDITED)

TESTING LABORATORY
CERTIFICATE # 6356.01

TEST REPORT

Grandstream Networks, Inc.
126 Brookline Ave., 3rd Floor Boston, MA 02215, USA

YZZGWN7665
11964A-GWN7665
GWN7665

802.11ax Tri-Band Wi-Fi 6E Access Point

47 CFR Part 15, Subpart E(15.407)

RSS-247 Issue 3, August 2023

RSS-Gen, Issue 5, February 2021 Amendment 2

ANSI C63.10-2013

KDB 789033 D02 General U-NII Test Procedures New
Rules v02r01

The above device has been tested and found compliant with the requirement of the relative standards
by China Certification ICT Co., Ltd (Dongguan)

Report Number:
Date Of Issue:

Reviewed By:

Title:
Approved By:

Title:
Test Laboratory:

CR230955399-00E

2023/12/01
Calvin Chen

| Glin
RF Engineer
Sun Zhong

Sun Zhﬂﬂj

Manager
China Certification ICT Co., Ltd (Dongguan)

No. 113, Pingkang Road, Dalang Town, Dongguan,
Guangdong, China
Tel: +86-769-82016888




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Test Facility

The Test site used by China Certification ICT Co., Ltd (Dongguan) to collect test data is located on the
No. 113, Pingkang Road, Dalang Town, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 D01 and is listed in the
FCC Public Access Link (PAL) database, FCC Registration No. : 442868, the FCC Designation No. :
CNI1314.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to
Canadian radio equipment requirements, the CAB identifier: CN0123.

Declarations

China Certification ICT Co., Ltd (Dongguan) is not responsible for the authenticity of any test data
provided by the applicant. Data included from the applicant that may affect test results are marked with a
triangle symbol “ A”. Customer model name, addresses, names, trademarks etc. are not considered data.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

This report cannot be reproduced except in full, without prior written approval of the Company.

This report is valid only with a valid digital signature. The digital signature may be available only under
the Adobe software above version 7.0.

This report may contain data that are not covered by the accreditation scope and shall be marked with an
asterisk “%k”.

Page 2 0of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

CONTENTS

DOCUMENT REVISION HISTORY ...ccceiiceecrrrrrrsssnssssssssseeseeceesesccscsscssssssssssssssssssssssssssssssssssssse 5
1. GENERAL INFORMATION .....ccctttteeeececcecccssssssssssssssssssssssssssessssssssssssssssssssssssssssssssssssssssssssssss 6
1.1 PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) 6
1.2 DESCRIPTION OF TEST CONFIGURATION 9
1.2.1 EUT Operation CONAItION: .......cccuevuierieriietentiesieie ettt sttt sttt e testeestesete bt enbesseenbesasesbesssesseensesssessesnsesaeens 9
1.2.2 Support Equipment List and DEtails ..........cccueeeuiiriieiiieiie ittt et siee et s ae et e enseennnes 14
1.2.3 Support Cable List and DELAilS .......cc.eruiriiriiieiiiieiietestee sttt ettt sttt sae s e beseaesbeessesseensesseensens 14
1.2.4Block Diagram Of TESt SEIUDP ......cuveueetiitirtieteiterteieteie et te ettt ettt et ese ettt eaesae et e esessesteesesseteesessenseeeseneeneas 14
1.3 MEASUREMENT UNCERTAINTY .cctccecresnssreccssssassssccssssnssssscssssonsssssssssses 16
2. SUMMARY OF TEST RESULTS ..ccceettttteeeeeeeeeeeccccsceccccscsssssssssssssssssssssssssssssssssssssssssssssssssssss 17
3. REQUIREMENTS AND TEST PROCEDURES .......cccciitiinnnnnnnnesennnstiiteeccccsssssssssssssssses 18
3.1 AC LINE CONDUCTED EMISSIONS ...ccceettteccssessassssccsssssnssssscsssssnssssssssons 18
3.1.1 APPlICable StANAArd........c.ccuieieiiiiieiicieseee ettt e e et e s ta e be et e teenbeste e reesbeetaenseeseenreenseeees 18
BUL.2 EUT S@LUP...cuteeuietieieitteieeiteste ettt et st e te st e etesttesteeateste e beesbesseessesseenseensesssenseessanseensesseensesnsenseensesseensenneenss 19

3 1.3 EMI TESt RECEIVET SELUP ...veevvetieiieiieitieiiestieste et e steete st e bt st e steesaessaesbeessesssesseessesseensesseessesssesseensanseensenssenses 20
314 TESE PLOCEAULIE ...ttt et e et e et e e e et e e eaaeeeease e eenteeeenaaeeeenaaeeeeneeeeeaeeeeenreeas 20
3.1.5 Corrected Amplitude & Margin CalCulation...........ceciiuieriirierieiienienieee ettt sttt 20
3.2 RADIATION SPURIOUS EMISSIONS 21
3.2.1 APPlICable StANAArd..........ccvieieiiieieiicieceee ettt ettt e e e et et e s te et e e b et e enbesre e reesaeeteenseeseenreenrenees 21
3.2 2 EUT S@LUP...cuteiutetteiteittete ettt ettt ettt ettt et eat e st et s bt e bt eate s bt et e sat e bt enbesbtenbeeab e bt enbesbee bt sstesbeensesseensesaeenbes 23
3.2.3 EMI Test Receiver & Spectrum ANAIYZET SETUD .....ecvivieriieieeieieeeesieesteetesteetesteesteseeeseeessesseesseeseessessseseas 23
3.2 4 TESE PLOCEAULIE ...ttt e ettt e et e et e e eta e e e eateeeeeaseeeetaeeenaseeeeaaeeeenseesensseeennreeas 24
3.2.5 Corrected Amplitude & Margin Calculation............coecvriririiieiei et 24
3.3 26DBATTENUATED BELOW THE CHANNEL POWER: 25
3.3.1 APPlICable StaNArd.........ccccueeieiiiriiiiiierieeee ettt ettt et sttt ettt be st e ete e b e eneenseenreeees 25
332 EUT S@LUP...cuteiutetieiteittete ettt ettt ettt ettt et et e bt et s b et eate s bt eabesat e bt embeshtenbeeabenseenbesbeebessbesbeensesseensesneenbes 25
3.3 3 TESE PIOCEAULE ...ttt ettt e et e e et e e eate e e eare e eenteeeenaaeeeenaaeeeeseeeeeseeeeenreeas 25
3.4 EMISSION BANDWIDTH: 26
3.4.1 APPlICADIE STANAAIA.......ceeiieiieiieiiiiccieceee ettt ettt et et e st e et e s tb e beesb e beeabesteesbeesbeereenseeseereenseeees 26
342 EUT SOUUP. cuttetieettetie et e ettt e ettt e st e tee e bt e s tteenteeeateessseenteeeaeeesaeeeaseeanseesaeeanseeanseenseeanseenteenseasnseenseesnneans 26
343 TESE PLOCEAULIE ...evveieieii ettt ettt e et e et e e e e e e e easeeeeeareeeeteeeenaseeeesaeeeenseeeensseeennneeas 26
3.5 MAXIMUM CONDUCTED OUTPUT POWER: 28
TSI N o) o) Tt o (I 721 1 T ) ' USRS 28
352 EUT S@LUP...cutieuietieiestteie ettt ettt ettt e e st e eteettesteeateste e bt esbesseessesseenseensesseenseessanseensesseensesnsenseensesseensenneenss 29

R T I T A &g (1ol <a 111 (RSP RRR 29
3.6 MAXIMUM POWER SPECTRAL DENSITY: 30
3.6.1 APPlICADIE STANAAIA......ccuieiieiieiiiieiectieeeee ettt sttt et e st et e et e bt enbesbeenbeenbeereenbeeneenteentesees 30
3102 EUT SEIUP...cvieuiiitieieitieiteetteste et esteeetesteetesteeaeestesteesseeteesseessasseessaaseesseessesssasseassanssensesssessesssasseessanssensenssenss 31
3.0.3 TESE PIOCEAULIE ....vveiieeii ettt ettt ettt e et e e eaaa e e e eateeseateeeeataeeeaaeeeenseeeseneeeesseeeeeneneas 32
3.7DutyY CYCLE: 32
371 EUT S@LUP..cuteeuteiieiteittete ettt ettt ettt ettt et et e he et bt et eate s st eab e sat e bt e e e sbtenbeeab e st enbesbee bt ssbesbeensesaeensesaeenbes 32
372 TESE PIOCEAUIE ..ottt ettt e ettt e et e e e enta e e e eateeesaeeeeenteseesaeessnaeeeseneeeesneeesaneneas 32

Page 3 0of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

3.8 ANTENNA REQUIREMENT 33
3.8.1 APPIIcable Standard...........cooeeriiriiiiiiieieeeee ettt st b e sttt et et seee 33
382 JUAGIMENL ...ttt ettt ettt b et ettt e st h e et e Re Rt ReeheeR et e eRe s et e es et e e et e teneennennenean 33

3.9 ADDITIONAL REQUIREMENT 34
3.9.1 APPLIcable Standard...........coeeeriiiiiiiiiieieeeee ettt ettt st b e sttt e et e bt neee 34

3.0.2 JUDGMENT auuueeeeeeeeessrsreeeeecssssssssecessssssssssesssssssssssessssssssssssssssssssssesesssssssssssesssssssssssessssssssssssssssssssasasess 35

4. Test DATA AND RESULTS............ eeteenseeeseeenennsernnsenstesssereesnsesnsesnssenssnssnnsesnsesnsesnnesnnes 36

4.1 AC LINE CONDUCTED EMISSIONS 36

4.2 RADIATION SPURIOUS EMISSTONS ....cccceeereerrrrrssssssssssessssssssssssassssssassees 39

4.3 26DB ATTENUATED BELOW THE CHANNEL POWER ....cccceeeeeeeeeeeeeeeceeeecceccccsssssssssssssssssssnes 118

4.4 EMISSION BANDWIDTH 125

4.5 MAXIMUM CONDUCTED OUTPUT POWER 177

4.6 MAXIMUM POWER SPECTRAL DENSITY 184

4.7 DuTY CYCLE 261

5. RF EXPOSURE EVALUATION ...uueciiieeeeennrreeeeeeesssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 265

5.1 MAXIMUM PERMISSIBLE EXPOSURE (MPE) 265
5.1.1 ApPlicable Standard...........cooeeriiiiiriiiieieeeeesee ettt sttt et b et s b et st e bt et sbeen 265
S 1.2 RESUIE ettt et e et e e e e et e e e e e e e e e e e e ———eeeeea e ———eeeeaaa————eeeaaaa———aeaaaaa————_s 265

5.2 RSS-102 § 4 —-EXPOSURE LIMITS 267
5.2.1 ApPlIicable StANAArd........cccceeieiiiieiiiieieeeee ettt sttt ettt ettt et ettt e ettt e st e e besteebeennenbeenbenreens 267
5.2 2 RESUIE et et e et e e e et e e e e e e e e e e e e ———eeeeaaa———aeeeaaa————aeeaaaa———aeaaaan————_s 267

6. EUT PHOTIOGRAPHS ...ooiteeeeeeeeeeeeeeeecssseeeressssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 269
7. TEST SETUP PHOTOGRAPHS .....veeeeerereeeeeeannne eeeeeseerneernstrnseensesasesnsssasesanesnnennesanens 270

Page 4 0of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

DOCUMENT REVISION HISTORY

Revision Number Report Number Description of Revision Dat.enof
Revision
1.0 CR230955399-00E Original Report 2023/12/01

Page 5 0of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

1. GENERAL INFORMATION

1.1 Product Description for Equipment under Test (EUT)

EUT Name: | 802.11ax Tri-Band Wi-Fi 6E Access Point

EUT Model: | GWN7665

5180-5240 MHz (802.11a/n ht20/ac vht20/ax he20)
5190-5230 MHz(802.11n ht40/ac vht40/ax he40)
5210 MHZz(802.11ac vht80/ax he80)

5260-5320 MHz (802.11a/n ht20/ac vht20/ax he20)
5270-5310 MHz(802.11n ht40/ac vht40/ax he40)
5290 MHz(802.11ac vht80/ax he80)
5250MHz(802.11ac vht160/ax he160)

5500-5720 MHz (802.11a/n ht20/ac vht20/ax he20)
5510-5710 MHz(802.11n ht40/ac vht40/ax he40)
5530-5690 MHz(802.11ac vht80/ax he80)
5570MHz(802.11ac vht160/ax he160)

5745-5825 MHz (802.11a/n ht20/ac vht20/ax he20)
5755-5795 MHz(802.1 1n ht40/ac vht40/ax he40)
5775 MHz(802.11ac vht80/ax he80)

Operation Frequency:

27.57dBm (5150-5250 MHz)
21.71dBm (5250-5350 MHz)
21.72dBm (5470-5725 MHz)
27.11dBm (5725-5850 MHz)

Maximum Average Conducted
Output Power
(FCO):

: 15.07dBm (5150-5250 MHz)
Maximum Average Conducted 17.69dBm (5250-5350 MHz)

Output P (1Cys | 21.72dBm (54705725 MHz)
* | 27.11dBm (57255850 MHz)

802.11a/n/ac:OFDM-BPSK, QPSK, 16QAM, 64QAM,256QAM
Modulation Type: | 802.11ax: OFDMA- BPSK, QPSK, 16QAM,
64QAM,256QAM,1024QAM

Rated Input Voltage: | POE 48V

Serial Number: | RE/CE:2BI1-1;RF: 2BI1-2

EUT Received Date: | 2023/9/20

EUT Received Status: | Good

Note: 5600-5650 MHz was disabled by software in Canada Market.
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1.1.2 Operation Frequency Detail:
For 802.11a/n ht20/ac vht20/ax he20:

5150-5250MHz Band 5250-5350 MHz Band 5470-5725 MHz Band 5725-5850MHz Band
Channel Flg\(}l‘;;cy Channel Fr(i(/illl_le;cy Channel Fr(;(/lllll_le;cy Channel Fr(elb\(/l[lll_le;cy
36 5180 52 5260 100 5500 149 5745
40 5200 56 5280 104 5520 153 5765
44 5220 60 5300 108 5540 157 5785
48 5240 64 5320 112 5560 161 5805
/ / / / 116 5580 165 5825
/ / / / 120%* 5600 / /
/ / / / 124* 5620 / /
/ / / / 128* 5640 / /
/ / / / 132 5660 / /
/ / / / 136 5680 / /
/ / / / 140 5700 / /
Note: the channels mark with * were in the range of 5600-5650 MHz disabled by software in Canada Market.
Per section 15.31(m)/RSS-Gen, the below frequencies were performed the test as below:
36 5180 52 5260 100 5500 149 5745
40 5200 56 5280 116 5580 157 5785
48 5240 64 5320 140 5700 165 5825

For 802.11n ht40/ac vht40/ax he40:

5150-5250MHz Band 5250-5350 MHz Band 5470-5725 MHz Band 5725-5850MHz Band
Channel Fr(‘;l[lg;cy Channel Fr(elz\(/}lll_lezn)cy Channel Fr((le\(/][lllle;cy Channel F?;(}l;le;cy
38 5190 54 5270 102 5510 151 5755
46 5230 62 5310 110 5550 159 5795
/ / / / 118* 5590 / /
/ / / / 126* 5630 / /
/ / / / 134 5670 / /

Note: the channels mark with * were in the range of 5600-5650 MHz disabled by software in Canada Market.

Per section 15.31(m)/RSS-Gen, the below frequencies were performed the test as below:

38 5190 54 5270 102 5510 151 5755
46 5230 62 5310 110 5550 159 5795
/ / / / 134 5670 / /

For 802.11ac vht80/ax hew80:

5150-5250MHz Band 5250-5350 MHz Band 5470-5725 MHz Band 5725-5850MHz Band
Frequency Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
42 5210 58 5290 106 5530 155 5775
/ / / / 122 5610* / /

Note: the channels mark with * were in the range of 5600-5650 MHz disabled by software in Canada Market.

Per section 15.31(m), the above in bold frequencies were performed the test.
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For 802.11ac vht160/ax hew160:

5150-5250MHz Band~5250-5350 MHz Band

5470-5725MHz Band

Frequency Frequency
Channel (MHz) Channel (MHz)
50 5250 114 5570*

Note: the channels mark with * were in the range of 5600-5650 MHz disabled by software in Canada Market.

Per section 15.31(m), the above in bold frequencies were performed the test.

1.1.3 Antenna Information Detail A :

input impedance

Frequency Range

Antenna Gain

Antenna Antenna Type (Ohm) (MHz) (dBi)
Chain 0 PIFA 50 5150-5850 5.26
Chain 1 PIFA 50 5150-5850 5.26

The Method of §15.203 Compliance:
X Antenna was permanently attached to the unit.
[]Antenna use a unique type of connector to attach to the EUT.
[ 1Unit was professionally installed, and installer shall be responsible for verifying that the correct
antenna is employed with the unit.

1.1.4 Accessory Information:

No.
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1.2 Description of Test Configuration

1.2.1 EUT Operation Condition:

The system was configured for testing in Engineering Mode, which was

ELAE Qg b 7338 provided by the manufacturer.
Equipment Modifications: | No
EUT Exercise Software: | RTL8852A MP Toolkit.exe
The software was provided by manufacturer. The maximum power was configured as below, that was provided by the
manufacturer A
5150-5250 MHz Band(FCC):
Test Modes Test Channels Test Frequency Data rate “ower Level Sctting
(MHz) Chain 0 Chain 1
Lowest 5180 6Mbps 21 21
802.11a Middle 5200 6Mbps 24 24
Highest 5240 6Mbps 24 24
Lowest 5180 MCSO0 21 21
802.11ac vht20 Middle 5200 MCSO0 22 23
Highest 5240 MCSO0 23 23
202, 1120 vhi40 Lowest 5190 MCSO0 20 20
Highest 5230 MCSO0 24 24
802.11ac vht80 Middle 5210 MCSO0 20 20
Lowest 5180 MCSO0 20 20
802.11ax he20 Middle 5200 MCS0 23 24
Highest 5240 MCSO0 23 24
802, 11ax hed0 Lowest 5190 MCSO0 19 19
Highest 5230 MCSO0 24 24
802.11ax he80 Middle 5210 MCSO0 20 20
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5150-5250 MHz Band(IC):

Test Frequency

Power Level Setting

Test Modes Test Channels (MHz) Data rate Chain 0 Chain 1

Lowest 5180 6Mbps 17 16

802.11a Middle 5200 6Mbps 17 16

Highest 5240 6Mbps 16 15

Lowest 5180 MCSO0 11 11

802.11ac vht20 Middle 5200 MCSO0 11 11

Highest 5240 MCSO0 11 10

802,11 vhid0 Lowest 5190 MCSO0 16 13

Highest 5230 MCSO0 16 13

802.11ac vht80 Middle 5210 MCSO0 13 13

Lowest 5180 MCSO0 10 10

802.11ax he20 Middle 5200 MCSO0 11 11

Highest 5240 MCS0 10 10

802.11ax hed0 Lowest 5190 MCSO0 13 13

Highest 5230 MCSO0 12 12

802.11ax he80 Middle 5210 MCSO0 13 13
5250-5350 MHz Band(FCC):

Test Modes Test Channels Test Frequency Data rate Power Level Setting

(MHz) Chain 0 Chain 1

Lowest 5260 6Mbps 19 19

802.11a Middle 5280 6Mbps 19 19

Highest 5320 6Mbps 19 20

Lowest 5260 MCSO0 16 17

802.11ac vht20 Middle 5280 MCSO0 17 17

Highest 5320 MCS0 17 17

802. 1180 vhtd0 Lowest 5270 MCSO0 18 19

Highest 5310 MCS0 19 19

802.11ac vht80 Middle 5290 MCSO0 20 20

Lowest 5260 MCSO0 17 18

802.11ax he20 Middle 5280 MCSO0 17 17

Highest 5320 MCS0 18 18

802.11ax hed0 Lowest 5270 MCS0 19 19

Highest 5310 MCS0 20 20

802.11ax he80 Middle 5290 MCSO0 19 19

802.11ac vht160 Middle 5250 MCS0 16 16

802.11ax hel60 Middle 5250 MCSO0 16 16
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5250-5350 MHz Band(IC):

Test Frequency

Power Level Setting

Test Modes Test Channels (MHz) Data rate Chain 0 Chain 1
Lowest 5260 6Mbps 18 18
802.11a Middle 5280 6Mbps 18 18
Highest 5320 6Mbps 19 19
Lowest 5260 MCSO0 12 12
802.11ac vht20 Middle 5280 MCSO0 12 13
Highest 5320 MCS0 14 13
802,11 vhid0 Lowest 5270 MCSO0 12 11
Highest 5310 MCSO0 13 12
802.11ac vht80 Middle 5290 MCSO0 12 12
Lowest 5260 MCSO0 11 12
802.11ax he20 Middle 5280 MCSO0 12 12
Highest 5320 MCS0 13 13
802.11ax hed0 Lowest 5270 MCSO0 12 11
Highest 5310 MCS0 13 12
802.11ax he80 Middle 5290 MCSO0 13 12
802.11ac vht160 Middle 5250 MCSO0 12 11
802.11ax hel60 Middle 5250 MCSO0 11 12
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5470-5725 MHz Band:

Test Modes Test Channels Test Frequency Data rate Power Level Setting
(MHz) Chain 0 Chain 1

Lowest 5500 6Mbps 20 19

802.11a Middle 5580 6Mbps 20 20

Highest 5700 6Mbps 21 21

Lowest 5500 MCSO0 17 17

802.11ac vht20 Middle 5580 MCSO0 17 18

Highest 5700 MCS0 20 20

Lowest 5510 MCSO0 18 18

802.11ac vht40 Middle 5550 MCSO0 20 20

Highest 5670 MCSO0 20 20

8021180 vhig0 Lowest 5530 MCSO0 19 19

Highest 5610 MCSO0 21 21

Lowest 5500 MCS0 17 17

802.11ax he20 Middle 5580 MCSO0 17 19

Highest 5700 MCS0 19 19

Lowest 5510 MCSO0 18 18

802.11ax he40 Middle 5550 MCSO0 20 20

Highest 5670 MCSO0 20 20

9021 1ax he80 Lowest 5530 MCSO0 18 18

Highest 5610 MCS0 21 21

802.11ac vht160 Middle 5570 MCS0 18 18

802.11ax hel60 Middle 5570 MCSO0 18 18
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5725-5850 MHz Band:

Test Frequency

Power Level Setting

Test Modes Test Channels (MHz) Data rate Chain 0 Chain 1

Lowest 5745 6Mbps 24 24

802.11a Middle 5785 6Mbps 24 24
Highest 5825 6Mbps 24 24

Lowest 5745 MCSO0 24 24

802.11ac vht20 Middle 5785 MCSO0 24 24
Highest 5825 MCS0 24 24

802.1180 vhtd0 Lowest 5755 MCSO0 24 24
Highest 5795 MCSO0 24 24

802.11ac vht80 Middle 5775 MCSO0 22 22
Lowest 5745 MCSO0 24 24

802.11ax he20 Middle 5785 MCSO0 24 24
Highest 5825 MCS0 24 24

$02.11ax hed0 Lowest 5755 MCSO0 24 24
Highest 5795 MCS0 24 24

802.11ax he80 Middle 5775 MCSO0 22 22

Note:

1. The above are the worst-case data rates, which are determined for each mode based upon investigations by
measuring the average power and PSD across all data rates, bandwidths, and modulations.
2. The device supports SISO in all modes, and MIMO 2T2R in 802.11n/ax modes, per pretest, 2T2R mode was the
worst mode and reported for 802.11n/ax modes.
3. The device support Beamforming and non-beamforming mode for MIMO, per pretest, Beamforming mode was the

worst mode and reported for MIMO.
4. for 802.11ax mode, the device not support partial RU mode.
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1.2.2 Support Equipment List and Details

Manufacturer Description Model Serial Number

DELL Notebook E6410 GYXJ3 A00 JSD2
DIGITAL POE G0720-480-050 3TV4E338182
1.2.3 Support Cable List and Details
Shieldi . Length
Cable Description ’;‘e M8 | Ferrite Core & From Port To
ype (m)

RJ45 Cable NO NO 1 POE EUT
RJ45 Cable NO NO 1 Notebook EUT

1.2.4Block Diagram of Test Setup
AC line conducted emissions:

LISM

FOE -l UL"[’I’.IJ EUT

l

-l Ucmbl notebook

l

Mon-Conductive Table 80 cm

above Ground

Plane

- W —

)

'

1.5 Meater
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Spurious Emissions:

AC Mains
FOE I
EUT 1Iﬂcm>|l notebook E
g
Mon-Conductive Table #0130 cm
above Ground Plane
-4 1.5 Meter -
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1.3 Measurement Uncertainty

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider
the uncertainty. The extended uncertainty given in this report is obtained by combining the standard
uncertainty times the coverage factor K with the 95% confidence interval.

Parameter Measurement Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.61dB
+0.61 dB

Power Spectral Density, conducted

Unwanted Emissions, radiated

30M~200MHz: 4.15 dB,200M~1GHz: 5.61 dB,1G~6GHz: 5.14 dB,
6G~18GHz: 5.93 dB,18G~26.5G:5.47 dB,26.5G~40G:5.63 dB

Unwanted Emissions, conducted +1.26 dB
Temperature +1°C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%

AC Power Lines Conducted Emission

2.8 dB (150 kHz to 30 MHz)
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2. SUMMARY OF TEST RESULTS

Standard(s) Section Test Items Result
§15.207(a) . - .
RSS-Gen Clause 8.8 AC line conducted emissions Compliant
FCC§15.205& §15.209
&§15.407(b) Undesirable Emission& Restricted Bands Compliant
RSS-247 Clause 6.2
RSS-247 Clause 6.2.1.2 26dB attenuated below the channel power Compliant
FCC§15.407(a) (e)
RSS-247 Clause 6.2 Emission Bandwidth Compliant
RSS-Gen Clause 6.7
RSFSC- 2C4§71 %;‘a?;(eaél Maximum Conducted Output Power Compliant
R§SC- gﬁ; S(f?ggsgag_z Power Spectral Density Compliant
§15.203 . .
RSS-Gen Clause 6.8 Antenna Requirement Compliant
RSS-247 Clause 6.4 Additional requirements Compliant
FCC §2.1091 Maximum Permissible exposure Compliant
RSS-102 §4 Exposure Limits Compliant
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3. REQUIREMENTS AND TEST PROCEDURES

3.1 AC Line Conducted Emissions
3.1.1 Applicable Standard
FCC§15.207(a).

(a) Except as shown in paragraphs (b) and (c) of this section, for an intentional radiator that is designed to
be connected to the public utility (AC) power line, the radio frequency voltage that is conducted back onto
the AC power line on any frequency or frequencies, within the band 150 kHz to 30 MHz, shall not exceed
the limits in the following table, as measured using a 50 pH/50 ohms line impedance stabilization network
(LISN). Compliance with the provisions of this paragraph shall be based on the measurement of the radio
frequency voltage between each power line and ground at the power terminal. The lower limit applies at
the boundary between the frequency ranges.

Conducted limit (dBpV)
Frequency of emission (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46"
0.55 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

(b) The limit shown in paragraph (a) of this section shall not apply to carrier current systems operating as
intentional radiators on frequencies below 30 MHz. In lieu thereof, these carrier current systems shall be
subject to the following standards:

(1) For carrier current system containing their fundamental emission within the frequency band 535-1705
kHz and intended to be received using a standard AM broadcast receiver: no limit on conducted emissions.

(2) For all other carrier current systems: 1000 pV within the frequency band 535-1705 kHz, as measured
using a 50 pH/50 ohms LISN.

(3) Carrier current systems operating below 30 MHz are also subject to the radiated emission limits in
§15.205, §15.209, §15.221, §15.223, or §15.227, as appropriate.

(c) Measurements to demonstrate compliance with the conducted limits are not required for devices which
only employ battery power for operation and which do not operate from the AC power lines or contain
provisions for operation while connected to the AC power lines. Devices that include, or make provisions
for, the use of battery chargers which permit operating while charging, AC adapters or battery eliminators
or that connect to the AC power lines indirectly, obtainig their power through another device which is
connected to the AC power lines, shall be tested to demonstrate compliance with the conducted limits.

RSS-Gen Clause 8.8

Unless stated otherwise in the applicable RSS, for radio apparatus that are designed to be connected to
the public utility AC power network, the radio frequency voltage that is conducted back onto the AC
power line on any frequency or frequencies within the range 150 kHz to 30 MHz shall not exceed the
limits in table 4, as measured using a 50 uH / 50 Q line impedance stabilization network. This
requirement applies for the radio frequency voltage measured between each power line and the ground

terminal of each AC power-line mains cable of the EUT.

For an EUT that connects to the AC power lines indirectly, through another device, the requirement
for compliance with the limits in table 4 shall apply at the terminals of the AC power-line mains cable
of a representative support device, while it provides power to the EUT. The lower limit applies at the
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boundary between the frequency ranges. The device used to power the EUT shall be representative of
typical applications.

Table 4 — AC power-line conducted emissions limits

Frequency Conducted limit (dBuV)
(MHz) Quasi-peak Average

0.15-0.5 66 to 561 56 to 46!
0.5-5 56 46
5-30 60 50

Note 1: The level decreases linearly with the logarithm of the frequency.

For an EUT with a permanent or detachable antenna operating between 150 kHz and 30 MHz, the AC
power-line conducted emissions must be measured using the following configurations:

(a) Perform the AC power-line conducted emissions test with the antenna connected to determine
compliance with the limits of table 4 outside the transmitter's fundamental emission band.

(b) Retest with a dummy load instead of the antenna to determine compliance with the limits of
table 4 within the transmitter's fundamental emission band. For a detachable antenna, remove the
antenna and connect a suitable dummy load to the antenna connector. For a permanent antenna,
remove the antenna and terminate the RF output with a dummy load or network that simulates the
antenna in the fundamental frequency band.

3.1.2 EUT Setup

- Wertical Reference
Ground Flane

/TestReceiver
A
- 40|:m__
EUT M a o oo
am O 0
[
80cm
sy P
¥ ] » Il
~ N
-
Eonded to Horizontal Horizontal Reference
Ground Plane Ground Plane

Note: 1. Support units were connected to second LISH.
2. Both of LISNs {AMN) 80 cm from EUT and at the least 30 cm
from other units and other metal planes support units.
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The setup of EUT is according with per ANSI C63.10-2013 measurement procedure. The specification
used was with the FCC Part 15.207,RSS-Gen limits.

The spacing between the peripherals was 10 cm.

The adapter or EUT was connected to the main LISN with a 120 V/60 Hz AC power source.
3.1.3 EMI Test Receiver Setup
The EMI test receiver was set to investigate the spectrum from 150 kHz to 30MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range IF B/W

150 kHz — 30 MHz 9kHz

3.1.4 Test Procedure

The frequency and amplitude of the six highest ac power-line conducted emissions relative to the limit,
measured over all the current-carrying conductors of the EUT power cords, and the operating frequency or
frequency to which the EUT is tuned (if appropriate), should be reported, unless such emissions are more
than 20 dB below the limit. AC power-line conducted emissions measurements are to be separately carried
out only on each of the phase (“hot”) line(s) and (if used) on the neutral line(s), but not on the ground
[protective earth] line(s). If less than six emission frequencies are within 20 dB of the limit, then the noise
level of the measuring instrument at representative frequencies should be reported. The specific conductor
of the power-line cord for each of the reported emissions should be identified. Measure the six highest
emissions with respect to the limit on each current-carrying conductor of each power cord associated with
the EUT (but not the power cords of associated or peripheral equipment that are part of the test
configuration). Then, report the six highest emissions with respect to the limit from among all the
measurements identifying the frequency and specific current-carrying conductor identified with the
emission. The six highest emissions should be reported for each of the current-carrying conductors, or the
six highest emissions may be reported over all the current-carrying conductors.

3.1.5 Corrected Amplitude & Margin Calculation

The basic equation is as follows:

Result = Reading + Factor
Factor=attenuation caused by cable loss + voltage division factor of AMN

The “Margin” column of the following data tables indicates the degree of compliance within the
applicable limit. The equation for margin calculation is as follows:

Margin = Limit — Result
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3.2 Radiation Spurious Emissions
3.2.1 Applicable Standard
FCC §15.407 (b);

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum emissions
outside of the frequency bands of operation shall be attenuated in accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz
band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(4) For transmitters operating solely in the 5.725-5.850 GHz band:

(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below the band
edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz
above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below
the band edge, and from 5 MHz above or below the band edge increasing linearly to a level of 27
dBm/MHz at the band edge.

(i1) Devices certified before March 2, 2017 with antenna gain greater than 10 dBi may demonstrate
compliance with the emission limits in § 15.247(d), but manufacturing, marketing and importing of
devices certified under this alternative must cease by March 2, 2018. Devices certified before March 2,
2018 with antenna gain of 10 dBi or less may demonstrate compliance with the emission limits in §
15.247(d), but manufacturing, marketing and importing of devices certified under this alternative must
cease before March 2, 2020.

(8) The emission measurements shall be performed using a minimum resolution bandwidth of 1 MHz. A
lower resolution bandwidth may be employed near the band edge, when necessary, provided the measured
energy is integrated to show the total power over 1 MHz.

(9) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §
15.209. Further, any U-NII devices using an AC power line are required to comply also with the conducted
limits set forth in § 15.207.

(10) The provisions of § 15.205 apply to intentional radiators operating under this section.

(11) When measuring the emission limits, the nominal carrier frequency shall be adjusted as close to the
upper and lower frequency band edges as the design of the equipment permits.

(c) The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of control or
signalling information or the use of repetitive codes used by certain digital technologies to complete frame
or burst intervals. Applicants shall include in their application for equipment authorization a description of
how this requirement is met.

Frequency band 5150-5250 MHz:

RSS-247 Clause 6.2.1.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall into
the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB, when
measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e. 99%
bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band;
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-5350
MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of the
emission that resides in the 5250-5350 MHz band.
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Frequency band 5250-5350 MHz:

RSS-247 Clause 6.2.2.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall into
the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB, when
measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e. 99%
bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band;
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-5350
MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of the
emission that resides in the 5250-5350 MHz band.

Frequency bands 5470-5600 MHz and 5650-5725 MHz:
RSS-247 Clause 6.2.3.2

Emissions outside the band 5470-5600 MHz and 5650-5725 MHz shall not exceed -27 dBm/MHz
e.i.r.p. However, devices with bandwidth overlapping the band edge of 5725 MHz can meet the
emission limit of -27 dBm/MHz e.i.r.p. at 5850 MHz instead of 5725 MHz.

Frequency band 5725-5850 MHz
RSS-247 Clause 6.2.4.2

Devices operating in the band 5725-5850 MHz with antenna gain greater than 10 dBi can have
unwanted emissions that comply with either the limits in this section or in section 5.5 until six (6)
months after the publication date of this standard for certification. Certified devices that do not
comply with emission limits in this section shall not be manufactured, imported, distributed, leased,
offered for sale or sold after April 1, 2018.

Devices operating in the band 5725-5850 MHz with antenna gain of 10 dBi or less can have unwanted
emissions that comply with either the limits in this section or in section 5.5 until April 1, 2018 for
certification. Certified devices that do not comply with emission limits in this section shall not be
manufactured, imported, distributed, leased, offered for sale or sold after April 1, 2020.

Devices operating in the band 5725-5850 MHz shall have e.i.r.p. of unwanted emissions comply with
the following:

a) 27 dBm/MHz at frequencies from the band edges decreasing linearly to 15.6 dBm/MHz at 5 MHz
above or below the band edges;

b) 15.6 dBm/MHz at 5 MHz above or below the band edges decreasing linearly to 10 dBm/MHz at 25
MHz above or below the band edges;

¢) 10 dBm/MHz at 25 MHz above or below the band edges decreasing linearly to -27 dBm/MHz at 75
MHz above or below the band edges; and

d) -27 dBm/MHz at frequencies more than 75 MHz above or below the band edges.
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3.2.2 EUT Setup

Below 1GHz:
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The radiated emission tests were performed in the 3 meters chamber test site, using the setup accordance
with the ANSI C63.10-2013. The specification used was FCC 15.209, FCC 15.407, RSS-247, RSS-Gen
limits.

The external I/O cables were draped along the test table and formed a bundle 30 to 40cm long in the
middle.

The spacing between the peripherals was 10cm.

3.2.3 EMI Test Receiver & Spectrum Analyzer Setup
The system was investigated from 9 kHz to 40 GHz.

During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were set with the
following configurations:
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9 kHz-30MHz:
Frequency Range RBW Video B/W IF B/'W Measurement
9 kHz — 150 kHz 200 Hz 1 kHz / QP
150 kHz — 30 MHz 9 kHz 30 kHz / QP
30-1000MHz:
Detector RBW Video B/W IF B/W
QP 100 kHz 300 kHz 120kHz
1GHz- 40GHz:
Measurement Duty cycle RBW Video B/W
PK Any IMHz 3 MHz
AV >98% IMHz 10 Hz
<98% IMHz /T

Note: T is minimum transmission duration

If the maximized peak measured value complies with under the QP/Average limit more than 6dB, then it is
unnecessary to perform an QP/Average measurement.

3.2.4 Test Procedure
During the radiated emission test, the adapter was connected to the first AC floor outlet.

Data was recorded in Quasi-peak detection mode for frequency range of 30 MHz-1GHz, peak and Average
detection modes for frequencies above 1GHz.

According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01, emission shall be
computed as: E [dBuV/m] = EIRP[dBm] + 95.2, for d = 3 meters.

According to C63.10, the above 1G test result shall be extrapolated to the specified distance using an
extrapolation Factor of 20dB/decade from 3m to 1.5m
Distance extrapolation Factor =20 log (specific distance [3m]/test distance [1.5m]) dB= 6.02 dB

All emissions under the average limit and under the noise floor have not recorded in the report.
3.2.5 Corrected Amplitude & Margin Calculation

The basic equation is as follows:

Factor= Antenna Factor + Cable Loss-Amplifier Gain

For 30MHz-1GHz:
Result = Reading + Factor

For 1GHz-40GHz
Result = Reading + Factor-Distance extrapolation Factor

The “Margin” column of the following data tables indicates the degree of compliance within the
applicable limit. The equation for margin calculation is as follows:

Margin = Limit — Result
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3.3 26dBattenuated below the channel power:
3.3.1 Applicable Standard
RSS-247 Clause 6.2.1.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall into
the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB, when
measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e. 99%
bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band,
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-5350
MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of the
emission that resides in the 5250-5350 MHz band.

3.3.2 EUT Setup
With or Without
DC
Block/Attenuator
EMI Test Receiver
Or

EUT

Spectrum Analyzer

3.3.3 Test Procedure

a) Set RBW = 1%-~5% of the emission bandwidth.
b) Set the VBW > RBW.

¢) Detector = RMS.
d) Trace mode = Average

e) Measure the emission attenuated below the channel power
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3.4 Emission Bandwidth:
3.4.1 Applicable Standard
FCC §15.407 (a),(h)

(h)(2) Radar Detection Function of Dynamic Frequency Selection (DFS). U-NII devices operating with
any part of its 26 dB emission bandwidth in the 5.25-5.35 GHz and 5.47-5.725 GHz bands shall employ a
DFS radar detection mechanism to detect the presence of radar systems and to avoid co-channel operation
with radar systems.

FCC §15.407 (¢)

Within the 5.725-5.850 GHz and 5.850-5.895 GHz bands, the minimum 6 dB bandwidth of U-NII devices
shall be at least 500 kHz.

RSS-247 Clause 6.2.1.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall into
the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB, when
measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e. 99%
bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band;
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-5350
MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of the
emission that resides in the 5250-5350 MHz band.

RSS-247 Clause 6.2.4.1

For equipment operating in the band 5725-5850 MHz, the minimum 6 dB bandwidth shall be at least
500 kHz.

3.4.2 EUT Setup

With or Without
DC
Block/Attenuator
EMI Test Receiver
Or

EUT

Spectrum Analyzer

3.4.3 Test Procedure
26dB Emission Bandwidth:
According to ANSI C63.10-2013 Section 12.4.1

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c¢) Detector = peak.

d) Trace mode = max hold

e) Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the instrument. Readjust RBW and repeat measurementas needed
until the RBW/EBW ratio is approximately 1%.
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99% Occupied Bandwidth:
According to ANSI C63.10-2013 Section 12.4.2&6.9.3

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers are each equal to 0.5% of the total mean power of the given emission.
The following procedure shall be used for measuring 99% power bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The frequency
span for the spectrum analyzer shall be between 1.5 times and 5.0 times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW, and VBW
shall be approximately three times the RBW, unless otherwise specified by the applicable requirement.

¢) Set the reference level of the instrument as required, keeping the signal from exceeding the maximum
input mixer level for linear operation. In general, the peak of the spectral envelope shall be more than [10
log (OBW/RBW)] below the reference level. Specific guidance is given in 4.1.5.2.

d) Step a) through step ¢) might require iteration to adjust within the specified range.

e) Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall be
used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

f) Use the 99% power bandwidth function of the instrument (if available) and report the measured
bandwidth.

g) If the instrument does not have a 99% power bandwidth function, then the trace data points are
recovered and directly summed in linear power terms. The recovered amplitude data points, beginning at
the lowest frequency, are placed in a running sum until 0.5% of the total is reached; that frequency is
recorded as the lower frequency. The process is repeated until 99.5% of the total is reached; that frequency
is recorded as the upper frequency. The 99% power bandwidth is the difference between these two
frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument display; the
plot axes and the scale units per division shall be clearly labeled. Tabular data maybe reported in addition
to the plot(s).

6 dB emission bandwidth:
According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01

a) Set RBW =100 kHz.

b) Set the video bandwidth (VBW) >3 RBW.

¢) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission.

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver may be
employed if it implements the functionality described in this section. For devices that use channel
aggregation refer to III.A and III.C for determining emission bandwidth.
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3.5 Maximum Conducted Output Power:
3.5.1 Applicable Standard
FCC §15.407(a) (1)

(i1) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC §15.407(a) (2)

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the
26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC §15.407(a) (3)(1)

For the band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm
in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antennas with directional gain greater than 6 dBi
without any corresponding reduction in transmitter conducted power. Fixed, point-to-point operations
exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple collocated
transmitters transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations.

RSS-247 Clause 6.2.1.1

For OEM devices installed in vehicles, the maximum e.i.r.p. shall not exceed 30 mW or 1.76 + 10
logi0B, dBm, whichever is less stringent. Devices shall implement transmitter power control (TPC) in
order to have the capability to operate at least 3 dB below the maximum permitted e.i.r.p. of 30 mW.

For other devices, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 logioB, dBm, whichever
power is less. B is the 99% emission bandwidth in megahertz. The e.i.r.p. spectral density shall not
exceed 10 dBm in any 1.0 MHz band.

RSS-247 Clause 6.2.2.1

Devices, other than devices installed in vehicles, shall comply with the following:

a) The maximum conducted output power shall not exceed 250 mW or 11 + 10 logioB, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band;
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b) The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the
99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500
mW shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.

RSS-247 Clause 6.2.3.1

The maximum conducted output power shall not exceed 250 mW or 11 + 10 logioB, dBm, whichever
is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logi0oB, dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW
shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.

RSS-247 Clause 6.2.4.1

The maximum conducted output power shall not exceed 1 W. The output power spectral density shall
not exceed 30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the output power spectral density shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed
point-to-point devices operating in this band may employ transmitting antennas with directional gain
greater than 6 dBi without any corresponding reduction in transmitter conducted power. Fixed point-
to-point operations exclude the use of point-to-multipoint3 systems, omnidirectional applications and
multiple collocated transmitters transmitting the same information.

3.5.2 EUT Setup

With or Without
DC
Block/Attenuator

\ Power Meter
EUT

According to ANSI C63.10-2013 Section 12.3.3.2

3.5.3 Test Procedure

Method PM-G is measurement using a gated RF average power meter.

Measurements may be performed using a wideband gated RF power meter provided that the gate
parameters are adjusted such that the power is measured only when the EUT is transmitting at its
maximum power control level. Because the measurement is made only during the ON time of the
transmitter, no duty cycle correction factor is required.
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3.6 Maximum power spectral density:
3.6.1 Applicable Standard
FCC §15.407(a) (1)

(i1) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC §15.407(a) (2)

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the
26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC §15.407(a) (3)(i)

For the band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm
in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antennas with directional gain greater than 6 dBi
without any corresponding reduction in transmitter conducted power. Fixed, point-to-point operations
exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple collocated
transmitters transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations.

RSS-247 Clause 6.2.1.1

For OEM devices installed in vehicles, the maximum e.i.r.p. shall not exceed 30 mW or 1.76 + 10
logi0B, dBm, whichever is less stringent. Devices shall implement transmitter power control (TPC) in
order to have the capability to operate at least 3 dB below the maximum permitted e.i.r.p. of 30 mW.

For other devices, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 logioB, dBm, whichever
power is less. B is the 99% emission bandwidth in megahertz. The e.i.r.p. spectral density shall not
exceed 10 dBm in any 1.0 MHz band.

RSS-247 Clause 6.2.2.1

Devices, other than devices installed in vehicles, shall comply with the following:

a) The maximum conducted output power shall not exceed 250 mW or 11 + 10 logioB, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band;
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b) The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the
99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500
mW shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.

RSS-247 Clause 6.2.3.1

The maximum conducted output power shall not exceed 250 mW or 11 + 10 logioB, dBm, whichever
is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logi0oB, dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW
shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.

RSS-247 Clause 6.2.4.1

The maximum conducted output power shall not exceed 1 W. The output power spectral density shall
not exceed 30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the output power spectral density shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed
point-to-point devices operating in this band may employ transmitting antennas with directional gain
greater than 6 dBi without any corresponding reduction in transmitter conducted power. Fixed point-
to-point operations exclude the use of point-to-multipoint3 systems, omnidirectional applications and
multiple collocated transmitters transmitting the same information.

3.6.2 EUT Setup

With or Without
DC
Block/Attenuator
EMI Test Receiver
Or

EUT Spectrum Analyzer

Page 31 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

3.6.3 Test Procedure
According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01
Duty cycle >98%

KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-1 should be
applied.

Duty cycle <98%, duty cycle variations are less than 2%

KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-2 should be
applied.

Duty cycle <98%, duty cycle variations exceed 2%
KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-3 should be applied.

3.7 Duty Cycle:
3.7.1 EUT Setup
With or Without

DC
Block/Attenuator

EMI Test Receiver

Or
EUT Spectrum Analyzer

3.7.2 Test Procedure
According to ANSI C63.10-2013 Section 12.2

The zero-span mode on a spectrum analyzer or EMI receiver if the response time and spacing between bins
on the sweep are sufficient to permit accurate measurements of the ON and OFF times of the transmitted
signal:

l)gSet the center frequency of the instrument to the center frequency of the transmission.

2) Set RBW > OBW if possible; otherwise, set RBW to the largest available value.

3) Set VBW > RBW. Set detector = peak or average.

4) The zero-span measurement method shall not be used unless both RBW and VBW are > 50/T and the
number of sweep points across duration T exceeds 100. (For example, if VBW and/or RBW are limited to
3 MHz, then the zero-span method of measuring the duty cycle shall not be used if T < 16.7 ps.)
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3.8 Antenna Requirement
3.8.1 Applicable Standard
FCC §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply with
the provisions of this section. The manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited. This
requirement does not apply to carrier current devices or to devices operated under the provisions of
§§15.211, 15.213, 15.217, 15.219, 15.221, or §15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and some
field disturbance sensors, or to other intentional radiators which, in accordance with §15.31(d), must be
measured at the installation site. However, the installer shall be responsible for ensuring that the proper
antenna is employed so that the limits in this part are not exceeded.

RSS-GEN Clause 6.8

The applicant for equipment certification shall provide a list of all antenna types that may be used
with the transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the
maximum permissible antenna gain (in dBi) and the required impedance for each antenna. The test
report shall demonstrate the compliance of the transmitter with the limit for maximum equivalent is
otropically radiated power (e.i.r.p.) specified in the applicable RSS, when the transmitter is equipped
with any antenna type, selected from this list.

For expediting the testing, measurements may be performed using only the antenna with highest gain
of each combination of transmitter and antenna type, with the transmitter output power set at the
maximum level. However, the transmitter shall comply with the applicable requirements under all
operational conditions and when in combination with any type of antenna from the list provided in the
test report (and in the notice to be included in the user manual, provided below).

When measurements at the antenna port are used to determine the RF output power, the effective gain
of the device’s antenna shall be stated, based on a measurement or on data from the antenna’s
manufacturer.

The test report shall state the RF power, output power setting and spurious emission measurements
with each antenna type that is used with the transmitter being tested.

For licence-exempt equipment with detachable antennas, the user manual shall also contain the

following notice in a conspicuous location:

This radio transmitter [enter the device’s ISED certification number] has been approved by Innovation,
Science and Economic Development Canada to operate with the antenna types listed below, with the
maximum permissible gain indicated. Antenna types not included in this list that have a gain greater
than the maximum gain indicated for any type listed are strictly prohibited for use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types
which can be used with the transmitter, indicating the maximum permissible antenna gain (in dBi) and
the required impedance for each antenna type.

3.8.2 Judgment

Result: Compliant. Please refer to the Antenna Information detail in Section 1.
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3.9 Additional requirement

3.9.1 Applicable Standard

According to RSS-247 Clause 6.4 Additional requirement

The following requirements shall apply:

a)

b)

¢)

The device shall automatically discontinue transmission in cases of absence of information to
transmit. or operational failure. A description on how this is done shall accompany the application
for equipment certification. Note that this is not intended to prohibit transmission of control or
signalling information or the use of repetitive codes where required by the technology.

All LE-LAN devices must contain security features to protect against modification of software by
unauthorized parties.

Manufacturers must implement security features in any digitally modulated devices capable of
operating in any of the frequency ranges within the 5 GHz band. so that third parties are not able
to reprogram the device to operate outside the parameters for which the device was certified. The
software must prevent the user from operating the transmitter with operating frequencies. output
power, modulation types or other radio frequency parameters outside those that were approved for
the device. Manufacturers may use various means. including the use of a private network that
allows only authenticated users to download software, electronic signatures in software or coding
in hardware that is decoded by software to verify that new software can be legally loaded into a
device to meet these requirements and must describe the methods in their application for
equipment certification.

Manufacturers must take steps to ensure that DFS functionality cannot be disabled by the operator
of the LE-LAN device.

The user manual for LE-LAN devices shall contain instructions related to the restrictions
mentioned in the above sections, namely that:

i. the device for operation in the band 5150-5250 MHz is only for indoor use to reduce the
potential for harmful interference to co-channel mobile satellite S}’STEIDS'.J'

ii.  for devices with detachable antenna(s). the maximum antenna gain permitted for devices in
the bands 5250-5350 MHz and 5470-5725 MHz shall be such that the equipment still
complies with the e.i.r.p. limit;

iii. for devices with detachable antenna(s), the maximum antenna gain permitted for devices in
the band 5725-5850 MHz shall be such that the equipment still complies with the e.ir.p.
limits as appropriate; and

iv. where applicable, antenna type(s). antenna models(s). and worst-case tilt angle(s) necessary

shall be clearly indicated.
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3.9.2 Judgment
RSS-247 Clause 6.4 a):

The device shall automatically discontinue transmission in cases of absence of information to transmit,
or operational failure. Please refer to the declaration

RSS-247 Clause 6.4 b):

The devices must contain security features to protect against modification of software by unauthorized
parties. Please refer to the declaration

RSS-247 Clause 6.4 ¢):

1). The device operates on 5150-5250MHz is only for indoor use.

i1). The device has no detachable antennas.
iii). The device has no detachable antennas.

iv). The EIRP of the 5250-5350MHz for ISED is less than the 200mW.
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4. Test DATA AND RESULTS

4.1 AC Line Conducted Emissions

Serial Number: | 2BI1-1 Test Date: | 2023/09/23
Transmitting maximum output
Test Site: | CE Test Mode: | power mode(802.11ax he40
5230MHz)
Tester: | David Huang Test Result: | Pass
Environmental Conditions:
. Relative )
Temperau{re. 26.4 Humidity: | 58 ATM Pressure: 1002
(C) A (kPa)
Test Equipment List and Details:
L Serial Calibration Calibration Due
Manufacturer Description Model Number Date Date
R&S LISN ENV216 101134 2023/03/31 2024/03/30
R&S EMI Test ESR3 102726 2023/03/31 2024/03/30
Receiver
MICRO-COAX Coaxial Cable UTIFLEX C-0200-01 2023/08/06 2024/08/05
Audix Test Software E3 190306 (V9) N/A N/A

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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Project No.: CR23@955399-RF
Tester: David Huang

Port: Line
Note:

o0 Level (dBuV) Date: 2023-09-23
2.0
64.0

Qp

56.0
48.0
40.0
32,0 1
24.0
16.0

8.0

0

A5 .2 5 1 2 10 20 30
Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Detector
(MHz) (dBuv) (dB) {dBuv) (dBuv) (dB)

1 a.154 27.95 9.6l 37.56 55.76 18.2@ Average

4 a8.471 26.92 9.6l 36.53 56.49 19.96 QP

5 1.124 14.17 9.62 23.79 46,00 22.21 Average

6 1.124 22.81 9.62 31.63 56.08 24.37 QP

7 1.587 11.31 9.63 28.94 46,00 25.086 Average

8 1.587 22.58 9.63 32.21 56.08 23.79 QP

9 7.626 11.58 9.67 21.26 50.08 28.74 Average

18 7.626 16.88 9.67 25.75 6@.08 34.25 QP

11 23.368 28.95 9.81 38.76 5@.e08 19.24 Average

12 23.3680 26.24 9.81 36.85 60.00 23.95 QP
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Project No.: CR238955399-RF
Tester: David Huang
Port: neutral
Note:

Level (dBuV) Date: 2023-09-23

8.0
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuVv) (dB) (dBuV) (dBuV) (dB)
1 8.157 27.29 9.6l 3b.9@ 55.62 18.72 Average
3 @.286 20.77 9.61 3@8.38 53.35 22.97 Average
4 8,286 39.37 9.6l 48.98 63.35 14.37 QP
5 a.264 14.84 9.61 24.45 51.3@ 26.85 Average
6 a.264 31.87 9.61 48.68 61.3@ 208.62 QP
8 8.475 27.58 9.6l 37.11 56.43 19.32 QP
9 1.121 14.84 9.62 24.46 46,00 21.54 Average
18 1.121 22.78 9.62 32.48 56.08 23.60 QP
11 23.568 19.54 9.75 29.29 5@.08 28.71 Average
12 23.568 25.13 9.75 34.88 60.08 25.12 QP
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4.2 Radiation Spurious Emissions

. ) | Below 1G: 2023/11/27
Serial Number: | 2BI1-1 TestDate: | \pove 1G: 2023/10/17-2023/11/05
Test Site: | 966-1, 966-2 Test Mode: | Transmitting
Tester: | Carl Xue, Coco Tian, Mack Huang Test Result: | Pass
Environmental Conditions:
. Relative .
Temperature: | » 4 ¢ 55 5 Humidity: | 45~61 ATM Pressure: | 4 ¢ 101 3
°C) 0 (kPa)
(%)
Test Equipment List and Details:
.. Serial Calibration Calibration Due
Manufacturer Description Model Number Date Date
Below 1G
Sunol Sciences Antenna JB6 A082520-6 2023/9/18 2026/9/17
BACL Loop Antenna 1313-1P 3092721 2023/11/9 2026/11/8
R&S EMI Test ESR3 102724 2023/3/31 2024/3/30
Receiver
TIMES . LMR-600-
MICROWAVE Coaxial Cable UltraFlex C-0470-02 2023/7/16 2024/7/15
TIMES . LMR-600-
MICROWAVE Coaxial Cable UltraFlex C-0780-01 2023/7/16 2024/7/15
Sonoma Amplifier 310N 186165 2023/7/16 2024/7/15
Audix Test Software E3 201021 (V9) N/A N/A
Above 1G
Double Ridge
AH Guide Horn SAS-571 1394 2023/2/22 2026/2/21
Antenna
R&S Spectrum FSV40 101591 2023/3/31 2024/3/30
Analyzer
. UFA210A-1-
MICRO-COAX Coaxial Cable 1200-70U300 217423-008 2023/8/6 2024/8/5
. UFA210A-1-
MICRO-COAX Coaxial Cable 2362-300300 235780-001 2023/8/6 2024/8/5
Mini Pre-amplifier ZVA-183-S+ 5969001149 2022/11/9 2023/11/8
Audix Test Software E3 201021 (V9) N/A N/A
PASTERNACK Horn Antenna PE9852/2F-20 112002 2021/2/5 2024/2/4
Quinstar Preamplifir | V- 1%0553 6- | 15964001005 2023/9/15 2024/9/14
. UFB142A-1-

MICRO-COAX Coaxial Cable 2362-200200 235772-001 2023/8/6 2024/8/5
E-Microwave Bandﬁfg"“"“ 5150-5850MHz OE01902423 2023/8/6 2024/8/5
Mini Circuits High Pass Filter VHF-6010+ 31119 2023/8/6 2024/8/5

PASTERNACK Horn Antenna PE9850/2F-20 072001 2021/2/5 2024/2/4

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
Test Data:
After pre-scan in the X, Y and Z axes of orientation, the worst case is refer to plots.
For 9kHz-30MHz, The amplitude of spurious emissions attenuated more than 20 dB below the limit was not be
recorded.
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1) 30MHz-1GHz
5150-5250MHz 802.11ax he40 5190MHz

Project No.: CR238955399-RF
Tester: Carl Xue
Polarization: horizontal
Note: Transmitting(5158-5258MHz 802.11lax hed® 5198MHz)

Level {(dBuV/m) Date: 2023-11-27

80
70.0
60.0
QP
50.0 |—
|
[
40.0 =
> 3
4 =
30.0 g
1
20.0
10.0
0
30 50 100 20 500 1000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m)  (dBpV/m) (dBpV/m) (dB)
1 82.648 42,08 -17.28 24.72 410,00 15.28 Peak
2 125.807 44,29 -11.31 32.98 43.50 18.52 Peak
3 149.486 45,86 -11.98 33.96 43,50 9.54 Peak
4 191.@74 44,55 -13.30 31.25 43,50 12.25 Peak
5 250.301 50.42 -13.18 37.24 46.00 8.76 Peak
6 417.641 37.64 -8.02 29.62 46.60 16.38 Peak
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Project No.:
Tester:
Polarization:
Note:

CR238955399-RF

Carl Xue

vertical

Transmitting(5158-5256MHz 8082.11ax hed® 5196MHz)

Date: 2023-11-27

80 Level {(dBuV/m)

70.0
60.0
Qp
50.0 |—
|
I
40.0 |
4 -
5 6
30.0] 1 3
20.0
10.0
0
30 50 100 200 500 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m) (dBpV/m)  (dBpV/m) (dB)
1 30.745 33.67 -4.36 29.31 40.08 18.659 Peak
2 41.342 39.18 -12.17 27.81 46.08 12.95 QP
3 54.871 45.72 -17.16 28.56 48.08 11.44 Peak
4 82.359 58.22 -17.31 32.91 4@.88 7.89 Peak
5 125.@87 41.98 -11.31 38.67 43.58 12.83 Peak
6  258.381 44.21 -13.18 31.83 46.08 14.97 Peak
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5150-5250MHz 802.11ax he40 5230MHz

Project No.:
Tester:
Polarization:

CR23B8955399-RF
Carl Xue
horizontal

Note:

80 Level {(dBuV/m)

Transmitting(5158-5256MHz 8082.11ax hed® 52368MHz)

Date: 2023-11-27

70.0
60.0
Qp
50.0 |—
|
I
40.0 5
3
2 4 -
30.0 2
1 W
20.0
10.0
0
30 50 100 200 500 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m) (dBpV/m)  (dBpV/m) (dB)
1 30.638 29.33 -4.28 25.85 40.08 14.95 Peak
2 125.e87 43.62 -11.31 32.31 43.58 11.15 Peak
3 147.484 45,54 -11.89 33.65 43.58 9.85 Peak
4 199.485 44 .96 -13.41 31.55 43.58 11.95 Peak
5  258.381 58.67 -13.18 37.49 46.08 8.51 Peak
6 584.798 35.42 -5.44 29.98 46.08 16.82 Peak
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Project No.: CR238955399-RF
Tester: Carl Xue
Polarization: wertical

goLevel (dBuvim)

Note: Transmitting(5158-5258MHz 882.11lax hed8 5238MHz)

Date: 2023-11-27

70.0
60.0
QP
50.0 |—
|
[
40.0
4
30.0| 1 3 2
20.0
10.0
0
30 50 100 200 500 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBpV/m)  (dBuV/m) (dB)
1 30.1a85 32.31 -3.88 28.43 48.00 11.57 Peak
2 48.985 48.17 -11.98 28.19 49.00 11.81 QP
3 54.261 16.18 -17.17 28.93 4@.08 11.87 Peak
4 83.230 58.46 -17.23 33.23 48.00 6.77 Peak
5 125.8@7 41.38@ -11.31 29.99 43.50 13.51 Peak
6  258.381 44.62 -13.18 31.44 46.08 14.56 Peak

Page 43 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

5250-5350MHz 802.11ax he40 5270MHz

Project No.: CR238955399-RF
Tester: Carl Xue
Polarization: horizontal
Note: Transmitting(5258-5358MHz 802.11lax hed® 5278MHz)

Level {(dBuV/m) Date: 2023-11-27

80
70.0
60.0
QP
50.0 |—
|
[
40.0 5
- 3 =
2 4 g
30.0
1 W WW
20.0
10.0
0
30 50 100 200 500 1000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 30.745 28.99 -4.36 24.63 410.60 15.37 Peak
2 125.807 43.78 -11.31 32.47 43.50 11.83 Peak
3 152.684 45,95 -11.92 34.83 43,50 9.47 Peak
4 189.0874 44,28 -13.47 30.73 43.50 12.77 Peak
5 250.301 58.82 -13.18 37.64 46.00 8.36 Peak
6 276.124 44,18 -11.89 32.21 46.00 13.79 Peak
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Project No.: CR238955399-RF
Tester: Carl Xue
Polarization: wertical
Note: Transmitting(5258-5358MHz 862.1lax hed8® 5278MHZ)

80 Level {(dBuV/m) Date: 2023-11-27

70.0
60.0
Qp
50.0 |—
|
I
40.0
30.0 1 3
20.0
10.0
0
30 50 100 200 500 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m) (dBpV/m)  (dBpV/m) (dB)
1 308.185 32.69 -3.88 28.81 40.08 11.15 Peak
2 41.425 39.33 -12.22 27.11 46.08 12.89 QP
3 53.882 46,49 -17.16 29,33 48.08 18.67 Peak
4 82.938 58.86 -17.23 33.63 4@.88 6.37 Peak
5 125.@87 41.44 -11.31 38.13 43.58 13.37 Peak
6  258.381 44 .87 -13.18 31.69 46.08 14.31 Peak
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5250-5350MHz 802.11ax he40 5310MHz

Level {(dBuV/m)

Project No.:
Tester:
Polarization:
Note:

CR238955399-RF

Carl Xue

horizontal

Transmitting(5256-5356MHz 862.1lax hed® 5318MHz)

Date: 2023-11-27

80
70.0
60.0
QP
50.0 |—
|
[
40.0 5
2 3 4
30.0 : w i
20.0
10.0
0
30 50 100 20 500 1000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 98.833 42,17 -14.59 27.58 43,50 15.92 Peak
2 125.807 44 .49 -11.31 33.18 43.50 18.32 Peak
3 149.486 45.64 -11.98 33.74 43,50 9.76 Peak
4 192,419 45,48 -13.13 32.27 43,50 11.23 Peak
5 250.301 58.79 -13.18 37.61 46.00 8.39 Peak
6 416.179 37.45 -8.10 29.35 46.60 16.65 Peak
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Project No.:
Tester:
Polarization:
Note:

80 Level {(dBuV/m)

CR238955399-RF

Carl Xue
vertical
Transmitting(5258-5356MHz 8082.11ax hed® 53168MHz)

Date: 2023-11-27

70.0
60.0
Qp
50.0 |—
|
I
40.0 |
4 -
30.0] 1 3 n
20.0
10.0
0
30 50 100 200 500 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m) (dBpV/m)  (dBpV/m) (dB)
1 30.000 32.27 -3.80 28.47 40.08 11.53 Peak
2 49.972 38.96 -11.97 26.99 46.08 13.81 QP
3 53.882 45.64 -17.16 28.48 48.08 11.52 Peak
4 83.230@ 58.29 -17.23 33.86 4@.88 6.94 Peak
5 125.@87 41.97 -11.31 38.66 43.58 12.384 Peak
6  258.381 4486 -13.18 31.68 46.08 14.32 Peak
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5470-5725MHz 802.11ac vht80 5530MHz

Project No.: CR238955399-RF
Tester: Carl Xue
Polarization: horizontal
Note: Transmitting(5478-5725MHz 802.1lac vht8@ 5538MHz)

Level {(dBuV/m) Date: 2023-11-27

80
70.0
60.0
QP
50.0 |—
|
[
40.0 3
1 2 _
™ MEW”UWEW
20.0
10.0
0
30 50 100 20 500 1000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m)  (dBpV/m) (dBpV/m) (dB)
1 125.e@7 44,36 -11.31 33.85 43,50 10.45 Peak
2 158.538 45.58 -11.93 33.65 43.50 9.85 Peak
3 189.e74 43,78 -13.47 30.31 43,50 13.19 Peak
4 258.301 58.84 -13.18 37.66 46.00 §.34 Peak
5 273.234 42.65 -12.82 30.63 46.60 15.37 Peak
6 517.248 35.7@ -5.83 29.87 46.60 16.13 Peak
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Report No.:CR230955399-00E

Project No.:
Tester:
Polarization:
Note:

80 Level {(dBuV/m)

CR238955399-RF

Carl Xue
vertical
Transmitting(5478-5725MHz 882.1lac vhtB86 5538MHz)

Date: 2023-11-27

70.0
60.0
Qp
50.0 |—
|
I
40.0
4 . 6
30.0| 4 3 2
20.0
10.0
0
30 50 100 200 500 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m) (dBpV/m)  (dBpV/m) (dB)
1 38.531 32.18@ -4.28 27.98 40.08 12.18 Peak
2 41.382 39.63 -12.15 27.48 46.08 12.52 QP
3 53.882 16,48 -17.16 29,32 48.08 10.68 Peak
4 82.938 49.93 -17.23 32.78 4@.88 7.38 Peak
5 125.@87 46,94 -11.31 29.63 43.58 13.87 Peak
6  258.381 4455 -13.18 31.37 46.08 14.63 Peak
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Report No.:CR230955399-00E

5470-5725MHz 802.11ac vht80 5610MHz

Project No.: CR238955399-RF
Tester: Carl Xue
Polarization: horizontal

80 Level {(dBuV/m)

Note: Transmitting(5470-5725MHz 882.1lac vht80 5618MHzZ)

Date: 2023-11-27

60.0

=7

40.0

(&)

i)

.
(=]

i R i

10.0

0

30 50 100 200 500 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m) (dBpV/m)  (dBpV/m) (dB)

1 85.598 42.17 -17.15 25.82 40.08 14.98 Peak
2 125.e87 44,82 -11.31 33.51 43.58 9.99 Peak
3 148.963 47.47 -11.98 35.57 43.58 7.93 Peak
4  187.753 44 .34 -13.51 38.83 43.58 12.67 Peak
5 258.381 58.52 -13.18 37.34 46.08 8.66 Peak
6 279.844 41.96 -11.75 38.21 46.08 15.79 Peak
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Project No.: CR238955399-RF
Tester: Carl Xue
Polarization: wertical
Note: Transmitting(5470-5725MHz 882.1lac vht86 5618MHz)

a0 Level (dBuV/m) Date: 2023-11-27
70.0
60.0
QP
50.0 |—
|
[
40.0 |
1 ol
30.0 3 w D
20.0
10.0
0
30 50 100 200 500 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBpV/m)  (dBuV/m) (dB)
1 30.e00 34.29 -3.80 38.49 48.00 9.51 Peak
2 49.782 39.18 -11.82 27.36 49.00 12.64 QP
3 49.881 46.41 -16.99 29.42 4@.08 10.58 Peak
4 82.359 58.26 -17.31 32.95 48.00 7.85 Peak
5 97.456 46.29 -14.94 31.35 43.50 12.15 Peak
6 125.@87 41.23 -11.21 29.92 43.58 13.58 Peak
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Report No.:CR230955399-00E

5725-5850MHz 802.11ax he20
Low channel

Project No.: CR238955399-RF
Tester: Carl Xue
Polarization: horizontal

Level {(dBuV/m)

Note: Transmitting(5725-5858MHz 882.11ax he28® Low Channel)

Date: 2023-11-27

80
70.0
60.0
QP
50.0 |—
|
[
40.0 g
, 3 |
2 1 R
G
20.0
10.0
0
30 50 100 20 500 1000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m)  (dBpV/m) (dBpV/m) (dB)
1 83.522 44 .81 -17.24 26.77 410,00 13.23 Peak
2 125.807 44 .84 -11.31 32.73 43.50 18.77 Peak
3 148.441 46.43 -11.98 34.53 43,50 8.97 Peak
4 179.386 44,85 -13.58 30.55 43,50 12.95 Peak
5 258.301 50.00 -13.18 36.82 46.60 9.18 Peak
6 414,722 38.14 -8.16 29.98 46.60 16.082 Peak
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Report No.:CR230955399-00E

Project No.: CR238955399-RF
Tester: Carl Xue
Polarization: wertical

Note: Transmitting(5725-5858MHz 802.1lax he2® Low Channel)

Date: 2023-11-27

80 Level {(dBuV/m)

70.0
60.0
Qp
50.0 |—
|
I
40.0
4
5 B
300 1 L 3
4
20.0
10.0
0
30 50 100 200 500 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
{MHz) (dBuv) (dB/m) (dBpV/m)  (dBpV/m) (dB)
1 30.853 33.00 -4.45 28.55 40.08 11.45 Peak
2 49.424 38.86 -11.66 26.48 46.08 13.68 QP
3 54,261 16.82 -17.17 28.85 48.08 11.15 Peak
4 82.648 51.23 -17.28 33.95 4@.88 6.85 Peak
5 125.@87 41.94 -11.31 38.63 43.58 12.87 Peak
6  258.381 44 .60 -13.18 31.42 46.08 14.58 Peak
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Report No.:CR230955399-00E

Middle channel

Project No.:
Tester:
Polarization:
Note:

CR23B8955399-RF
Carl Xue
horizontal

Transmitting(5725-5856MHz 8082.1lax he28® Middle Channel)

Date: 2023-11-27

60.0

40.0

80 Level {(dBuV/m)

30.0

o

o
(=]
L =7

30

1 125,
2 148.
3 187.
4 238.
5 250.
6 4l6.

No. Frequency
{MHz)

aa7
963
896
a99
381
179

50

Reading Factor
(dBuv) (dB/m)

44.75 -11.31
47.37 -11.98
44,96 -13.54
44.69 -13.85
5@8.76 -13.18
38.74 -8.18

100

200
Frequency (MHz)
Result Limit
(dBpV/m)  (dBpV/m)
33.44 43.58
35.47 43.508
31.42 43.50
31.64 4608
37.58 46.00
30.64 4688

500 1000

Detector

Peak
Peak
Peak
Peak
Peak
Peak
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Report No.:CR230955399-00E

Project No.: CR238955399-RF
Tester: Carl Xue
Polarization: wertical

goLevel (dBuvim)

Note: Transmitting(5725-5858MHz 8682.11lax he28 Middle Channel)

Date: 2023-11-27

70.0
60.0
QP
50.0 |—
|
[
40.0
4 -
300 4 3 X
2
20.0
10.0
0
30 50 100 200 500 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBpV/m)  (dBuV/m) (dB)
1 30.853 32.77 -4.45 28.32 48.00 11.68 Peak
2 41.325 39.11 -12.17 26.94 49.00 13.86 QP
3 53.318 46.34 -17.14 29.28 4@.08 10.80 Peak
4 82.@871 58.56 -17.35 33.21 48.00 6.79 Peak
5 125.8@7 41.82 -11.31 38.51 43.50 12.99 Peak
6  258.381 44.73 -13.18 31.55 46.08 14.45 Peak
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Report No.:CR230955399-00E

High channel

Project No.:
Tester:
Polarization:
Note:

Level {(dBuV/m)

CR238955399-RF

Carl Xue

horizontal

Transmitting(5725-5856MHz 8682.1lax he2® High Channel)

Date: 2023-11-27

80

40.0

L= 7

30.0

[y}

3
4
1

:

30

Frequency
(MHzZ)

82.
125.

1 938
2
3 147.
4
5
6

aa7
484
822
31
a5

195.
258.
588.

50

100 20 500 1000
Frequency (MHz)

Reading  Factor Result Limit Margin Detector

(dBuv) (dB/m)  (dBuV/m) (dBuV/m)  (dB)

42,53 -17.23 25.30 410,00 14.70 Peak

44,14 -11.31 32.83 43.50 18.67 Peak

45,58 -11.89 34.81 43,50 9.49 Peak

43,59 -12.68 30.91 43,50 12.59 Peak

50.18 -13.18 37.00 46.00 9.00 Peak

35.30 -5.34 29.96 46.60 16.84 Peak
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Report No.:CR230955399-00E

80 Level {(dBuV/m)

Project No.:
Tester:
Polarization:
Note:

CR23B8955399-RF
Carl Xue
vertical

Transmitting(5725-5858MHz 882.11lax he2® High Channel)

Date: 2023-11-27

60.0

=7

30

No. Frequency
{MHz)

30.1a5
49.420
53.585
82.359
125.8a7
258.301

fo IV, B PV A

50 100
Reading Factor
(dBuv) (dB/m)
32.78 -3.88
37.78 -11.66
46.72 -17.15
58.44 -17.31
41.77 -11.31
44 .46 -13.18

200
Frequency (MHz)
Result Limit
(dBpV/m)  (dBpV/m)
28.90 48 .08
26.84 46.60
29.57 48.80
33.13 48 .28
38.46 43.568
31.28 4688

.87

.72

500

1000

Detector

Peak
QP

Peak
Peak
Peak

Peak
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2) 1GHz-40GHz:
5150-5250MHz:
802.11a Mode Chain 0:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | b ooctor | (H/V) | (dB/m) (dBuV/m) | (dBuV/m) (dB)
(dBpV)

Low Channel: 5180 MHz
5150.000 29.77 PK H 32.83 62.60 74.00 11.40
5150.000 16.19 AV H 32.83 49.02 54.00 4.98
5150.000 30.10 PK \" 32.83 62.93 74.00 11.07
5150.000 17.60 AV v 32.83 50.43 54.00 3.57
10360.000 34.82 PK H 14.45 49.27 68.20 18.93
10360.000 35.94 PK \Y 14.45 50.39 68.20 17.81

Middle Channel: 5200 MHz
10400.000 33.64 PK H 14.52 48.16 68.20 20.04
10400.000 34.02 PK \" 14.52 48.54 68.20 19.66

High Channel: 5240 MHz
5350.000 30.89 PK H 32.70 63.59 74.00 10.41
5350.000 16.13 AV H 32.70 48.83 54.00 5.17
5350.000 30.52 PK \" 32.70 63.22 74.00 10.78
5350.000 16.21 AV \" 32.70 48.91 54.00 5.09
10480.000 32.93 PK H 14.40 47.33 68.20 20.87
10480.000 33.19 PK \Y% 14.40 47.59 68.20 20.61
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802.11a Mode Chain 1:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | nector [ (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)
Low Channel: 5180 MHz
5150.000 29.76 PK H 32.83 62.59 74.00 11.41
5150.000 17.09 AV H 32.83 49.92 54.00 4.08
5150.000 30.00 PK \" 32.83 62.83 74.00 11.17
5150.000 17.67 AV \" 32.83 50.50 54.00 3.50
10360.000 34.63 PK H 14.45 49.08 68.20 19.12
10360.000 35.50 PK \Y 14.45 49.95 68.20 18.25
Middle Channel: 5200 MHz
10400.000 35.26 PK H 14.52 49.78 68.20 18.42
10400.000 35.92 PK \" 14.52 50.44 68.20 17.76
High Channel: 5240 MHz
5350.000 30.02 PK H 32.70 62.72 74.00 11.28
5350.000 16.39 AV H 32.70 49.09 54.00 491
5350.000 30.34 PK \" 32.70 63.04 74.00 10.96
5350.000 16.93 AV \" 32.70 49.63 54.00 4.37
10480.000 35.53 PK H 14.40 49.93 68.20 18.27
10480.000 37.09 PK A" 14.40 51.49 68.20 16.71
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802.11ac vht20 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | pector [ (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)

Low Channel: 5180 MHz
5150.000 30.82 PK H 32.83 63.65 74.00 10.35
5150.000 18.16 AV H 32.83 50.99 54.00 3.01
5150.000 30.26 PK \" 32.83 63.09 74.00 10.91
5150.000 17.60 AV \" 32.83 50.43 54.00 3.57
10360.000 36.53 PK H 14.45 50.98 68.20 17.22
10360.000 37.81 PK \Y 14.45 52.26 68.20 15.94

Middle Channel: 5200 MHz
10400.000 36.43 PK H 14.52 50.95 68.20 17.25
10400.000 37.48 PK \" 14.52 52.00 68.20 16.20

High Channel: 5240 MHz
5350.000 30.26 PK H 32.70 62.96 74.00 11.04
5350.000 16.31 AV H 32.70 49.01 54.00 4.99
5350.000 30.60 PK \" 32.70 63.30 74.00 10.70
5350.000 16.89 AV \" 32.70 49.59 54.00 4.41
10480.000 36.27 PK H 14.40 50.67 68.20 17.53
10480.000 37.12 PK A" 14.40 51.52 68.20 16.68
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802.11ac vht40 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | pector [ (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)
Low Channel: 5190 MHz
5150.000 30.52 PK H 32.83 63.35 74.00 10.65
5150.000 16.46 AV H 32.83 49.29 54.00 4.71
5150.000 30.56 PK \" 32.83 63.39 74.00 10.61
5150.000 17.59 AV \" 32.83 50.42 54.00 3.58
10380.000 34.55 PK H 14.49 49.04 68.20 19.16
10380.000 36.28 PK \Y 14.49 50.77 68.20 17.43
High Channel: 5230 MHz
5350.000 29.90 PK H 32.70 62.60 74.00 11.40
5350.000 15.81 AV H 32.70 48.51 54.00 5.49
5350.000 30.49 PK \" 32.70 63.19 74.00 10.81
5350.000 16.08 AV A" 32.70 48.78 54.00 5.22
10460.000 35.40 PK H 14.43 49.83 68.20 18.37
10460.000 35.49 PK \Y 14.43 49.92 68.20 18.28

802.11ac vht80 Mode:

Receiver
Frequency 5 Polar Factor Result Limit Margin
(MHz) Reading | o or [ (H/V) | (@B/m) | (dBuv/m) | (dBuV/m) (dB)
(dBuV)
Middle Channel: 5210 MHz

5150.000 30.22 PK H 32.83 63.05 74.00 10.95
5150.000 16.50 AV H 32.83 49.33 54.00 4.67
5150.000 2991 PK v 32.83 62.74 74.00 11.26
5150.000 17.82 AV \" 32.83 50.65 54.00 3.35
5350.000 30.72 PK H 32.70 63.42 74.00 10.58
5350.000 16.95 AV H 32.70 49.65 54.00 4.35
5350.000 30.86 PK A% 32.70 63.56 74.00 10.44
5350.000 16.76 AV v 32.70 49.46 54.00 4.54
10420.000 34.85 PK H 14.49 49.34 68.20 18.86
10420.000 35.81 PK \" 14.49 50.30 68.20 17.90
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802.11ac vht160 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | pector [ (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)
Middle Channel: 5250 MHz

5150.000 31.23 PK H 32.83 64.06 74.00 9.94
5150.000 17.97 AV H 32.83 50.80 54.00 3.20
5150.000 31.56 PK \" 32.83 64.39 74.00 9.61
5150.000 18.15 AV \" 32.83 50.98 54.00 3.02
5350.000 30.81 PK H 32.70 63.51 74.00 10.49
5350.000 17.22 AV H 32.70 49.92 54.00 4.08
5350.000 31.08 PK v 32.70 63.78 74.00 10.22
5350.000 17.60 AV \" 32.70 50.30 54.00 3.70
10500.000 35.12 PK H 14.37 49.49 68.20 18.71
10500.000 35.00 PK \" 14.37 49.37 68.20 18.83

802.11ax he20 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | b ooctor | (H/V) | (dB/m) (dBuV/m) | (dBuV/m) (dB)
(dBpV)

Low Channel: 5180 MHz
5150.000 30.65 PK H 32.83 63.48 74.00 10.52
5150.000 16.22 AV H 32.83 49.05 54.00 4.95
5150.000 30.23 PK \" 32.83 63.06 74.00 10.94
5150.000 16.82 AV A% 32.83 49.65 54.00 4.35
10360.000 37.45 PK H 14.45 51.90 68.20 16.30
10360.000 38.36 PK \Y% 14.45 52.81 68.20 15.39

Middle Channel: 5200 MHz
10400.000 36.65 PK H 14.52 51.17 68.20 17.03
10400.000 37.71 PK \" 14.52 52.23 68.20 15.97

High Channel: 5240 MHz
5350.000 30.24 PK H 32.70 62.94 74.00 11.06
5350.000 16.33 AV H 32.70 49.03 54.00 4.97
5350.000 30.71 PK \" 32.70 63.41 74.00 10.59
5350.000 16.42 AV \" 32.70 49.12 54.00 4.88
10480.000 35.98 PK H 14.40 50.38 68.20 17.82
10480.000 36.59 PK \Y% 14.40 50.99 68.20 17.21
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802.11ax he40 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | pector [ (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)
Low Channel: 5190 MHz
5150.000 30.66 PK H 32.83 63.49 74.00 10.51
5150.000 16.82 AV H 32.83 49.65 54.00 4.35
5150.000 29.86 PK \" 32.83 62.69 74.00 11.31
5150.000 17.29 AV \" 32.83 50.12 54.00 3.88
10380.000 35.97 PK H 14.49 50.46 68.20 17.74
10380.000 36.75 PK \Y 14.49 51.24 68.20 16.96
High Channel: 5230 MHz
5350.000 30.71 PK H 32.70 63.41 74.00 10.59
5350.000 15.79 AV H 32.70 48.49 54.00 5.51
5350.000 29.78 PK \" 32.70 62.48 74.00 11.52
5350.000 16.10 AV A" 32.70 48.80 54.00 5.20
10460.000 34.95 PK H 14.43 49.38 68.20 18.82
10460.000 35.21 PK \Y 14.43 49.64 68.20 18.56

802.11ax he80 Mode:

Receiver
Frequency 5 Polar Factor Result Limit Margin
(MHz) Reading | o or [ (H/V) | (@B/m) | (dBuv/m) | (dBuV/m) (dB)
(dBuV)
Middle Channel: 5210 MHz

5150.000 29.68 PK H 32.83 62.51 74.00 11.49
5150.000 17.46 AV H 32.83 50.29 54.00 3.71
5150.000 30.18 PK v 32.83 63.01 74.00 10.99
5150.000 18.06 AV \" 32.83 50.89 54.00 3.11
5350.000 30.84 PK H 32.70 63.54 74.00 10.46
5350.000 16.92 AV H 32.70 49.62 54.00 4.38
5350.000 30.75 PK A% 32.70 63.45 74.00 10.55
5350.000 16.59 AV v 32.70 49.29 54.00 4.71
10420.000 34.66 PK H 14.49 49.15 68.20 19.05
10420.000 35.81 PK \" 14.49 50.30 68.20 17.90
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802.11ax hel160 Mode:

Receiver

Frequency : Polar Factor Result Limit Margin

(MHz) Reading | pector [ (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)
Middle Channel: 5250 MHz

5150.000 29.59 PK H 32.83 62.42 74.00 11.58
5150.000 17.21 AV H 32.83 50.04 54.00 3.96
5150.000 30.10 PK \" 32.83 62.93 74.00 11.07
5150.000 18.05 AV \" 32.83 50.88 54.00 3.12
5350.000 31.21 PK H 32.70 63.91 74.00 10.09
5350.000 17.36 AV H 32.70 50.06 54.00 3.94
5350.000 31.44 PK v 32.70 64.14 74.00 9.86
5350.000 17.53 AV \" 32.70 50.23 54.00 3.77
10500.000 35.15 PK H 14.37 49.52 68.20 18.68
10500.000 35.26 PK \" 14.37 49.63 68.20 18.57

5250-5350MHz:
802.11a Mode Chain 0:

Receiver
Frequency ; Polar Factor Result Limit Margin
(MHz) | Reading | o ior | (H/V) | (dB/m) | (@BuV/m) | (dBpVim) | (dB)
(dBpV)

Low Channel: 5260 MHz
5150.000 30.06 PK H 32.83 62.89 74.00 11.11
5150.000 16.03 AV H 32.83 48.86 54.00 5.14
5150.000 30.57 PK \'% 32.83 63.40 74.00 10.60
5150.000 16.29 AV \% 32.83 49.12 54.00 4.88
10520.000 34.98 PK H 14.51 49.49 68.20 18.71
10520.000 3493 PK \% 14.51 49.44 68.20 18.76

Middle Channel: 5280 MHz
10560.000 35.36 PK H 14.79 50.15 68.20 18.05
10560.000 35.05 PK A% 14.79 49.84 68.20 18.36

High Channel: 5320 MHz
5350.000 30.42 PK H 32.70 63.12 74.00 10.88
5350.000 16.26 AV H 32.70 48.96 54.00 5.04
5350.000 31.14 PK \'% 32.70 63.84 74.00 10.16
5350.000 17.05 AV \% 32.70 49.75 54.00 4.25
10640.000 35.36 PK H 15.11 50.47 74.00 23.53
10640.000 22.69 AV H 15.11 37.80 54.00 16.20
10640.000 35.38 PK \% 15.11 50.49 74.00 23.51
10640.000 23.54 AV \% 15.11 38.65 54.00 15.35
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802.11a Mode Chain 1:

Receiver
Frequency ; Polar Factor Result Limit Margin
(MHz) | Reading | poioior | H/V) | (dB/m) | (@BuV/m) | (dBpVim) | (dB)
(dBuV)
Low Channel: 5260 MHz
5150.000 30.20 PK H 32.83 63.03 74.00 10.97
5150.000 16.02 AV H 32.83 48.85 54.00 5.15
5150.000 30.57 PK \% 32.83 63.40 74.00 10.60
5150.000 16.53 AV \% 32.83 49.36 54.00 4.64
10520.000 36.03 PK H 14.51 50.54 68.20 17.66
10520.000 36.78 PK \% 14.51 51.29 68.20 16.91
Middle Channel: 5280 MHz
10560.000 36.01 PK H 14.79 50.80 68.20 17.40
10560.000 36.55 PK \Y 14.79 51.34 68.20 16.86
High Channel: 5320 MHz
5350.000 30.42 PK H 32.70 63.12 74.00 10.88
5350.000 16.14 AV H 32.70 48.84 54.00 5.16
5350.000 30.53 PK \% 32.70 63.23 74.00 10.77
5350.000 16.39 AV \% 32.70 49.09 54.00 491
10640.000 34.83 PK H 15.11 49.94 74.00 24.06
10640.000 22.76 AV H 15.11 37.87 54.00 16.13
10640.000 35.69 PK \% 15.11 50.80 74.00 23.20
10640.000 22.38 AV \% 15.11 37.49 54.00 16.51
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802.11ac vht20 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | noector [ (H/V) | (@B/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)
Low Channel: 5260 MHz
5150.000 30.25 PK H 32.83 63.08 74.00 10.92
5150.000 16.02 AV H 32.83 48.85 54.00 5.15
5150.000 30.67 PK \" 32.83 63.50 74.00 10.50
5150.000 16.46 AV \" 32.83 49.29 54.00 4.71
10520.000 35.90 PK H 14.51 50.41 68.20 17.79
10520.000 37.01 PK \Y 14.51 51.52 68.20 16.68
Middle Channel: 5280 MHz
10560.000 36.73 PK H 14.79 51.52 68.20 16.68
10560.000 37.58 PK \" 14.79 52.37 68.20 15.83
High Channel: 5320 MHz
5350.000 30.31 PK H 32.70 63.01 74.00 10.99
5350.000 17.10 AV H 32.70 49.80 54.00 4.20
5350.000 30.86 PK \" 32.70 63.56 74.00 10.44
5350.000 17.52 AV \" 32.70 50.22 54.00 3.78
10640.000 38.21 PK H 15.11 53.32 74.00 20.68
10640.000 25.61 AV H 15.11 40.72 54.00 13.28
10640.000 39.14 PK \Y 15.11 54.25 74.00 19.75
10640.000 25.84 AV \" 15.11 40.95 54.00 13.05
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802.11ac vht40 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | noector [ (H/V) | (@B/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)
Low Channel: 5270 MHz
5150.000 30.08 PK H 32.83 62.91 74.00 11.09
5150.000 16.03 AV H 32.83 48.86 54.00 5.14
5150.000 30.25 PK \" 32.83 63.08 74.00 10.92
5150.000 16.26 AV \" 32.83 49.09 54.00 491
10540.000 34.92 PK H 14.66 49.58 68.20 18.62
10540.000 35.95 PK \Y 14.66 50.61 68.20 17.59
High Channel: 5310 MHz
5350.000 29.80 PK H 32.70 62.50 74.00 11.50
5350.000 16.75 AV H 32.70 49.45 54.00 4.55
5350.000 30.86 PK \" 32.70 63.56 74.00 10.44
5350.000 16.39 AV A" 32.70 49.09 54.00 491
10620.000 35.53 PK H 15.09 50.62 74.00 23.38
10620.000 23.61 AV H 15.09 38.70 54.00 15.30
10620.000 36.75 PK \" 15.09 51.84 74.00 22.16
10620.000 23.74 AV A" 15.09 38.83 54.00 15.17

802.11ac vht80 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | noector [ (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)
Middle Channel: 5290 MHz
5150.000 30.21 PK H 32.83 63.04 74.00 10.96
5150.000 16.06 AV H 32.83 48.89 54.00 5.11
5150.000 30.42 PK \" 32.83 63.25 74.00 10.75
5150.000 16.30 AV \" 32.83 49.13 54.00 4.87
5350.000 29.20 PK H 32.70 61.90 74.00 12.10
5350.000 16.28 AV H 32.70 48.98 54.00 5.02
5350.000 30.03 PK v 32.70 62.73 74.00 11.27
5350.000 16.92 AV \" 32.70 49.62 54.00 4.38
10580.000 35.41 PK H 14.94 50.35 68.20 17.85
10580.000 36.19 PK A% 14.94 51.13 68.20 17.07
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802.11ax he20 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | noector [ (H/V) | (@B/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)

Low Channel: 5260 MHz
5150.000 30.33 PK H 32.83 63.16 74.00 10.84
5150.000 16.35 AV H 32.83 49.18 54.00 4.82
5150.000 30.69 PK \" 32.83 63.52 74.00 10.48
5150.000 16.90 AV \" 32.83 49.73 54.00 4.27
10520.000 35.71 PK H 14.51 50.22 68.20 17.98
10520.000 36.55 PK \Y 14.51 51.06 68.20 17.14

Middle Channel: 5280 MHz
10560.000 36.72 PK H 14.79 51.51 68.20 16.69
10560.000 37.86 PK \" 14.79 52.65 68.20 15.55

High Channel: 5320 MHz
5350.000 30.32 PK H 32.70 63.02 74.00 10.98
5350.000 18.11 AV H 32.70 50.81 54.00 3.19
5350.000 31.90 PK \" 32.70 64.60 74.00 9.40
5350.000 18.26 AV \" 32.70 50.96 54.00 3.04
10640.000 37.45 PK H 15.11 52.56 74.00 21.44
10640.000 24.51 AV H 15.11 39.62 54.00 14.38
10640.000 38.80 PK \Y 15.11 53.91 74.00 20.09
10640.000 25.62 AV \" 15.11 40.73 54.00 13.27

Page 68 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

802.11ax he40 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | noector [ (H/V) | (@B/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)
Low Channel: 5270 MHz
5150.000 30.29 PK H 32.83 63.12 74.00 10.88
5150.000 16.25 AV H 32.83 49.08 54.00 4.92
5150.000 30.07 PK \" 32.83 62.90 74.00 11.10
5150.000 16.83 AV \" 32.83 49.66 54.00 4.34
10540.000 35.20 PK H 14.66 49.86 68.20 18.34
10540.000 35.92 PK \Y 14.66 50.58 68.20 17.62
High Channel: 5310 MHz
5350.000 35.50 PK H 32.70 68.20 74.00 5.80
5350.000 18.13 AV H 32.70 50.83 54.00 3.17
5350.000 36.79 PK A" 32.70 69.49 74.00 4.51
5350.000 18.25 AV A" 32.70 50.95 54.00 3.05
10620.000 34.90 PK H 15.09 49.99 74.00 24.01
10620.000 22.77 AV H 15.09 37.86 54.00 16.14
10620.000 36.54 PK \" 15.09 51.63 74.00 22.37
10620.000 23.61 AV A" 15.09 38.70 54.00 15.30

802.11ax he80 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | noector [ (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)
Middle Channel: 5290 MHz
5150.000 30.33 PK H 32.83 63.16 74.00 10.84
5150.000 16.10 AV H 32.83 48.93 54.00 5.07
5150.000 30.68 PK \" 32.83 63.51 74.00 10.49
5150.000 16.46 AV \" 32.83 49.29 54.00 4.71
5350.000 29.33 PK H 32.70 62.03 74.00 11.97
5350.000 16.09 AV H 32.70 48.79 54.00 5.21
5350.000 29.75 PK v 32.70 62.45 74.00 11.55
5350.000 16.22 AV \" 32.70 48.92 54.00 5.08
10580.000 34.98 PK H 14.94 49.92 68.20 18.28
10580.000 35.30 PK A% 14.94 50.24 68.20 17.96
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5470-5725MHz
802.11a Mode Chain 0:

Receiver
Frequency ; Polar Factor Result Limit Margin
(MHz) Reading | ) ool H/V) | (dB/m) (dBuV/m) | (dBpV/m) (dB)
(dBuV)

Low Channel: 5500 MHz
5470.000 30.49 PK H 32.62 63.11 68.20 5.09
5470.000 32.06 PK \" 32.62 64.68 68.20 3.52
11000.000 35.51 PK H 15.51 51.02 74.00 22.98
11000.000 22.01 AV H 15.51 37.52 54.00 16.48
11000.000 35.74 PK v 15.51 51.25 74.00 22.75
11000.000 22.43 AV \Y 15.51 37.94 54.00 16.06

Middle Channel: 5580 MHz
11160.000 35.95 PK H 15.36 51.31 74.00 22.69
11160.000 22.32 AV H 15.36 37.68 54.00 16.32
11160.000 36.27 PK A% 15.36 51.63 74.00 22.37
11160.000 23.50 AV \Y 15.36 38.86 54.00 15.14

High Channel: 5700 MHz
5725.000 31.63 PK H 33.03 64.66 68.20 3.54
5725.000 32.14 PK A" 33.03 65.17 68.20 3.03
11400.000 35.05 PK H 15.89 50.94 74.00 23.06
11400.000 21.18 AV H 15.89 37.07 54.00 16.93
11400.000 35.72 PK \" 15.89 51.61 74.00 22.39
11400.000 22.84 AV A" 15.89 38.73 54.00 15.27
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802.11a Mode Chain 1:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | iy ioctor | (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)

Low Channel: 5500 MHz
5470.000 30.09 PK H 32.62 62.71 68.20 5.49
5470.000 30.03 PK \" 32.62 62.65 68.20 5.55
11000.000 34.52 PK H 15.51 50.03 74.00 23.97
11000.000 22.99 AV H 15.51 38.50 54.00 15.50
11000.000 34.24 PK \% 15.51 49.75 74.00 24.25
11000.000 22.98 AV \Y 15.51 38.49 54.00 15.51

Middle Channel: 5580 MHz
11160.000 34.84 PK H 15.36 50.20 74.00 23.80
11160.000 22.09 AV H 15.36 37.45 54.00 16.55
11160.000 34.61 PK \" 15.36 49.97 74.00 24.03
11160.000 22.47 AV A" 15.36 37.83 54.00 16.17

High Channel: 5700 MHz
5725.000 30.29 PK H 33.03 63.32 68.20 4.88
5725.000 30.85 PK \" 33.03 63.88 68.20 4.32
11400.000 34.96 PK H 15.89 50.85 74.00 23.15
11400.000 22.82 AV H 15.89 38.71 54.00 15.29
11400.000 34.19 PK \Y 15.89 50.08 74.00 23.92
11400.000 22.73 AV \" 15.89 38.62 54.00 15.38
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802.11ac vht20 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | nyoioctor | (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)

Low Channel: 5500 MHz
5470.000 31.39 PK H 32.62 64.01 68.20 4.19
5470.000 32.03 PK \" 32.62 64.65 68.20 3.55
11000.000 36.20 PK H 15.51 51.71 74.00 22.29
11000.000 23.28 AV H 15.51 38.79 54.00 15.21
11000.000 36.41 PK \% 15.51 51.92 74.00 22.08
11000.000 24.09 AV \Y 15.51 39.60 54.00 14.40

Middle Channel: 5580 MHz
11160.000 37.37 PK H 15.36 52.73 74.00 21.27
11160.000 23.90 AV H 15.36 39.26 54.00 14.74
11160.000 37.81 PK \" 15.36 53.17 74.00 20.83
11160.000 25.04 AV A" 15.36 40.40 54.00 13.60

High Channel: 5700 MHz
5725.000 31.90 PK H 33.03 64.93 68.20 3.27
5725.000 32.14 PK \" 33.03 65.17 68.20 3.03
11400.000 36.95 PK H 15.89 52.84 74.00 21.16
11400.000 23.76 AV H 15.89 39.65 54.00 14.35
11400.000 37.21 PK \Y 15.89 53.10 74.00 20.90
11400.000 24.83 AV \" 15.89 40.72 54.00 13.28
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802.11ac vht40 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | nyoioctor | (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)

Low Channel: 5510 MHz
5470.000 31.41 PK H 32.62 64.03 68.20 4.17
5470.000 31.50 PK \" 32.62 64.12 68.20 4.08
11020.000 34.44 PK H 15.50 49.94 74.00 24.06
11020.000 22.64 AV H 15.50 38.14 54.00 15.86
11020.000 34.65 PK \" 15.50 50.15 74.00 23.85
11020.000 22.33 AV \Y 15.50 37.83 54.00 16.17

Middle Channel: 5550 MHz
11100.000 34.89 PK H 15.45 50.34 74.00 23.66
11100.000 22.02 AV H 15.45 37.47 54.00 16.53
11100.000 34.36 PK \% 15.45 49.81 74.00 24.19
11100.000 22.63 AV A" 15.45 38.08 54.00 15.92

High Channel: 5670 MHz
5725.000 30.01 PK H 33.03 63.04 68.20 5.16
5725.000 30.08 PK \" 33.03 63.11 68.20 5.09
11340.000 34.30 PK H 15.84 50.14 74.00 23.86
11340.000 22.11 AV H 15.84 37.95 54.00 16.05
11340.000 34.59 PK \Y 15.84 50.43 74.00 23.57
11340.000 22.87 AV \" 15.84 38.71 54.00 15.29
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802.11ac vht80 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | noector [ (H/V) | (@B/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)

Low Channel: 5530 MHz
5470.000 31.39 PK H 32.62 64.01 68.20 4.19
5470.000 31.55 PK \" 32.62 64.17 68.20 4.03
11060.000 34.54 PK H 15.47 50.01 74.00 23.99
11060.000 22.61 AV H 15.47 38.08 54.00 15.92
11060.000 34.90 PK \" 15.47 50.37 74.00 23.63
11060.000 22.99 AV \Y 15.47 38.46 54.00 15.54

High Channel: 5610 MHz
5725.000 31.79 PK H 33.03 64.82 68.20 3.38
5725.000 32.08 PK A" 33.03 65.11 68.20 3.09
11220.000 34.00 PK H 15.41 49.41 74.00 24.59
11220.000 22.81 AV H 15.41 38.22 54.00 15.78
11220.000 34.68 PK \Y 15.41 50.09 74.00 23.91
11220.000 22.26 AV \Y 15.41 37.67 54.00 16.33

802.11ac vht160 Mode:

Receiver

Frequency 5 Polar Factor Result Limit Margin

(MHz) Reading | o or [ (H/V) | (@B/m) | (dBuv/m) | (dBuV/m) (dB)

(dBuV)
Low Channel: 5570 MHz

5470.000 30.72 PK H 32.62 63.34 68.20 4.86
5470.000 31.19 PK A% 32.62 63.81 68.20 4.39
5725.000 30.19 PK H 33.03 63.22 68.20 4.98
5725.000 30.98 PK \" 33.03 64.01 68.20 4.19
11140.000 33.81 PK H 15.40 49.21 74.00 24.79
11140.000 22.38 AV H 15.40 37.78 54.00 16.22
11140.000 34.97 PK A" 15.40 50.37 74.00 23.63
11140.000 22.57 AV v 15.40 37.97 54.00 16.03
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802.11ax he20 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | pector [ (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)
Low Channel: 5500 MHz
5470.000 32.32 PK H 32.62 64.94 68.20 3.26
5470.000 32.51 PK v 32.62 65.13 68.20 3.07
11000.000 33.43 PK H 15.51 48.94 74.00 25.06
11000.000 23.23 AV H 15.51 38.74 54.00 15.26
11000.000 33.76 PK \Y% 15.51 49.27 74.00 24.73
11000.000 24.29 AV \% 15.51 39.80 54.00 14.20
Middle Channel: 5580 MHz
11160.000 34.94 PK H 15.36 50.30 74.00 23.70
11160.000 24.00 AV H 15.36 39.36 54.00 14.64
11160.000 35.39 PK \Y% 15.36 50.75 74.00 23.25
11160.000 24.93 AV v 15.36 40.29 54.00 13.71
High Channel: 5620 MHz
5725.000 30.32 PK H 33.03 63.35 68.20 4.85
5725.000 32.05 PK v 33.03 65.08 68.20 3.12
High Channel: 5700 MHz
5725.000 30.32 PK H 33.03 63.35 68.20 4.85
5725.000 30.95 PK v 33.03 63.98 68.20 4.22
11400.000 36.03 PK H 15.89 51.92 74.00 22.08
11400.000 24.64 AV H 15.89 40.53 54.00 13.47
11400.000 36.75 PK \Y% 15.89 52.64 74.00 21.36
11400.000 25.17 AV v 15.89 41.06 54.00 12.94

Page 75 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

802.11ax he40 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | nyoioctor | (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)

Low Channel: 5510 MHz
5470.000 30.73 PK H 32.62 63.35 68.20 4.85
5470.000 31.28 PK \" 32.62 63.90 68.20 4.30
11020.000 34.53 PK H 15.50 50.03 74.00 23.97
11020.000 2245 AV H 15.50 37.95 54.00 16.05
11020.000 34.70 PK \" 15.50 50.20 74.00 23.80
11020.000 22.11 AV \Y 15.50 37.61 54.00 16.39

Middle Channel: 5550 MHz
11100.000 34.14 PK H 15.45 49.59 74.00 24.41
11100.000 22.55 AV H 15.45 38.00 54.00 16.00
11100.000 34.63 PK \" 15.45 50.08 74.00 23.92
11100.000 22.61 AV A" 15.45 38.06 54.00 15.94

High Channel: 5670 MHz
5725.000 2591 PK H 33.03 58.94 68.20 9.26
5725.000 26.68 PK \" 33.03 59.71 68.20 8.49
11340.000 34.49 PK H 15.84 50.33 74.00 23.67
11340.000 22.40 AV H 15.84 38.24 54.00 15.76
11340.000 35.18 PK \Y 15.84 51.02 74.00 22.98
11340.000 22.89 AV \" 15.84 38.73 54.00 15.27
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802.11ax he80 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | noector [ (H/V) | (@B/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)

Low Channel: 5530 MHz
5470.000 30.78 PK H 32.62 63.40 68.20 4.80
5470.000 31.21 PK \" 32.62 63.83 68.20 4.37
11060.000 34.47 PK H 15.47 49.94 74.00 24.06
11060.000 22.59 AV H 15.47 38.06 54.00 15.94
11060.000 34.13 PK \" 15.47 49.60 74.00 24.40
11060.000 22.00 AV \Y 15.47 37.47 54.00 16.53

High Channel: 5610 MHz
5725.000 30.89 PK H 33.03 63.92 68.20 4.28
5725.000 30.97 PK A" 33.03 64.00 68.20 4.20
11220.000 32.88 PK H 15.41 48.29 74.00 25.71
11220.000 22.79 AV H 15.41 38.20 54.00 15.80
11220.000 34.51 PK \Y 15.41 49.92 74.00 24.08
11220.000 22.96 AV \Y 15.41 38.37 54.00 15.63

802.11ax hel160 Mode:

Receiver
Frequency 5 Polar Factor Result Limit Margin
(MHz) Reading | o or [ (H/V) | (@B/m) | (dBuv/m) | (dBuV/m) (dB)
(dBuV)
Low Channel: 5570 MHz

5470.000 32.41 PK H 32.62 65.03 68.20 3.17
5470.000 32.50 PK A% 32.62 65.12 68.20 3.08
5725.000 30.43 PK H 33.03 63.46 68.20 4.74
5725.000 30.91 PK \" 33.03 63.94 68.20 4.26
11140.000 34.45 PK H 15.40 49.85 74.00 24.15
11140.000 22.38 AV H 15.40 37.78 54.00 16.22
11140.000 35.04 PK A" 15.40 50.44 74.00 23.56
11140.000 22.97 AV v 15.40 38.37 54.00 15.63
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5725-5850MHz
802.11a Mode Chain 0:

Receiver
Frequency ; Polar Factor Result Limit Margin
(MHz) Reading | ol H/V) | (dB/m) (dBuV/m) | (dBpV/m) (dB)
(dBuV)

Low Channel: 5745 MHz
11490.000 35.66 PK H 15.47 51.13 74.00 22.87
11490.000 22.55 AV H 15.47 38.02 54.00 15.98
11490.000 35.98 PK \" 15.47 51.45 74.00 22.55
11490.000 23.19 AV A" 15.47 38.66 54.00 15.34

Middle Channel: 5785 MHz
11570.000 35.21 PK H 15.69 50.90 74.00 23.10
11570.000 22.99 AV H 15.69 38.68 54.00 15.32
11570.000 35.76 PK \" 15.69 51.45 74.00 22.55
11570.000 22.63 AV v 15.69 38.32 54.00 15.68

High Channel: 5825 MHz
11650.000 34.46 PK H 16.02 50.48 74.00 23.52
11650.000 22.55 AV H 16.02 38.57 54.00 15.43
11650.000 35.13 PK \" 16.02 51.15 74.00 22.85
11650.000 2291 AV A" 16.02 38.93 54.00 15.07

802.11a Mode Chain 1:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | booctor | (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)

Low Channel: 5745 MHz
11490.000 34.60 PK H 15.47 50.07 74.00 23.93
11490.000 22.67 AV H 15.47 38.14 54.00 15.86
11490.000 35.15 PK \" 15.47 50.62 74.00 23.38
11490.000 22.86 AV \" 15.47 38.33 54.00 15.67

Middle Channel: 5785 MHz
11570.000 34.66 PK H 15.69 50.35 74.00 23.65
11570.000 22.81 AV H 15.69 38.50 54.00 15.50
11570.000 35.27 PK \" 15.69 50.96 74.00 23.04
11570.000 22.89 AV A" 15.69 38.58 54.00 15.42

High Channel: 5825 MHz
11650.000 34.30 PK H 16.02 50.32 74.00 23.68
11650.000 22.13 AV H 16.02 38.15 54.00 15.85
11650.000 35.01 PK \" 16.02 51.03 74.00 22.97
11650.000 22.52 AV A" 16.02 38.54 54.00 15.46
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802.11ac vht20 Mode:

Receiver
Frequency ; Polar Factor Result Limit Margin
(MHz) | Reading | o ovor | (H/V) | (dB/m) | (@BuV/m) | (dBpVim) | (dB)
(dBuV)
Low Channel: 5745 MHz
11490.000 36.44 PK H 15.47 51.91 74.00 22.09
11490.000 24.57 AV H 15.47 40.04 54.00 13.96
11490.000 36.53 PK \% 15.47 52.00 74.00 22.00
11490.000 24.66 AV \Y 15.47 40.13 54.00 13.87
Middle Channel: 5785 MHz
11570.000 36.83 PK H 15.69 52.52 74.00 21.48
11570.000 25.20 AV H 15.69 40.89 54.00 13.11
11570.000 37.69 PK A% 15.69 53.38 74.00 20.62
11570.000 25.82 AV \Y 15.69 41.51 54.00 12.49
High Channel: 5825 MHz
11650.000 37.29 PK H 16.02 53.31 74.00 20.69
11650.000 25.41 AV H 16.02 41.43 54.00 12.57
11650.000 37.82 PK A% 16.02 53.84 74.00 20.16
11650.000 25.60 AV \% 16.02 41.62 54.00 12.38
802.11ac vht40 Mode:
Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) | Reading | o ior | (/V) | (dB/m) | (@BuV/m) | (dBpVim) | (dB)
(dBpv)
Low Channel: 5755 MHz
11510.000 34.55 PK H 15.46 50.01 74.00 23.99
11510.000 23.04 AV H 15.46 38.50 54.00 15.50
11510.000 35.28 PK A% 15.46 50.74 74.00 23.26
11510.000 23.59 AV \Y 15.46 39.05 54.00 14.95
High Channel: 5795 MHz
11590.000 35.46 PK H 15.76 51.22 74.00 22.78
11590.000 22.78 AV H 15.76 38.54 54.00 15.46
11590.000 35.54 PK \% 15.76 51.30 74.00 22.70
11590.000 22.93 AV \% 15.76 38.69 54.00 15.31
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802.11ac vht80 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | noector [ (H/V) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)

Middle Channel: 5775 MHz
11550.000 34.73 PK H 15.61 50.34 74.00 23.66
11550.000 22.74 AV H 15.61 38.35 54.00 15.65
11550.000 35.20 PK \" 15.61 50.81 74.00 23.19
11550.000 22.81 AV \" 15.61 38.42 54.00 15.58

802.11ax he20 Mode:
Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | [y o or [ (H/V) | (@B/m) | (dBuv/m) | (dBuV/m) (dB)
(dBuV)

Low Channel: 5745 MHz
11490.000 34.24 PK H 15.47 49.71 74.00 24.29
11490.000 22.22 AV H 15.47 37.69 54.00 16.31
11490.000 33.67 PK \" 15.47 49.14 74.00 24.86
11490.000 22.66 AV A" 15.47 38.13 54.00 15.87

Middle Channel: 5785 MHz
11570.000 34.67 PK H 15.69 50.36 74.00 23.64
11570.000 22.31 AV H 15.69 38.00 54.00 16.00
11570.000 34.35 PK \Y 15.69 50.04 74.00 23.96
11570.000 22.73 AV \" 15.69 38.42 54.00 15.58

High Channel: 5825 MHz
11650.000 34.49 PK H 16.02 50.51 74.00 23.49
11650.000 22.81 AV H 16.02 38.83 54.00 15.17
11650.000 34.20 PK \" 16.02 50.22 74.00 23.78
11650.000 22.33 AV \" 16.02 38.35 54.00 15.65
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802.11ax he40 Mode:

Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) Reading | noector [ (H/V) | (@B/m) | (dBuV/m) | (dBuV/m) (dB)
(dBuV)

Low Channel: 5755 MHz
11510.000 35.25 PK H 15.46 50.71 74.00 23.29
11510.000 22.84 AV H 15.46 38.30 54.00 15.70
11510.000 35.69 PK \" 15.46 51.15 74.00 22.85
11510.000 23.31 AV \" 15.46 38.77 54.00 15.23

High Channel: 5795 MHz
11590.000 34.79 PK H 15.76 50.55 74.00 23.45
11590.000 22.06 AV H 15.76 37.82 54.00 16.18
11590.000 35.03 PK \" 15.76 50.79 74.00 23.21
11590.000 22.75 AV A" 15.76 38.51 54.00 15.49

802.11ax he80 Mode:
Receiver
Frequency : Polar Factor Result Limit Margin
(MHz) " | Reading | pyoyoior | (V) | (@B/m) | (dBuV/m) | (dBuV/m) | (dB)
(dBuV)

Middle Channel: 5775 MHz
11550.000 35.49 PK H 15.61 51.10 74.00 22.90
11550.000 22.14 AV H 15.61 37.75 54.00 16.25
11550.000 35.73 PK \Y 15.61 51.34 74.00 22.66
11550.000 2292 AV \" 15.61 38.53 54.00 15.47
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Test plots for Band Edge Measurements (Radiated)

802.11a_Chain 0

Test Channel: 5745MHz | Ant. Polar. :

Horizontal

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:

Level {dBuVim)

Date: 2023-11-5

140
130.0,
PK

120.0
110.0
100.0

90.0

80.0

70.0

1 2 a 4

60.0 hbgnzan]

50.0

4

5620 5651. 2. 5T 5744, 5775
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5636.836 38.72 32.91 63.63 68.208 4.57 Peak
2 5680.245 38.98 33.00 63.98 98.62 26.64 Peak
3 5716.468 38.78 33.83 63.81 189.81 46.00 Peak
4 5723.933 32.79 33.83 65.82 119.77 53.95 Peak
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802.11a_Chain 0

Test Channel: ‘ 5745MHz Ant. Polar. : Vertical

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Vertical
Note:

Level {dBuVim) Date: 2023-11-5

140
130.0
PK
120.0
110.0
100.0|
90.0
80.0
70.0
1 2 3 p
60.0 e e e S
50.0
A
5620 5651. 2 5T 5744, 5775
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5624.124 31.51 32.88 64.39 68.28 3.81 Peak
2 5663.657 38.79 32.97 63.76 78.34 14.58 Peak
3 57087.438 38.99 33.83 64.82 187.28 43.26 Peak
4 5724.770 33.67 33.83 66.78 121.68 54.98 Peak
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802.11a_Chain 0

Test Channel: ‘ 5825MHz Ant. Polar. : Horizontal

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal

Note:
Date: 2023-11-5

140Le\{el (dBuVim}
130.0|
120.0
110.0
100.0

90.0

80.0

70.0 PR

1 2 3
b
60.0
50.0
A
5795 5827. 59, 58 5923. 5955
Frequency {(MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5853.828 32.23 33.20 65.43 115.38@ 49.87 Peak

2 5868.181 31.64 33.25 64.89 189.37 44.48 Peak

3 5878.793 31.98 33.36 65.34 102.38 37.04 Peak

4 5945.174 31.40 33.46 64.86 68.20 3.34 Peak
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802.11a_Chain 0

Test Channel: ‘ 5825MHz Ant. Polar. : Vertical

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Vertical

Note:
Date: 2023-11-5
140Le\.rel {dBuVim)
130.0
120.0
110.0
100.0|
90.0
80.0
70.0
60.0
50.0
A
5795 5827. 9. 58 5923 5955
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5851.843 32.19 33.18 65.38 119.82 54.44 Peak
2 5858.5688 31.95 33.23 65.18 189.82 44,64 Peak
3 5903.821 31.79 33.46 65.25 84.43 19.18 Peak
4 5948.583 31.53 33.46 64.99 68.208 3.21 Peak
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802.11a_Chain 1

Test Channel: 5745MHz Ant. Polar. : Horizontal
Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:
Date: 2023-11-5
140Le\.rel {dBuVim)
130.0
PK
120.0
110.0
100.0)
90.0
80.0
70.0
4
1 2 3

0.0 M ¥ R e e S
50.0

A

5620 5651. 5682. 5T 5744, 5775
Frequency {MHz)
No Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5646.200 38.36 32.94 63.38 68.28 4.98 Peak
2 5689.919 38.88 33.681 63.89 97.77 33.88 Peak
3 5712.244 31.18 33.83 64.13 188.63 44,58 Peak
4 5724.788 33.51 33.83 66.54 121.53 54.99 Peak
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802.11a_Chain 1

Test Channel: ‘ 5745MHz Ant. Polar. : Vertical

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Vertical

Note:
Date: 2023-11-5
140Le\.rel (dBuVim)
130.0
PK
120.0
110.0
100.0|
90.0
80.0
70.0
1 2 3
60.0
50.0
A
5620 5651. 2 5T 5744, 5775
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5627.597 38.94 32.88 63.82 68.28 4.38 Peak
2 5664.378 38.73 32.97 63.78 78.87 15.17 Peak
3 5713.174 31.34 33.83 64.37 188.89 44,52 Peak
4 5724.367 33.41 33.83 66.44 128.76 54.32 Peak
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802.11a_Chain 1

Test Channel: ‘ 5825MHz Ant. Polar. : Horizontal

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal

Note:
Date: 2023-11-5
140 Level {dBuVim)
130.0|
120.0
110.0
100.0
90.0
80.0
70.0 1 . PK
£ 3
60.0
50.0
5795 5827. 59, 5891 5923. 5955
Frequency {(MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5852.771 33.61 33.20 66.81 115.88 49.07 Peak
2 5855.556 31.78 33.22 65.00 1168.64 45.64 Peak
3 5911.983 31.76 33.47 65.23 77.80 12.57 Peak
4 5952.375 31.22 33.46 64.68 68.20 3.52 Peak
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802.11a_Chain 1

Test Channel: ‘ 5825MHz Ant. Polar. : Vertical

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Vertical
Note:

Level {dBuVim) Date: 2023-11-5

140
130.0
120.0
110.0
100.0|
90.0
80.0
J PK
70.0 1 2 3
60.0
50.0
A
5795 5827. 59. 58 5923 5955
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5858.499 32.34 33.18 65.53 121.@6 55.53 Peak
2 5864.486 32.34 33.27 65.61 188.14 42.53 Peak
3 5879.289 32.51 33.36 65.87 182.87 36.28 Peak
4 5937.876 31.27 33.46 64.73 68.208 3.47 Peak
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802.11ac vht20

Test Channel: 5745MHz Ant. Polar. : Horizontal

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:

Level {dBuVim)

Date: 2023-11-5

140
130.0
120.0
110.0
100.0|
90.0
80.0
70.0
60.0
50.0
A
5620 5651. 5682. 5713 5744, 5775
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5637.363 31.688 32.91 64.59 68.28 3.6l Peak

2 5694.446 38.89 33.82 63.91 181.11 37.28 Peak

3 5717.297 31.34 33.83 64.37 118.84 45.67 Peak

4 5724.881 34.31 33.83 67.34 121.75 54.41 Peak
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802.11ac vht20
Test Channel: ‘ 5745MHz Ant. Polar. : Vertical
Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Vertical
Note:
Date: 2023-11-5
140Le\.rel {dBuVim)
130.0
PK
120.0
110.0
100.0)
90.0
80.0
70.0
1

60.0] W
50.0

A

5620 5651. 2 5T 5744, 5775
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5646.169 38.36 32.94 63.38 68.28 4.98 Peak
2 5686.858 38.80 33.681 63.81 95.58 31.69 Peak
3 5701.143 38.90 33.83 63.93 185.52 41.59 Peak
4 5723.871 34.96 33.83 67.99 119.63 51.84 Peak
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802.11ac vht20
Test Channel: ‘ 5825MHz Ant. Polar. : Horizontal
Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:
Date: 2023-11-5
140 Level {dBuVim)
130.0|
120.0
110.0
100.0
90.0
80.0
J PR
700 1 2 3
60.0
50.0
5795 5827. 59, 58 5923. 5955
Frequency {(MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5858.755 32.22 33.19 65.41 120.48 55.87 Peak
2 5868.935 31.94 33.38 65.24 186.9@ 41.66 Peak
3 5915.184 32.41 33.46 65.87 75.44 9.57 Peak
4 5946.294 31.64 33.46 65.18 68.20 3.18 Peak
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802.11ac vht20
Test Channel: ‘ 5825MHz Ant. Polar. : Vertical
Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Vertical
Note:
Date: 2023-11-5
140Le\.rel {dBuVim)
130.0
120.0
110.0
100.0)
90.0
80.0
70.0 1 PK
2 3
e e S e
60.0 Ll
50.0
A
5795 5827. 59. 58 5923 5955
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5851.283 33.87 33.18 66.26 119.46 53.20 Peak
2 5868.679 31.87 33.29 65.16 186.97 41.81 Peak
3 5899.485 31.87 33.47 65.34 87.18 21.76 Peak
4 5948.117 31.91 33.46 65.37 68.208 2.83 Peak
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802.11ac vht40
Test Channel: ‘ 5755MHz Ant. Polar. : Horizontal
Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:
Date: 2023-11-5
140 Level {dBuVim)
130.0|
PK

120.0
110.0
100.0

90.0

80.0

70.0 34

1 2
60.0
50.0
5620 5653. 6. L4 5752, 5785
Frequency {(MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5643.633 38.088 32.93 63.081 68.20 5.19 Peak

2 5691.987 31.17 33.02 64.19 99.29 35.18 Peak

3 5719.119 34.23 33.83 67.26 118.55 43.29 Peak

4 5722.857 35.35 33.83 68.38 115.49 47.11 Peak
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802.11ac vht40

Test Channel: ‘ 5755MHz Ant. Polar. : Vertical

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Vertical
Note:

Date: 2023-11-5
140 Level {dBuVim)

130.0

PK

120.0

110.0

100.0)

4
5620 5653. 6. 57 5752, 5785
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5629.341 38.21 32.98 63.11 68.208 5.89 Peak
2 5653.238 38.83 32.96 63.79 78.61 6.82 Peak
3 5718.327 34.33 33.83 67.36 118.33 42.97 Peak
4 5723.773 36.11 33.83 69.14 115.4@ 50.26 Peak
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802.11ac vht40
Test Channel: ‘ 5795MHz Ant. Polar. : Horizontal
Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:
Date: 2023-11-5

140 Level {dBuVim)
130.0|
120.0
110.0
100.0

90.0

80.0

J PR

70.0 ] 5 3

60.0

50.0

5765 5803. 1. 58 5917. 5955
Frequency {(MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5852.456 31.23 33.20 64.43 116.60 52.17 Peak

2 5873.397 32.84 33.32 65.36 185.65 468.29 Peak

3 5898.235 32.27 33.41 65.68 93.89 28.21 Peak

4 5929.269 32.14 33.47 65.61 68.20 2.59 Peak
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802.11ac vht40
Test Channel: ‘ 5795MHz Ant. Polar. : Vertical
Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: vertical
Note:
Date: 2023-11-5
140Le\.rel (dBuVim)
130.0
120.0
110.0
100.0|
90.0
80.0
70.0 PK
1 2 3
60.0
50.0
A
5765 5803. 1. 58 5917. 5955
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5852.494 31.71 33.20 64.91 116.51 51.68 Peak
2 5861.996 31.687 33.26 64.93 188.84 43.91 Peak
3 5885.484 32.12 33.39 65.51 97.42 31.91 Peak
4 5937.022 31.93 33.46 65.39 68.208 2.81 Peak
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802.11ac vht80

Test Channel: ‘ 5775MHz Ant. Polar. : Horizontal

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:

Date: 2023-11-5
140 Level ({dBuVim)

130.0
120.0 / \
110.0

100.0

05620 5687. 5754, 58 5888, 5955
Frequency (MHz)
Ne. Freguency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m) (dBuV/m) (dB)
2 5695.591 31.608 33.082 64.62 181.95 37.33 Peak
3 5789.597 33.39 33.83 66.42 187.89 41.47 Peak
4 5722.463 32.72 33.83 65.75 116.42 58.67 Peak
5 5852.805 31.13 33.20 64,33 115.8@ 51.47 Peak
6 5863.527 31.51 33.26 64.77 188.41 43.64 Peak
7 5887.048 32.22 33.48 65.62 96.26 30.64 Peak
8 5939.587 31.86 33.46 65.32 68.20 2.88 Peak
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802.11ac vht80

Test Channel: ‘ 5775MHz Ant. Polar. : Vertical

Project Mo.: CR238955399-RF
Tester: Coce Tian
Polarization: Vertical
Note:

Level {dBuVim) Date: 2023-11-5

140
130.0
120.0 / \
110.0

100.0

5620 5687. 5754. 582 5888. 5055
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
2 5698.632 31.84 33.82 64.66 98.29 33.63 Peak
3 5712.612 32.85 33.83 65.88 188.73 42.85 Peak
a 5721.995 35.01 33.83 68.84 115.35 47.31 Peak
5 5851.129 31.45 33.19 64.64 119.62 54.98 Peak
6 5871.166 31.93 33.30 65.23 1686.27 41 .84 Peak
7 5900.183 31.95 33.47 65.42 86.53 21.11 Peak
8 5847.562 31.38 33.46 64,84 68.20 3.36 Peak
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802.11ax he20
Test Channel: 5745SMHz Ant. Polar. : Horizontal
Project Mo.: CR23P955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:
Date: 2023-11-5
140 Level {dBuVim)
130.0|
PK
120.0|
110.0
100.0
90.0
80.0
70.0
1 2 3

g Gesebiladdsnlaaabe iy
50.0

4

5620 5651. 682, 5T 5744, 5775
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5631.131 31.23 32.98 64.13 68.208 4.87 Peak
2 5682.354 31.13 33.88 64.13 92.18 28.85 Peak
3 5719.499 368.92 33.83 63.95 118.66 46.71 Peak
4 5724 .584 33.15 33.83 66.18 121.25 55.87 Peak
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802.11ax he20

Test Channel: ‘ 5745MHz Ant. Polar. : Vertical

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Vertical
Note:

Level {dBuVim) Date: 2023-11-5

140
130.0
PK
120.0
110.0
100.0|
90.0
80.0
70.0
60.0
50.0
A
5620 5651. 2 5T 5744, 5775
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5635.875 38.682 32.91 63.33 68.28 4.67 Peak

2 5654.138 31.80 32.96 63.96 71.27 7.31 Peak

3 5717.483 31.68 33.83 64.71 118.18 45.39 Peak

4 5724.788 36.31 33.83 69.34 121.53 52.19 Peak
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802.11ax he20
Test Channel: ‘ 5825MHz Ant. Polar. : Horizontal
Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:
Date: 2023-11-5
140 Level {dBuVim)
130.0|
120.0
110.0
100.0
90.0
80.0
70.0 1 PK
2 3
Luh oLl [TRPET Y

60.0
50.0

4

5795 5827. 59, 58 5923. 5955
Frequency {(MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5854.084 33.46 33.22 66.68 112.89 46.21 Peak
2 5864.646 31.86 33.27 65.13 1688.180 42.97 Peak
3 5911.983 31.84 33.47 65.31 77.80 12.49 Peak
4 5929.587 31.56 33.47 65.83 68.20 3.17 Peak
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802.11ax he20
Test Channel: ‘ 5825MHz Ant. Polar. : Vertical
Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: vertical
Note:
Date: 2023-11-5
140Le\.rel {dBuVim)
130.0
120.0
110.0
100.0|
90.0
80.0
70.0 1 5 3 PK
60.0
50.0
A
5795 5827. 59. 58 5923 5955
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5852.884 32.87 33.20 66.87 115.81 49.74 Peak
2 5867.118 31.94 33.29 65.23 187.41 42.18 Peak
3 5895.628 32.27 33.44 65.71 89.98 24.19 Peak
4 5951.255 31.38 33.46 64.84 68.208 3.36 Peak
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802.11ax he40

Test Channel: ‘ 5755MHz

Ant. Polar. :

Horizontal

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:

Level {dBuVim)

Date: 2023-11-5

140
130.0
PK

120.0
110.0
100.0

90.0

80.0

70.0 3 4

1 2
60.0
50.0
5620 5653. 6. 57 5752. 5785
Frequency {(MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5637.526 38.96 32.92 63.88 68.20 4.32 Peak

2 5676.375 31.31 32.99 64.38 87.76 23.46 Peak

3 5718.426 34.33 33.83 67.36 11@.36 43.00 Peak

4 5722.684 34.84 33.83 67.87 116.92 49.85 Peak
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802.11ax hed0

Test Channel: ‘ 5755MHz Ant. Polar. : Vertical

Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Vertical
Note:

Level {dBuVim) Date: 2023-11-5

140
130.0
120.0
110.0
100.0|
90.0
80.0
70.0
60.0
50.0
A
5620 5653. 6. 5T 5752. 5785
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5643.482 31.89 32.93 64.82 68.28 3.38 Peak

2 5696.839 31.88 33.82 64.18 182.87 38.77 Peak

3 5718.698 32.62 33.83 65.685 118.43 44.78 Peak

4 5722.387 36.43 33.83 69.46 116.24 46.78 Peak
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802.11ax he40
Test Channel: ‘ 5795MHz Ant. Polar. : Horizontal
Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:
Date: 2023-11-5

140 Level {dBuVim)
130.0|
120.0
110.0
100.0
90.0
80.0
70.0 ] 2 3 PR
60.0 o
50.0

4

5765 5803. 41, 58 5917. 5955
Frequency {(MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5854.588 31.34 33.22 64.56 111.92 47.36 Peak
2 5869.369 32.55 33.3e 65.85 1086.77 48.92 Peak
3 5896.316 32.67 33.45 66.12 89.39 23.27 Peak
4 5947.475 31.45 33.46 64.91 68.20 3.29 Peak
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802.11ax he40
Test Channel: ‘ 5795MHz Ant. Polar. : Vertical
Project No.: CR238955399-RF
Tester: Coco Tian
Polarization: Vertical
Note:
Date: 2023-11-5

140Le\.rel {dBuVim)
130.0
120.0
110.0
100.0)

90.0

80.0

70.0 PK

N 1 2 3
L bl .‘w il el Ly
60.0
50.0
A
5765 5803. 1. 58 5917. 5955
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5852.684 31.688 33.20 64.88 116.88 51.28 Peak

2 5874.196 31.96 33.33 65.29 185.42 48.13 Peak

3 5898.729 32.17 33.42 65.59 93.53 27.94 Peak

4 5934.438 31.34 33.47 64.81 68.208 3.39 Peak
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802.11ax he80

Test Channel: ‘ 5775MHz

Ant. Polar. :

Horizontal

140

Project No.: CR23@955399-RF
Tester: Coco Tian
Polarization: Horizontal
Note:

Level {dBuVim}

Date: 2023-11-5

130.0

120.0

110.0

100.0

Ho.

CO = W L

5620 5687.

Frequency Reading  Factor

(MHz) (dBuv) (dB/m)
5693.648 31.81 33.82
5717.438 33.32 33.83
5721.592 34.81 33.83
5850.258 31.68 33.19
5865.135 31.83 33.27
5882.291 32.83 33.37
5930.138 31.53 33.47

5754,

Result

(dBuv,/m)

64.83
66.35
67.84
64.87
65.18
65.48
65.680

. 58
Frequency (MHz)

Limit

(dBuv,/m)

188.52
118.88
114.43
121.61
167.96

99.79

68.20

Margin
(dB)

35.
43,
4a7.
56.
42.
34.
.28

69
73
39
74
86
39

5888, 5955

Detector

Peak
Peak
Peak
Peak
Peak
Peak
Peak
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802.11ax he80

Test Channel: ‘ 5775MHz Ant. Polar. : Vertical

Project MNo.: CR23B955399-RF
Tester: Coce Tian
Polarization: Vertical
Note:

Level {dBuVim) Date: 2023-11-5

140
130.0
120.0 / \
110.0

100.0

5620 5687. 5754, 5821. 5888. 5955
Frequency (MHz)

No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBp\v) (dB/m) (dBpuV/m)  (dBpV/m) (dB)
2 5695.725 31.96 33.82 64.98 182.85 37.87 Peak
3 5717.772 33.68 33.83 66.71 11@.18 43.47 Peak
4 5722.731 35.89 33.83 68.92 117.83 48.11 Peak
5 5852.737 32.25 33.20 65.45 115.96 50.51 Peak
6 5860.779 32.76 33.25 66.01 189.18 43,17 Peak
7 59@8.292 31.72 33.47 65.19 80.53 15.34 Peak
8 5927.391 31.19 33.46 64.65 68.20 3.55 Peak
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Listed with the worst harmonic margin test plot (802.11ac vht20 5825MHz)
Horizontal

Project MNeo.: CR23@8955399-RF
Tester: Mack Huang
Polarization: horizental
Note:

Level (dBuVim) Date: 20231017

100
90.0
80.0
m.o_u_l_" mﬂl_l T L | || PK
60.0

Fundarmental with filter

50.0
40.0 ]
30.0
20.0
10.0

0

1000 2000. 3000. 4000. 5000. 6000

1'6GHZ Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5921.984 35.08 7.81 42.09 68.20 26.11 Peak

Page 110 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Horizontal

Project MNeo.: CR23@8955399-RF
Tester: Mack Huang
Polarization: horizental

Note:
Level {dBuVim) Date: 20231017
100
90.0
80.0
PK
S R e I e Y w1 N T
60.0 4

p A
50.0
w00 M

30.0
20.0
10.0
0
6000 8400. 10800. 13200. 15600. 18000
6-18GHz Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 11650@.000 25.41 16.02 41.43 54.00 12.57 Average
2 11650.000 37.29 16.02 53.31 74.00 20.69 Peak
3 17762.350 21.79 25.46 47.25 54.00 6.75 Average
4 17762.350 33.72 25.46 59.18 74.00 14.82 Peak
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Horizontal

Project MNeo.: CR23@8955399-RF
Tester: Mack Huang
Polarization: Horizontal
Note:

Level {dBuVim) Date: 2023-10-17

100
90.0
80.0
70.0 | | | | PK
60.0
Z

50.0 : . v u“ A A g . i B
40.0
30.0
20.0
10.0

0

18000 19700. 21400. 23100. 24800. 26500

18-26.5GHz Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 20987.580 40.14 -1.45 38.69 54.00 15.31 Average
2 20987.500 52.12 -1.45 58.67 74.00 23.33 Peak
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Horizontal

Project MNeo.: CR23@8955399-RF
Tester: Mack Huang
Polarization: Horizontal
Note:

Level {dBuVim) Date: 2023-10-17

100
90.0
80.0
PK
70.0 | | " |
60.0 2
e
50.0
40.0
30.0
20.0
10.0
0
26500 29200. 31900. 34600. 37300. 40000
26.5-40GHz Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 39349.17@ 36.68 10.18 46.78 54.00 7.22 Average
2 39349.17@ 48.32 10.18 58.58 74.00 15.5@ Peak
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Vertical
Project MNeo.: CR23@8955399-RF
Tester: Mack Huang
Polarization: vertical
Note:

Level (dBuVim) Date: 2023-10-17
100
90.0
80.0
o U T N L] L L[] PK
60.0 Fundarmental with filter
50.0

1

40.0
30.0
20.0
10.0

0

1000 2000. 3000. 4000. 5000. 6000

1-18GHz Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5731.946 34.86 6.56 41.42 68.20 26.78 Peak
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Vertical

Project MNeo.: CR23@8955399-RF
Tester: Mack Huang
Polarization: vertical
Note:

Level {dBuVim) Date: 2023-10-17

100
90.0
80.0
PK
60.0 4

2
50.0
0.0 ‘“""l*Hh'p“h"|*ﬂ"pqlﬂiﬂﬂdﬂiﬂhﬂ*ﬁfF““ﬂﬂﬂﬂﬁN’

30.0
20.0
10.0
0
6000 8400. 10800. 13200. 15600. 18000
6-18GHz Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 11650@.000 25.68 16.02 41.62 54.00 12.38 Average
2 11650.000 37.82 16.02 53.84 74.00 20.16 Peak
3 17783.960 20.69 25.54 46.23 54.00 7.77 Average
4 17783.960 33.29 25.54 58.83 74.00 15.17 Peak
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Vertical
Project MNeo.: CR23@8955399-RF
Tester: Mack Huang
Polarization: vertical
Note:

Level (dBuVim) Date: 2023-10-17
100
90.0
80.0
70.0 | | | | PK
60.0

2

50.0 I ' i Iﬂﬂ vl A il
40.0
30.0
20.0
10.0

0

18000 19700, 21400, 23100, 24800. 26500

18-265GHZ Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 21158.730 41.04 -1.26 39.78 54.00 14.22 Average
2 21158.730 53.85 -1.26 51.79 74.00 22.21 Peak
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Vertical
Project MNeo.: CR23@8955399-RF
Tester: Mack Huang
Polarization: Vertical
Note:
Level (dBuVim) Date: 2023-10-17
100
90.0
80.0
PK
70.0 | | " |
2
60.0
s
50.0
40.0
30.0
20.0
10.0
0
26500 20200, 31900, 34600, 37300. 40000
26.5-40GHz Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 39397.780 37.47 10.18 47.65 54.00 6.35 Average
2 39397.780 49.04 10.18 59.22 74.00 14.78 Peak
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4.3 26dB attenuated below the channel power

Serial Number: | 2BI1-2 Test Date: | 2023/11/30~2023/12/1
Test Site: | RF Test Mode: | Transmitting
Tester: | Len Huang Test Result: | Pass
Environmental Conditions:
) Relative .
Temperature: | 55 6.5 Humidity: | 50~53 ATM Pressure: | 4
() 0 (kPa)
(%)
Test Equipment List and Details:
o Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum FSV40 102259 2023/4/18 2024/4/17
Analyzer
zhuoxiang Coaxial Cable SMA-178 211003 Each time N/A
Coaxial 2W-SMA-JK- .
eastsheep Attenuator 18G 21060302 Each time N/A

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Note: For the operation band 5150-5250MHz, any unwanted emissions that fall into the band 5250-5350
MHz shall be attenuated below the channel power by at least 26 dB, when measured using a resolution
bandwidth between 1 and 5% of the occupied bandwidth (i.e. 99% bandwidth), above 5250 MHz.

As the high channel is closest to the 5250-5350MHz, so only high channel of each mode was tested.
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Chain 0
Spectrum I [El

Raf Level 30.00 dém Offset 1150 o8 = RBW 300 kHz

b att 0GR BWT  379us @ YBW  1TMHz  Mode &ubo FET
[6 17 Zugrar

ETEN]

20 dB

10 dB

=10 dBm—rtr

802.11a 2

B ) L ey o ey e D A TR s o P

Start 5.25 GHz 691 pts Stop 5.35 GHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 30.NOV.2023 17:25:28

Sp I [El

Raf Level 20.00 dém Offset 1150 tB = RBW 300 kHz

b att 2008 BWT  379us @ YBW  1TMHz  Mode &ubo FET
[6 17 Zugrar

ETEN] A4.08 dim|
5.250070 GHz|
10 de
0B
A0 dB
dem
20 dB

802.11ac vht20 0

e Y LN i TN L e P D T v LN T Pl A T
=70 dBs
Start 5.25 GHz 691 pts Stop 5.35 GHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 30.NOV.2023 17:22:41

Spectrum I [El

Raf Level 20.00 dém Offset 1150 tB = RBW 500 kHz

b att 2000 BWT  Z66us @ YBW  ZTMHT  Mode &ubo FET
[6 17 Zugrar

TR 13,84 dBm]
5.250510 GHz|
10 dB
0
A0 de
e
20 dB
802.11ac vht40 oo

&0 de Mk FALTILEVYY Y PN NOL VLT PEPIINNLC olan Vi W EUTSNNTY GAWRN NS RNt

Start 5.25 GHz 691 pts Stop 5,35 GHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 1.DEC.2023 17:06:40
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802.11ac vht80

Spectrum I
Raf Level 20.00 dim  Offset 1150 o8 = RBW 1 MHz

(=

b ALE 20 i BWT 15,1 p5 e YBW 3 MHZ  Mode duto FFT

[6 17 Zugrar

ETEN]

5.1 dem|
5.250070 GHz|

10 de

0B

A0 dB

+ e
20 dB
-30ds

W?‘.u

50 dEY
\,

| oy
60 dE:

70 dBs

Start 5.25 GHz 691 pts

ProjectNo.:CR230955399 Tester:Len Huang
Date: 30.NOV.2023 17:24:25

Stop .35 GHz

802.11ax he20

Spectrum I
Raf Level 20.00 dém Offset 1150 tB = RBW 300 kHz

(=

b ALE 20 i BWT 37,9 U5 @ YBW L MHZ  Mode bduto FFT

[6 17 Zugrar

ETEN] 1497 dim|
5.250070 GHz|
10 de
0B
A0 dB
01 17,240 dBr
20 dB

R AT T T WO R T Y Py o o Sy P W ST W

BT R e

Start 5.25 GHz 691 pts

ProjectNo.:CR230955399 Tester:Len Huang

Date: 30.NOV.2023 17:22:04

Stop .35 GHz

802.11ax he40

Spectrum I

Raf Level 20.00 dém Offset 1150 tB = RBW 500 kHz

b ALE 20 i BWT PG U5 e YBW  FMHZ Mode bduto FFT

[6 17 Zugrar

ETEN]
10 de

A0 dB

20 dB

-30ds

-5 dle

WLE};M\\,JL TSULY SOOI STNL N WL L Ta WY o8

T

70 dBs

i AWy WY

Start 5.25 GHz 691 pts

ProjectNo. :CR230955

9 Tester:Len Huang
Date: 1.DEC.2023

Stop .35 GHz
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Spectrum ] I"‘1:'|
Raf Level 20.00 dim  Offset 1150 o8 = RBW 1 MHz

b att 200R  EWT 1515 @ YBW 3 MHZ  Mode duto FFT
[6 17 Zugrar

ETEN] 25.60 dEm|
5.250070 GHe|
10 de

802.11 ax he80 \

T RV LSNP Y VLV (g ww\/&ﬁ ,\J,/\,\/

Start 5.25 GHz

631 pts Stop .35 GHz

ProjectNo. :CR2309

Tester:Len Huang

Date: 1.DEC.2023 17:04:00
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Chain 1

802.11a

Report No.:CR230955399-00E

Spectrum I [El

Rof Laval 30,00 dem  Offset 11,50 68 e RBW 300 kHz
b att 0GR BWT  379us @ YBW  1TMHz  Mode &ubo FET
[6 17 Zugrar

ETEN] 27.93 dim|
5.250070 GHz|

20 dB

10 dB

T e T Y PP TP e A e P T R FErR ey K

60 dB;

Start 5.25 GHz 691 pts Stop 5.35 GHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 30.NOV.2023 17:08:18

802.11ac vht20

Spectrum I I"‘1"'|
Raf Level 20.00 dém Offset 1150 tB = RBW 300 kHz
b ALE 20 i BWT 37,9 U5 @ YBW L MHZ  Mode bduto FFT

[6 17 Zugrar

ETEN] 10 dim|
070 GHz|

1
250

10dB

B L v L e e S T B PN I T TR AN e LT TR

Start 5.25 GHz 691 pts Stop 5.35 GHz

ProjectNo.

230955399 Tester:Len Huang
Date: 30.NOV.2023 17:09:46

802.11ac vht40

Spectrum I I"‘1"'|
Raf Level 20.00 dém Offset 1150 tB = RBW 500 kHz
b ALE 20 i BWT PG U5 e YBW  FMHZ Mode bduto FFT

[6 17 Zugrar

ETEN]

10dB

A0 dB

20 dB

-30ds

B e Vel M OEr IR P TN AT PP (BEIENAY ST

Start 5.25 GHz 691 pts Stop 5.35 GHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 1.DEC.2023 17:11:02
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802.11ac vht80

Spectrum I
Raf Level 20.00 dim  Offset 1150 o8 = RBW 1 MHz

(=

b att 20 B BWT
[6 17 Zugrar

15,1 p5 e YBW 3 MHZ  Mode duto FFT

ETEN]

118 dim|
5.250070 GHz|

10 de

0B

A0 dB

+an0 dem
20 dB
-30ds

60 dB;

-50 dE
\\,/\-H N NP PRI RV VoV ot ™ LTy

70 dBs

Start 5.25 GHz 691 pts

Stop .35 GHz

ProjectNo.:CR230955399 T

er:Len Huang

Date: 30.NOV.2023 17:12:43

802.11ax he20

Spectrum I
Raf Level 20.00 dém Offset 1150 tB = RBW 300 kHz

(=

b ALE 20 i BWT 37,9 U5 @ YBW L MHZ  Mode bduto FFT

[6 17 Zugrar

ETEN] az.80 dim|
5.250070 GHz|

10 de

0B

A0 dB

dem
20 dB
30 dB

B e I N S AT MWM‘ ey T

Stort 5.25 GHz 691 pts Stop 5.35 GHz
ProjectNo.:CR230955399 Tester:Len Huang
Date: 30.NOV.2023 17:13:56
Sp I I"‘l:kl
Ref Leval 20.00 dBrm  Offset 11,50 8 = RBW 500 kHZ
b ALE 20 o BWT PG U5 e YBW  FMHZ Mode bduto FFT
[@ LFrn LugPwr
mifl i dBm|
070 GHz|
10 de
DB
10 dB
D1 -14.040 din
20 de
802.11ax he40 a0 de
'YD B
51} db
AL e A g e g P VATV L S e pedl et
=70 dBs
Start 5.25 GHz

631 pts

Stop .35 GHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 1.DEC.2023 17:12:15
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Spectrum ] I"‘1:'|
Raf Level 20.00 dim  Offset 1150 o8 = RBW 1 MHz

b _AtE 20 BWT 15105 @ WBW 3 MHz
f@ LR AugPwr

Mode Auto FFT

ETEN] A1.75 dem|

5.250070 GHe|
10 de

A0 dB

20 dB

802.11 ax he80 20 e

0 o

50 de
R’“‘V\f\/\/’\'\‘;\ RS ”H\P»\MFWL‘ e R

o]
-5 ol
70 dBs
Stort 5.25 GHz 691 pts Stop 5.35 GHz

ProjectNo. :CR2309

Tester:Len Huang

Date: 1.DEC.2023 17:13:18
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4.4 Emission Bandwidth
Serial Number: | 2BI1-2 Test Date: | 2023/10/8-2023/10/10
Test Site: | RF Test Mode: | Transmitting
Tester: | Len Huang Test Result: | Pass
Environmental Conditions:
. Relative .
Temperature: | 54 9,955 Humidity: | 50-56 ATM Pressure: | 1)
(C) (%) (kPa)
Test Equipment List and Details:
.. Serial Calibration Calibration Due
Manufacturer Description Model Number Date Date
R&S Spectrum FSV40 102259 2023/4/18 2024/4/17
Analyzer
zhuoxiang Coaxial Cable SMA-178 211003 Each time N/A
castsheep Acoa’“al 2W-SMA-JK-18G 21060302 Each time N/A
ttenuator

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
5150-5250 MHz:

Test Frequency 26 dB Bandwidth 0 chup =
Test Modes (MHz) (MHz) Bandwidth

(MHz)

5180 19.92 16.34
802.11a 5200 20 16.3
5240 19.96 16.3

5180 20.04 16.34

802.11ac vht20 5200 20.08 16.34
5240 19.84 16.38

202.11ac vhid0 5190 40.08 35.96
5230 40.48 35.88

802.11ac vht80 5210 82.56 74.97
5180 21.2 18.86

802.11ax he20 5200 21.08 18.78
5240 21 18.82

5190 40.4 37.56

802.1lax hed0 5230 40.48 37.48
802.11ax he80 5210 82.24 76.88

Note: Test only was performed at Chain 0.
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5250-5350 MHz:

Test Frequency 26 dB Bandwidth L Occppled
Test Modes (MHz) (MHz) Bandwidth
(MHz)
5260 19.88 16.3
802.11a 5280 19.92 16.3
5320 19.72 16.34
5260 19.72 16.34
802.11ac vht20 5280 19.72 16.34
5320 20 16.34
202.11ac vhid0 5270 40.32 35.88
5310 40.08 35.8
802.11ac vht80 5290 81.44 74.65
5260 21.04 18.82
802.11ax he20 5280 21.12 18.86
5320 21.04 18.86
202.1 lax hed0 5270 40.56 37.48
5310 40.56 37.56
802.11ax he80 5290 81.6 76.56
802.11ac vht160 5250 164.4 153.05
802.11ax hel60 5250 164.8 155.04
Note: Test only was performed at Chain 0.
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5470-5725 MHz:

Test Frequency 26 dB Bandwidth S Occp izl
Test Modes (MHz) (MHz) Bandwidth
(MHz)
5500 19.96 16.3
802.11a 5580 20.08 16.3
5700 20.08 16.3
5500 20.16 16.34
802.11ac vht20 5580 20.12 16.3
5700 20.2 16.34
5510 40.24 35.96
802.11ac vht40 5550 40.24 35.96
5670 40.08 35.88
5530 81.76 74.97
802.11ac vhts0 5610 81.44 74.97
5500 21.08 18.86
802.11ax he20 5580 20.76 18.86
5700 21 18.86
5510 40.64 37.56
802.11ax he40 5550 40.56 37.56
5670 40.64 37.56
5530 81.92 76.72
802.11ax he80 5610 81.76 76.88
802.11ac vht160 5570 165.2 153.05
802.11ax hel60 5570 165.6 155.04
Note: Test only was performed at Chain 0.
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5725-5850 MHz:

Test Frequency 6 dB Bandwidth S Occp izl
Test Modes (MHz) (MHz) Bandwidth
(MHz)
5745 15.2 16.34
802.11a 5785 15.2 16.34
5825 15.2 16.3
5745 15.2 16.34
802.11ac vht20 5785 15.2 16.38
5825 15.2 16.34
5755 34 35.96
802.11ac vht40 5795 35.12 35.88
802.11ac vht80 5775 66.6 74.81
5745 16.16 18.82
802.11ax he20 5785 16.08 18.86
5825 16.72 18.78
202.11ax hed0 5755 35.76 37.56
5795 36.24 37.48
802.11ax he80 5775 74.16 76.56
Note:
6dB Emission Bandwidth Limit: =0.5 MHz
Test only was performed at Chain 0.
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5150-5250MHz:

26dB Emission Bandwidth
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26dB Emission Bandwidth
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802.11ax he20
Lowest Channel

AL 30 B -

Spectrum I
Raf Laval 25.00 dim

=]

Offset 11.50 df e RBW 300 kHz
BWT 15w YBW 1 WHz

LPh Wax

Mode suto Suwee

20 dBnr

maf1]

o2[1)

-17.51 dim)|
5.1603600 GHz|
0,49 dp|
21,2000 MHz|

IR ——Tr 1 r20 din

! Lt MR

o

CF 5.18 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399

Date: 9.0CT.2023 15:47

Tester:Len Huang

111

802.11ax he20
Middle Channel

(]

Offset 11.50 df e RBW 300 kHz

Spectrum I
Raf Laval 25.00 dim

At 30 B = BWT 15 @ ¥YBW 1 WHz  Mode suto Swee
LPk Max
maf1] -17.41 dBm|
20 denr 5.1884000 GHz|
(1] 0,76 dB|
0B P 21.0800 MHz|
IJ‘MWW”‘“M“W“W\

,,..l"“l

50 df

&0 d

=70 R

CF 5.2 GHz 1001 pts Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 9.0CT.2023 15:49:37

=]

Offset 11.50 df e RBW 300 kHz

Spectrum I
Raf Laval 25.00 dim

Ate 30 8 e BWT 1 @ YBW  1WHZ  Mode 4uto Swee
1Pk Max
maf1] -15.66 dEm|
20 denr 52295600 GHz|
(1] 1,48 def
o0 1 10,520 den 21,0000 MHz|
WMMWM
v T il
/ \
J "
1= e -
802.11ax he20 =0ide h;,r-" Y
Highest Channel 2 A i
oA o
)
=50 b
&0
=70 R
CF 5§ 2% GHz 1001 pts Spon 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 9.0CT.2023 15:53:15

Page 132 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

26dB Emission Bandwidth

802.11ax he40
Lowest Channel

Spectrum I
Raf Laval 25.00 dim

=]

Offset 11.50 df e RBW 500 kHz

At 30 B = BWT 15 @ ¥YBW 2 WHZ  Mode duto Swee
LPk Max
maf1] 7 dBEm|
20 denr 5.1 3Hz|
(1] 0,09 o8|
40,4000 MHz|
Hered D1 10060 dBm

Mwwm‘w,‘l

g Z

o
Y
[aan S

& sk

A0 dB

=70 dBs

CF 5.19 GHz

1001 pts

Span BO.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 9.0CT.2023 16:37:18

802.11ax he40
Highest Channel

Offset 11.50 df w RBW

15w YBW

Spectrum I
Raf Laval 25.00 dim
At 30 B = BWT

(]

£00 kHz
2 WHz

LPh Wax

Mode suto Suwee

maf1]

20 dBnr

o2[1)

-16.70 dEm)|
5.2008400 GHz|
0,41 de|

40 4800 MHz|

I-dBF——101 2740 d

WWW

A0 dB

=70 dBs

CF 5.23 GHz

1001 pts

Span BO.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 9.0CT.2023 16:39:42

802.11ax he80
Middle Channel

AL 30w BWT

=]

Offset 11.50 df & RBW 1 MHz
15 @ YRW 5 MHZ M

Spectrum I
Raf Laval 25.00 dim

LPh Wax

ode Auto Swee

maf1]

20 dBnr |

o2[1)

1 dem|
30 GHz|

0,61 dpf
£2.240 MHz|

10 dBmw

e

T YT

I'WMM
f

| —sr3

A0 dB

=70 dBs

CF 5.21 GHz

1001 pts

Span 160.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 9.0CT.2023 17:00:33

Page 133 0of 270




China Certification ICT Co., Ltd (Dongguan)

Spectrum

|

Report No.:CR230955399-00E

Raf Laval 25.00 dim
AL

LPh Wax

99% Emission Bandwidth

Offset 11.
308 @ BWT

20 dBnr

50 0E e RBW 300 kHZ
15w YBW 1 WHz

10 dBmw

Mo

de buto Swee,

=]

maf1]

onn B
11

802.11a

7.62 dem|
MM“.‘

20 GHz|

5177
169496663344 MHZ|

b,

b,

Lowest Channel

A0 dB

=70 dBs

CF 5.18 GHz

ProjectNo.:CR230955

Date: 8.0CT.2023 17:08:39

1001 pts

99 Tester:Len Huang
Spectrum I

Raf Laval 25.00 dim
AL

LPh Wax

Span 40.0 MHz

30w BWT

20 dBnr

15w YBW

Offset 11.50 df e RBW 300 kHz

1 WHz

10 dBmw

Mo

802.11a
Middle Channel

de buto Swee,

(]

maf1]

onn B

I

Sy,

.35 dam|
i

16
16903696304 MHZ|
Sty

A0 dB

=70 dBs

CF 5.2 GHz

1001 pts
ProjectNo.:CR230955399 Tester:Len Huang

Date: 8.0CT.2023 17:10:36

Spectrum

|

Raf Laval 25.00 dim
AL

Span 40.0 MHz

Offset 11.50 df e RBW 300 kHz
30w BWT

LPh Wax

20 dBnr

15w YBW

1 WHz Mo

de 4uto Swee,
10 derr

802.11a
Highest Channel

maf1]

onn B

=]

bt (NJ\'” e

[ i

7.53 dam|
5.2415180 GHz|
16903696304 MHZ|

o

A0 dB

=70 dBs

CF 5.24 GHz

ProjectNo.:CR230955399 Tester:Len Huang

1001 pts
Date: 8.0CT.2023 17:12:39

Page 134 of 270

Span 40.0 MHz




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

99% Emission Bandwidth

802.11ac vht20
Lowest Channel

Offset 11.50 df e RBW 300 kHz

Spectrum I
Raf Laval 25.00 dim

Att 30 68 @ BWT 1: @ YBW 1WHz  Mode suto Swee
1Pk Wi
maf1]
20 dBir
oo Bw

| memAP

10 dBmw MMMM

[z

A0 dB

=70 dBs

CF 5.18 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 9.0CT.2023 13:47:35

802.11ac vht20
Middle Channel

Spectrum I
Raf Laval 25.00 dim

(]

Offset 11.50 df e RBW 300 kHz

At 30 B = BWT 15 @ ¥YBW 1 WHz  Mode suto Swee
LPk Max
maf1] 7.50 dBm|
20 denr 52014790 GHz|
ooe By 16949656334 MHZ
10 derr

7 e

et W“"‘M ;

I
Rk MMNJ

o

A0 dB

=70 dBs

CF 5.2 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 9.0CT.2023 13:49:48

802.11ac vht20
Highest Channel

Offset 11.50 df w RBW

AL 30w BWT 15w YBW

=]

200 kHz

1 WHz  Mode bduto Swee

Spectrum I
Raf Laval 25.00 dim

LPh Wax

maf1]

20 dBnr

onn B

.85 dam|
5.2414790 GHz|
16989616364 MHZ|

10 dBmw

W_‘_,.,AW\MMAW

Znde
||.M/

A0 dB

=70 dBs

CF 5.24 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 9.0CT.2023 13:51:40

Page 135 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

99% Emission Bandwidth
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99% Emission Bandwidth
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5250-5350MHz:

26dB Emission Bandwidth
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99% Emission Bandwidth
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4.5 Maximum Conducted Qutput Power

Serial Number: | 2BI1-2 Test Date: | 2023/11/9-2023/11/25
Test Site: | RF Test Mode: | Transmitting
Tester: | Len Huang Test Result: | Pass
Environmental Conditions:
. Relative .
Temperature: | 54 9.26.1 Humidity: | 50-56 ATM Pressure: | )
() 0 (kPa)
(%)
Test Equipment List and Details:
.. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
Anritsu Pulse Power MA2411A 10780 2023/8/4 2024/8/3
Sensor
zhuoxiang Coaxial Cable SMA-178 211003 Each time N/A
castsheep Acoa’“al 2W-SMA-JK-18G 21060302 Each time N/A
ttenuator
Anritsu Power Meter ML2495A 1106009 2023/8/4 2024/8/3

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
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5150-5250 MHz (FCC):

Max. Conducted Average Output Power
Test Modes Test Frequency (dBm)
(MHz)

Chain 0 Chain 1 Total Limit

5180 20.55 20.50 / 30

802.11a 5200 23.94 24.15 / 30

5240 24.06 24.5 / 30
5180 19.98 20.01 23.01 27.74
802.11ac vht20 5200 21.38 21.72 24.56 27.74
5240 21.41 21.91 24.68 27.74
5190 19.6 19.45 22.54 27.74
802.11ac vhi40 5230 24.29 2445 27.38 27.74
802.11ac vht80 5210 18.87 18.42 21.66 27.74
5180 19.09 19.08 22.10 27.74
802.11ax he20 5200 22.19 22.55 25.38 27.74
5240 22.35 22.7 25.54 27.74
5190 18.3 18.12 21.22 27.74

802.11ax he40

5230 24.96 24.11 27.57 27.74
802.11ax he80 5210 18.81 18.31 21.58 27.74

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple
Transmitter Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Nant/Nss) dB

Antenna Gain: 5.26 dBi Directional gain: 8.26 | dBi

Note: The device is an indoor AP.
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5150-5250 MHz (ISED):

Test Max. Conducted Average Output Power EIRP

Test Modes Frequency (dBm) (gg?nP) Limit
(MHz) Chain 0 Chain 1 Total (dBm)

5180 14.64 14.93 / 20.19 2.13

802.11a 5200 14.63 14.41 / 19.89 212
5240 15.07 14.58 / 2033 2.12

5180 9.16 9.16 12.17 20.43 2.13

802.11ac vht20 5200 8.73 8.69 11.72 19.98 2.13
5240 9.59 9.03 12.33 20.59 2.14

5190 11.34 10.99 14.18 22.44 23.00

802.11ac vhi40 5230 10.78 11.74 14.30 22.56 23.00
802.11ac vht80 5210 11.48 11.15 14.33 22.59 23.00
5180 833 8.69 11.52 19.78 2276

802.11ax he20 5200 9.34 9.26 1231 20.57 2274
5240 8.76 9.56 12.19 20.45 275

502 1 1ax hoO 5190 1133 11.17 14.26 252 23.00
5230 10.75 11.96 14.41 2267 23.00

802.11ax he80 5210 11.69 11.03 14.38 22.64 23.00

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple

Transmitter Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Nant/Nss) dB

Antenna Gain:

5.26

dBi

Directional
gain:

8.26

dBi

Note: The device is an indoor AP.
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5250-5350 MHz (FCC):

. Test Max. Conducted Average Output Power Limmi
requenc imit
Test Modes qy . (dBrn.) (dBm)

(MHz) Chain 0 Chain 1 Total

5260 18.58 17.92 / 24.00

802.11a 5280 18.58 18.11 / 24.00
5320 18.75 18.75 / 24.00

5260 15.34 15.63 18.50 21.74

802.11ac vht20 5280 16.3 15.84 19.09 21.74
5320 16.43 15.55 19.02 21.74

202.11ac vht40 5270 18.04 18.11 21.09 21.74
5310 18.26 17.57 20.94 21.74

802.11ac vht80 5290 18.05 18.49 21.29 21.74
5260 16.12 16.39 19.27 21.74

802.11ax he20 5280 16.36 15.73 19.07 21.74
5320 16.23 15.92 19.09 21.74

202.11ax hed0 5270 18.64 18.76 21.71 21.74
5310 18.39 18.45 21.43 21.74

802.11ax he80 5290 18.64 18.27 21.47 21.74
802.11ac hel60 5250 15.73 15.16 18.46 21.74
802.11ax hel60 5250 15.62 15.1 18.38 21.74

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple Transmitter
Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Nant/Nss) dB

Antenna Gain: 5.26 dBi Directional gain: | 8.26 | dBi
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5250-5350 MHz (ISED):

Test Max. Conducted Average Output Power EIRP
Test Modes Frequenc (dBm) (gg;};) Limit
(MHz) | Chain0 | Chain1 | Total Limit (@1Es)
5260 17.4 17.67 / 23.12 22.93 29.12
802.11a 5280 16.96 17.69 / 23.12 22.95 29.12
5320 17.37 17.21 / 23.13 22.63 29.13
5260 11.19 11.65 14.44 23.13 22.70 29.13
802.11ac vht20 5280 10.54 11.84 14.25 23.13 22.51 29.13
5320 12.18 11.03 14.65 23.13 2291 29.13
202.11ac vhi40 5270 11.75 11.26 14.52 24.00 22.78 30.00
5310 11.98 11.17 14.60 24.00 22.86 30.00
802.11ac vht80 5290 10.9 11.59 14.27 24.00 22.53 30.00
5260 10.42 12.02 14.30 23.75 22.56 29.75
802.11ax he20 5280 11.05 11.39 14.23 23.76 22.49 29.76
5320 11.57 11.42 14.51 23.76 22.77 29.76
5270 11.83 11.3 14.58 24.00 22.84 30.00

802.11ax he40
5310 11.99 11.13 14.59 24.00 22.85 30.00
802.11ax he80 5290 11.92 11.5 14.73 24.00 22.99 30.00
802.11ac hel60 5250 12.04 11.03 14.57 24.00 22.83 30.00
802.11ax hel60 5250 11.1 12.12 14.65 24.00 2291 30.00

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple Transmitter
Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Nant/Nss) dB

Antenna Gain:

5.26

dBi

Directional gain: |

8.26 |

dBi

Page 181 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

5470-5725 MHz:

Max. Conducted Average Output Power

Test Modes Test Frequency (dBm) EIRP Ellrlﬁﬁ
(MHz) : . FCC | 1Cc | (@Bm) | (4Bm)
Chain 0 | Chain 1 | Total .. ..
Limit | Limit

5500 18.48 18.07 / 24.00 23.12 23.74 29.12

802.11a 5580 18.51 18.06 / 24.00 23.12 23.77 29.12
5700 17.46 18.22 / 24.00 23.12 23.48 29.12

5500 15.18 15.63 18.42 21.74 23.13 26.68 29.13

802.11ac vht20 5580 15.83 15.63 18.74 21.74 23.12 27.00 29.12
5700 15.6 16.54 19.11 21.74 23.13 27.37 29.13

5510 17.3 17.29 20.31 21.74 24.00 28.57 30.00

802.11ac vht40 5550 18.16 18.77 21.49 21.74 24.00 29.75 30.00
5670 17.83 18.68 21.29 21.74 24.00 29.55 30.00

202.11ac vhig0 5530 17.45 18.01 20.75 21.74 24.00 29.01 30.00
5610 18.46 18.95 21.72 21.74 24.00 29.98 30.00

5500 16.14 15.59 18.88 21.74 23.76 27.14 29.76

802.11ax he20 5580 16.25 15.66 18.98 21.74 23.76 27.24 29.76
5700 16.09 15.78 18.95 21.74 23.76 27.21 29.76

5510 18.7 18.33 21.53 21.74 24.00 29.79 30.00

802.11ax he40 5550 18.42 18.64 21.54 21.74 24.00 29.80 30.00
5670 17.92 18.62 21.29 21.74 24.00 29.55 30.00

5530 17.9 17.69 20.81 21.74 24.00 29.07 30.00

802.1lax het0 5610 18.34 189 | 21.64 | 2174 | 2400 | 29.90 30.00
802.11ac hel60 5570 17.86 17.23 20.57 21.74 24.00 28.83 30.00
802.11ax hel60 5570 18.04 17.38 20.73 21.74 24.00 28.99 30.00

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple
Transmitter Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Nant/Nss) dB

Antenna Gain:

5.26

dBi

Directional gain:

8.26

dBi
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5725-5850 MHz:

Max. Conducted Average Output Power
Test Modes | 1 (l;\f[i(ll;)ency (dBm)

Chain 0 Chain 1 Total Limit
5745 25.3 25.44 / 30.00
802.11a 5785 24.89 24.4 / 30.00
5825 23.79 24.56 / 30.00
5745 23.76 24.24 27.02 27.74
802.11ac vht20 5785 2391 23.51 26.72 27.74
5825 22.74 23.41 26.10 27.74
5755 21.5 22.23 24.89 27.74
802.11ac vht40 5795 24.13 23.89 27.02 27.74
802.11ac vht80 5775 19.26 19.15 22.22 27.74
5745 24.1 24.09 27.11 27.74
802.11ax he20 5785 24.01 23.34 26.70 27.74
5825 23.05 234 26.24 27.74
202.11ax hed0 5755 21.32 22.12 24.75 27.74
5795 24.05 23.79 26.93 27.74
802.11ax he80 5775 19.23 19.35 22.30 27.74

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple Transmitter
Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Nant/Nss) dB

Antenna Gain: 5.26 dBi Directional gain: ‘ 8.26 | dBi
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4.6 Maximum power spectral density

Serial Number: | 2BI1-2 Test Date: | 2023/10/13-2023/11/27
Test Site: | RF Test Mode: | Transmitting
Tester: | Len Huang Test Result: | Pass
Environmental Conditions:
) Relative .
Temperature: | 54 9.26.1 Humidity: | 50-54 ATM Pressure: | ),
(C) 0 (kPa)
(%)
Test Equipment List and Details:
.. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum FSV40 102259 2023/04/18 2024/04/17
Analyzer
zhuoxiang Coaxial Cable SMA-178 211003 Each time N/A
Coaxial 2W-SMA-JK- .
eastsheep Attenuator 18G 21060302 Each time N/A

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
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5150-5250 MHz (FCC):

Maximum Power Spectral Density

Test Modes Test (i/rlglél)ency (dBm/MHz)

Chain 0 Chain 1 Total Limit

5180 10.91 10.3 / 17

802.11a 5200 13.85 14.09 / 17

5240 14.06 14.31 / 17
5180 10.31 9.59 12.98 14.74
802.11ac vht20 5200 11.25 10.68 13.98 14.74
5240 11.46 11.73 14.61 14.74
802.11ac vht40 5190 6.51 6.21 9.37 14.74
5230 11.48 11.48 14.49 14.74
802.11ac vht80 5210 3.27 2.87 6.08 14.74
5180 8.4 7.85 11.14 14.74
802.11ax he20 5200 11.01 12.07 14.58 14.74
5240 11.81 11.59 14.71 14.74
5190 5.25 4.99 8.13 14.74

802.11ax he40

5230 11.84 11.05 14.47 14.74
802.11ax he80 5210 3.82 2.62 6.27 14.74

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple
Transmitter Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Nant/Nss) dB

The device is an Indoor AP.

Method SA-1 in KDB 789033 D02 General UNII Test Procedures New Rules v02r01was used for PSD test.

Antenna Gain: 5.26 dBi Directional gain: 8.26 dBi
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5150-5250 MHz (ISED):

Maximum Power Spectral Density

MRS s TeSt(fvr[e}?;)ency (dBm/MHz) (dB%PHz) S%kﬁg)
Chain 0 Chain 1 Total

5180 453 459 / 9.85 10
802.11a 5200 4.43 438 / 9.74 10
5240 4.6 4.03 / 9.86 10
5180 131 137 1.67 9.93 10
802.11ac vht20 5200 179 147 138 9.64 10
5240 132 127 1.72 9.98 10
5190 138 .09 1.29 9.55 10

802.11ac vht40
5230 2186 137 1.40 9.66 10
802.11ac vht80 5210 3.68 423 20.94 732 10
5180 -1.63 -1.67 1.36 9.62 10
802.11ax he20 5200 173 171 1.29 9.55 10
5240 215 1 1.47 9.73 10
5190 -1.86 -1.85 1.16 9.42 10
802.11ax hed0 5230 239 13 1.20 9.46 10
802.11ax he80 5210 407 436 1120 7.06 10

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple
Transmitter Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Nant/Nss) dB

The device is an Indoor AP.

Method SA-1 in KDB 789033 D02 General UNII Test Procedures New Rules v02rO01was used for PSD test.

Antenna Gain: 5.26 |dBi Directional gain: 8.26 |dBi
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5250-5350MHz(FCC):

Maximum Power Spectral Density FCC
Test Modes Ui gy (dBm/MHz) Limit
(MHz)
Chain 0 Chain 1 Total (dBm/MHz)
5260 8.2 8.14 / 11
802.11a 5280 8.6 8.44 / 11
5320 8.51 8.22 / 11
5260 493 5.88 8.44 8.74
802.11ac vht20 5280 5.74 5.52 8.64 8.74
5320 5.62 522 8.43 8.74
5270 5.14 4.88 8.02 8.74
802.11ac vhi40 5310 5.16 5.12 8.15 8.74
802.11ac vht80 5290 438 4.08 7.4 8.74
5260 533 5.45 8.40 8.74
802.11ax he20 5280 5.77 5.36 8.58 8.74
5320 5.95 5.16 8.58 8.74
5270 55 5.9 8.71 8.74
802.1ax hed0 5310 5.53 5.6 8.41 8.74
802.11ax he80 5290 325 3.07 6.17 8.74
802.11ac vht160 5250 148 232 113 8.74
802.11ax hel60 5250 126 2.08 136 8.74

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple
Transmitter Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Nant/Nss) dB

Method SA-1 in KDB 789033 D02 General UNII Test Procedures New Rules v02r01was used for PSD test.

Antenna Gain: 5.26 dBi Directional gain: 8.26 | dBi
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5250-5350MHz(IC):

Maximum Power Spectral Density IC
Test Modes Ui gy (dBm/MHz) Limit
(MHz)
Chain 0 Chain 1 Total (dBm/MHz)
5260 7.44 7.46 / 11
802.11a 5280 6.58 7.46 / 1
5320 7.33 7.73 / 11
5260 0.93 1.41 419 1
802.11ac vht20 5280 0.25 1.84 413 11
5320 1.81 0.63 427 1
5270 112 2155 1.68 1
802.11ac vhi40 5310 -0.79 211 1.61 11
802.11ac vht80 5290 473 3.62 113 11
5260 20.54 2.48 424 11
802.11ax he20 5280 0.7 0.56 3.64 1
5320 0.69 1.08 3.90 1
5270 121 15 1.66 1
802.1ax hed0 5310 1 -1.89 1.59 11
802.11ax he80 5290 332 438 -0.81 11
802.11ac vht160 5250 -5.95 716 -3.50 11
802.11ax hel60 5250 -6.94 -5.69 3.6 1

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple
Transmitter Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Nant/Nss) dB

Method SA-1 in KDB 789033 D02 General UNII Test Procedures New Rules v02r01was used for PSD test.

Antenna Gain: 5.26 dBi Directional gain: 8.26 | dBi
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5470-5725 MHz:

Maximum Power Spectral Density FCC ..
Test Modes Test Frequency (dBm/MHz) Limit IC Limit
(MHz) (dBm/MHz)
Chain 0 Chain 1 Total (dBm/MHz)
5500 8.4 8.4 / 11 11
802.11a 5580 8.44 8.12 / 11 11
5700 7.42 8.33 / 11 11
5500 5.49 5.12 8.32 8.74 11
802.11ac vht20 5580 5.57 4.95 8.28 8.74 11
5700 5.26 6.01 8.66 8.74 11
5510 4.6 4.46 7.54 8.74 11
802.11ac vht40 5550 5.25 5.28 8.28 8.74 11
5670 5.36 5.49 8.44 8.74 11
202.11ac vhi80 5530 3.44 3.54 6.50 8.74 11
5610 5.53 4.78 8.18 8.74 11
5500 5.25 5.79 8.54 8.74 11
802.11ax he20 5580 5.98 5.34 8.68 8.74 11
5700 5.34 5.11 8.24 8.74 11
5510 5.8 5.43 8.63 8.74 11
802.11ax he40 5550 5.39 5.71 8.56 8.74 11
5670 5.53 5.22 8.39 8.74 11
2021 1ax he80 5530 2.78 2.8 5.80 8.74 11
5610 5.72 4.8 8.29 8.74 11
802.11ac vht160 5570 0.42 -0.51 2.99 8.74 11
802.11ax hel60 5570 -0.07 -1.07 2.47 8.74 11

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple
Transmitter Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Na~t/Nss) dB

Method SA-1 in KDB 789033 D02 General UNII Test Procedures New Rules v02r01was used for PSD test.

Antenna Gain: 5.26 dBi Directional gain: 8.26 | dBi
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5725-5850 MHz:

Maximum Power Spectral Density

Test Modes Test(iﬁlzu)ency (dBm/500kHz)

Chain 0 Chain 1 Total Limit

5745 12.3 12.54 / 30

802.11a 5785 11.78 11.44 / 30

5825 1111 11.23 / 30
5745 10.02 10.77 13.42 27.74
802.11ac vht20 5785 10.81 10.05 13.46 27.74
5825 9.47 10.3 12.92 27.74
5755 5.36 6.55 9.01 27.74
802.11ac vht40 5795 8.9 7.81 11.40 27.74
802.11ac vht80 5775 0.84 1.21 4.04 27.74
5745 10.18 10.41 13.31 27.74
802.11ax he20 5785 10.5 9.83 13.19 27.74
5825 9.72 10.57 13.18 27.74
9021 Lax hedO 5755 53 6.49 8.95 27.74
5795 8.78 8.36 11.59 27.74
802.11ax he80 5775 0.85 118 4.03 27.74

Note: The device employed Beam-forming for 802.11 MIMO transmitting, per KDB 662911 D01 Multiple Transmitter
Output v02r01, for power measurements on IEEE 802.11 devices: Array Gain = 10 log(Nant/Nss) dB

Method SA-1 in KDB 789033 D02 General UNII Test Procedures New Rules v02r01was used for PSD test.

Antenna Gain:

5.26

dBi

Directional gain: | 8.26

| dBi
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Chain 0:
5150-5250MHz (FCC):

Maximum power spectral density
Spectrum ] a
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o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT

SEL Count 300/100
|

]
20 dBm
10
[— ]
4

802.11a / \
Lowest Channel /

-=0

-e0

0 o

CF 5.18 GHz 1001 ptx Span 0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang
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Maximum power spectral density

Spectrum I [El
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Maximum power spectral density

Spectrum I [El
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Maximum power spectral density

Spectrum I [El
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Maximum power spectral density
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5150-5250MHz (IC):

Maximum power spectral density
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Maximum power spectral density

802.11ac vht20
Lowest Channel

Spectrum I

b ATT 0 dB
SGL Count 1007100

BWT

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
5.7 ps & VBW 3 MHz

Mode Auta FFT

E.\Rm AvoPwr

20 db

M1[1]

1.31 dBm|
5.1790410 GHz|

10 dkn

0 dB

-10 dBn

20 dEy

=30 dBn

401 dEy

=50 dBn

60 dE

=70 B

CF 5.18 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399

Tester:Len

Date: 25.NOV.2023 10:04:47

Huang

802.11ac vht20
Middle Channel

Spectrum I

b ATT 0 dB

SGL Count 1007100

BWT

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
5.7 ps & VBW 3 MHz

Mode Auta FFT

E.\Rm AvoPwr

20 db

M1[1]

1.79 dam|
5. 2010200 GHz|

10 dkn

0 dB

-10 dBn

20 dEy

=30 dBn

401 dEy

f

=50 dBn

60 dE

=70 B

CF 5.2 GHz

1001 pts

Span 40.0 MHz

Date: 25.NOV.2023 10:10:33

ProjectNo.:CR230955399 Tester:Len Huang

802.11ac vht20
Highest Channel

Spectrum I

b ATT 0 dB
SGL Count 1007100

BWT

(7]

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
5.7 ps & VBW 3 MHz

Mode Auta FFT

dRm AvOPwE

20 db

M1[1]

1.32 dBm|
5.2073430 GHz|

10 dkn

0 dB

-10 dBn

20 dEy

=30 dBn

401 dEy

B |

=50 dBn

60 dE

=70 B

CF 5.24 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len

Date: 25.NOV.2023

10:12:08

Huang

Page 197 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I "‘E'l
Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz

b ATT T dE BWT 9.4 ps & YBW 3 MHZ  Mode buto FFT

SGL Count 1007100

E.\Rm AvoPwr
1,38 dBm|

M1[1]
5.1005610 GHz|

20 db

10 dkn

- I I e s WU N
-10 dEn H

802.11ac vht40 200 I \
Lowest Channel o } \

40 "

I y ;

=50 dBn

60 dE

=70 B

CF 5.19 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 10:34:21

Spectrum I “é“|
Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 9.4 ps & YBW 3 MHZ  Mode buto FFT

SGL Count 1007100

E.\Rm AvoPwr
1.86 dBm|

M1l
20 d 5.2046750 GHzl
10 dkn
1 4B M1
I F—/!‘M_
S|

o \

802 1 laC Vht40 20 B
Highest Channel . j \

401 dEy
"
=50 dBn

60 dE

=70 B

CF 5.23 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 10:31:23

Spectrum I El

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz

b ATT TdE BWT 17 ps & VBW 3 MHz  Mode Aduta FET
SGL Count 1007100
1Rm AvgPwr
M1[1] 3,68 dB|
20 d 5.200200 GHZ|
10 dkn
o dE

=10 dBn f
802.11ac vht80 o | I
Middle Channel | l\

401 dEy

=
S

] [

=50 dBn

60 dE

=70 B

CF 5.21 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 10:41:30

Page 198 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ax he20
Lowest Channel

Spectrum I “é“|
Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 5.7 ps & YBW 3 MHZ  Mode buto FFT
SGL Count 1007100
EJRm AvgPwr
M1[1] 1.6:3 o)
20 d 51721620 GHzl
10 dBr
o dE Mi
]
e T

-10 dBn /
20 dEy

=30 dBn /

401 dEy

| ——

=50 dBn

60 dE

=70 B

CF 5.18 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 10:45:22

802.11ax he20
Middle Channel

Spectrum I “é“|
Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 5.7 ps & YBW 3 MHZ  Mode buto FFT
SGL Count 1007100
EJRm AvgPwr
M1[1] 1.73 o)
20 d 51081220 GHzl
10 dBr
o dE I
[ — [ T

o /

- /

=30 dBn i

401 dEy

N

=50 dBn

60 dE

=70 B

CF 5.2 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang
Date: 25.NOV.2023 10:47:31

802.11ax he20
Highest Channel

Spectrum I

(7]

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 5.7 ps & YBW 3 MHZ  Mode buto FFT
SGL Count 1007100

dRm AvOPwE

M1[1]
20 di

FREL:
5. 2306300 GHz|

10 dkn

0 dB

-10 dBn H)

20 /

o /

401 dEy

[ By

=50 dBn

60 dE

=70 B

CF 5.24 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 10:49:15

Page 199 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I “é“|
Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 9.4 ps & YBW 3 MHZ  Mode buto FFT

SGL Count 1007100

E.\Rm AvoPwr

M1l 1.86 o)
20 d 5.1010790 GHzl
10 dkn
o iH
[ IEE— e ——
— I

802.11ax he40 2048 / Hl
Lowest Channel . /

et \

e e

=50 dBn

60 dE

=70 B

CF 5.19 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 11:06:24

Spectrum I “é“|

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 9.4 ps & YBW 3 MHZ  Mode buto FFT
SGL Count 1007100

E.\Rm AvoPwr
Mi[1] FETE

20 d 5.2010190 GHzl

10 dkn

0 dB

802 1lax he40 20 / H'.
Highest Channel . H \

401 dEy

= — [
=50 dBn

60 dE

=70 B

CF 5.23 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang
Date: 25.NOV.2023 11:05:12

Spectrum I El

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz

b ATT T dE BWT 17 ps & VBW 3 MHz  Mode Aduta FET
SGL Count 1007100

1Rm AvgPwr

M1l .07 dBm|
20 d 5.214020 GHZ|

10 dkn

0 dB -

=10 dBn 1
802.11ax he80 o[ u
Middle Channel ol |

401 dEy

o hormime—]
=50 dbin

60 dE

=70 B

CF 5.21 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 11:16:04

Page 200 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

5250-5350MHz (FCC):

Maximum power spectral density
Spectrum ] a

RefLevel 2500 cem  Offset 1150 08 = RBW L Mhz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100

|

]
e
10 ~
.—_d—""_'_ﬂ_hh- [
o

802.11a . / \

Lowest Channel - AN
// \
| 40 cEm——— ] ]
—
=0
-£a
e
CF 520 GHx 1001 pts Span 440.0 MHz
Projec .:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 14:25:37

Spactrum =
RefLevel 2500 cem  Offset 1150 08 = RBW L Mhz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100

|

]
Fal
10 “
1 /‘“*—-‘—H,__\
o it
/ |
- H .

802.11a . / \
Middle Channel . ’ -

0 o

CF 528 GHz 1001 ptx Span 0.0 MHz

ProjectNo

R230955399 Tester:Len Huang

Date: 2023 14:28:30

Spactrum =
RefLevel 2500 cem  Offset 1150 08 = RBW L Mhz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100

|

WAL
=m
" gl
L el
'l N
o 7 T

. r .
802.11a . J \
Highest Channel = / N

0 o

CF 532 GHz 1001 ptx Span 0.0 MHz

Projec:

.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 14:31:09

Page 201 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

ETEN] 4.93 dBm|
2nde 5.2502620 GHE|

10 dBmw

- [ S —

i II \
=10 de J \
802.11ac vht20 2008 /
Lowest Channel

30 B

o ™

| ——

50 B

-60 di

=70 dBs

CF 5.26 GHz

1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 14:51:59

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

o At e BWT 575 @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100
LRrN AR
mi[1] 574 dBm)|
2nde 5.2807590 GH|
10 dBmw

___a—"—_hh-"‘ﬁ—““—h—"—\_
0 dB

/ \
.u ! \

802.11ac Vht20 20 db )H

Middle Channel s A

30 B

somn AN

| —1 .
50 B

-60 di

=70 dBs

CF 5.28 GHz

1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 14:55:34

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

ETEN] 5.62 dBm|
2nde 5.3109610 GHE|

10 dBmw

- [——

-10 B / “'

802.11ac vht20 20 ;/ \l\
Highest Channel / 4

30 B

40 dB
—

50 B

-60 di

=70 dBs

CF 5.32 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 15:05:18

Page 202 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.1 dBm)|
2nde 5.2600220 GH|
10 dBmw

|

0 dB

802.11ac vht40 2o ! \\
Lowest Channel o /

40 dB
}————— ]

50 B

-60 di

=70 dBs

CF 5.27 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 15:10:21

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

o At e BWT 945 @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.16 dBm)|
2nde 5.3068220 GH|
10 e T

0 dB

ELYY i
802.11ac vht40 cou H |

Highest Channel o / \

40 dB

[—" ] ]
50 dB

50 de

=70 dBs

CF 5,31 GHz 1001 pts Spon 60,0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 15:22:22

Spectrum I [a

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 7.9 dBm)|
2nde 5.208440 GHZ|
10 dBmw

0 dB

802.11ac vht80 . |
Middle Channel . \

40 de A
et [—— ]
50 d

-60 di

=70 dBs

CF 5.29 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 21.NOV.2023 09:05:20

Page 203 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.93 dBm)|

2nde 5.2505200 GHZ|
10 der =5

[
- I — e

ELY:S + “I

802.11ax he20 / »
Lowest Channel e /

40 dim—g

50 B

-60 di

=70 dBs

CF 5.26 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 15:40:41

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100
LRrN AR

mi[1] 577 dBm)|
2nde 5.2815580 GH|
10 dEr p

.
e ]

- I e

802.11ax he20 [ \\
Middle Channel . .

40 dB
| t—— ]

50 B

-60 di

=70 dBs

CF 5.28 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 15:42:45

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.05 dBm)|
2nde 5.3179620 GH|
10 dBmw

0 dB

802.11ax he20 20 ,; \
Highest Channel I / .

40 dB

s \‘-»\._.__/——_
50 dB

50 de

=70 dBs

CF 5§32 GHz 1001 pts Spon 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 15:44:55

Page 204 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.50 dBm)|
2nde 5.2601610 GHZ|
10 der T

I \1
802.11ax hed0 ends J l\
Lowest Channel . }

40 dB

—— [
50 dB

50 de

=70 dBs

CF 5§27 GHz 1001 pts Spon 60,0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 16:14:10

Spectrum I n?l
Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 9.4 ps & YBW 3 MHZ  Mode buto FFT

SGL Count 1007100

E.\Rm AvoPwr

M1l .53 o)
20 d 5.2100590 GHz|
10 B -
|=
e e e
o dE —

802.11ax he40 -20 ,/ \
Highest Channel o / b

401 dEy
]

=50 dBn

60 dE

=70 B

CF 5.31 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang
Date: 25.NOV.2023 11:33:13

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b AT EE 1705 @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LRrN AR

ETEN] 3.25 dBm|
2nde 5.209040 GHZ|

10 dBmw

0 dB

802.11ax he80 f ].
Middle Channel ea | |
40 de / N

I [
50 de

-60 di

=70 dBs

CF 5.29 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 09:56:10

Page 205 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

5250-5350 MHz (IC):

. .
Maximum power spectral density
Spectrm a
Ref Level 2500 dem Offset 11,50 dB = RBW L MHz
o At an . SWT £7ps @ VBW 2MHz Made Auto FFT
SEL Count 300/100
|
[TTEN]
20 dBm
10 cim 1L
e e B
p— ]
o T
7 ;
! ]
40 f T
802.11a - / \
y ‘\\
Lowest Channel - L
A ",
- -
_'f___ T
=0
-£0
e
CF 520 GHx 1001 pts Span 40.0 MHz
Spectrm a
Ref Level 2500 dem Offset 11,50 dB = RBW L MHz
o At an . SWT £7ps @ VBW 2MHz Made Auto FFT
SEL Count 300/100
|
MiL1]
20 dBm
10 " il
|~ sl —
o T
I \.
-0 ,"l
/ l\
802.11a - / -
3 yd \
Middle Channel = / ]
/'/‘ \\
a =
S [}
=0
-80
e
CF 578 GHx 1001 pts Span 40.0 MHz
Date: 27.NOV.2023 14:46:16
Spectrm a
Ref Level 2500 dem Offset 11,50 dB = RBW L MHz
o At an . SWT £7ps @ VBW 2MHz Made Auto FFT
SEL Count 300/100
|
MiL1]
20 dBm 5.
10 "
| — ’!‘_"-H_,—
] o
o .f. ‘\
-0 |'; T
\
802.11a - /
Highest Channel = / o
s ™,
- P .
_ ] ]
| -
=0
-80
e
CF 537 GHx 1001 pts Span 40.0 MHz

Page 206 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ac vht20
Lowest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

0.93 dBm|
5.2505610 GHz|

o X

-10 B [

o /

30 B

40 dB

|

50 B

-60 di

=70 dBs

CF 5.26 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 15:12:15

802.11ac vht20
Middle Channel

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

0.25 dBm|
5.2702020 GHz|

D dB X

-10 B

o /

/

40 dB

50 B

-60 di

=70 dBs

CF 5.28 GHz 1001 pts

Span 40.0 MHz

ProjectNe

:CR230955399 Tester:Len Huang
Date: 27.NOV.2023 15:11:01

802.11ac vht20
Highest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

1.81 dem|
5.3101210 GHz|

X
o

40 de £

20 dB

30 B

40 dB

| ]
50 B

-60 di

=70 dBs

CF 5.32 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 15:00:02

Page 207 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

LRrN AR

mi[1] 112 dim)|

2nde 5.2716180 GH|
10 dBmw

D dB il

DI B e P SO SR

-10 B

802.11ac vht40 2008 / \
Lowest Channel J L

30 B

o x‘f \

e

50 B

-60 di

=70 dBs

CF 5.27 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 15:17:24

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

LRrN AR

mi[1] 0.7 dBm)|
2nde 5.3074820 GH|
10 dBmw
11
D dB
| e I s e I

-10 B

}
802.11ac vht40 e ] |
Highest Channel s ] \

| \

F—— R
50 dB

50 de

=70 dBs

CF 5,31 GHz 1001 pts Spon 60,0 MHz

ProjectNe

:CR230955399 Tester:Len Huang
Date: 27.NOV.2023 15:21:15

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

ETEN] 473 dBm|
2nde 5.207120 GHz|

10 dBmw

0 dB

ELY:S —

802.11ac vht80 2008 l]
Middle Channel |

30 B J

|/ \
40 ~

| ]

50 B

-60 di

=70 dBs

CF 5.29 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:02:57

Page 208 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ax he20
Lowest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

0.53 dBm|
5.2614390 GHz|

0 dB x

N,
-10 o

[ \

/ \

40 dB

— e
50 dE

<60 de

=70 dBs

CF 5.26 GHz 1001 pts Spon 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:17:43

802.11ax he20
Middle Channel

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

0.70 dBm|
5.2702410 GHz|

0 dB

_\-H'n
ELY:S ’/ i

/ \

) \

iy

40 de i

| ———— N

=50 dBs

-60 di

=70 dBs

CF 5.28 GHz 1001 pts Span #0.0 MHz
ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:16:10

802.11ax he20
Highest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

0.69 dBm|
5.3102010 GHz|

el X

0 de . i

- | |

| |

40 dB

——f
50 B

-60 di

=70 dBs

CF 5.32 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:14:23

Page 209 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LRrN AR

mi[1] 1.21 dBr|

2nde 5.2714390 GH|

10 dBmw

) i
=10 dB ,‘
802.11ax he40 o |’f )
Lowest Channel . | \

40 dB
e

50 B

-60 di

=70 dBs

CF 5.27 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:28:36

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LRrN AR

mi[1] 1.00 A

2nde 5.3000410 GH|

10 dBmw

-
-\-\.—/_\"_"J_\_H_ P
-0 de Id .

802.11ax he40 20 dB ¢
Highest Channel o | \

/ \

L —
50 dB
50 de
=70 dBs
CF 5,31 GHz 1001 pts Spon 60,0 MHz
ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:21:43

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100

LRrN AR

mi[1] 3.97 dBm)|

2nde 5.202400 GHZ|

10 dBmw

0 dB

I e

-10 B

802.11ax he80 e \l
Middle Channel | |

|/ \

-
|- - ! QU
50 dB

50 de

=70 dBs

CF 5,28 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:32:14

Page 210 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

5150-5250 MHz &5250-5350 MHz (FCC):

. .
Maximum power spectral density
Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
o At 0GR BWT 54405 @ YBW 3 MHT  Mode auto FFT
SEGL Count 1004100
LRrN AR
ETEN] 1,48 dBm)|
2nde 5.259190 GHZ|
10 derr
iy s
e
e,
-10 o
802.11ac vht160 oy
Middle Channel o
40 d '\‘
] H»-.r«»—wr‘ﬂ-'-w'{r b St A
50 dE
50 de
=70 dBs
CF 5.25 GHz 1001 pts Span 4000 MHz
ProjectNo.:CR230955399 Tester:Len Huang
Date: 9.0CT.2023 15:21:38
Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
o At 0GR BWT 54405 @ YBW 3 MHT  Mode auto FFT
SEGL Count 1004100
LRrN AR
ETEN] 1.26 dBm)|
2nde 5.255590 GHZ|
10 derr
- M
.
. e [
802.11ax hel60 ey
Middle Channel o
o | \
R aade e L S b e i
50 dE
<60 o
=70 R
CF 5.25 GHz 1001 pts Span 4000 MHz
ProjectNo.:CR230955399 Tester:Len Huang
Date: 9.0CT.2023 17:20:19

Page 211 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

5150-5250 MHz &5250-5350 MHz (ISED):

Maximum power spectral density

Spectrum

802.11ac vht160
Middle Channel

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

(]

b ATE ance  BWT 544 5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

ELM AvgRwr

mi[1]
20de

10 dBmw

5.95 dBm|
5.255590 GHz|

0 dB

VRN B — -\n—m—g\f

CF 5.25 GHz

1001 pts

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:05:15

Span 400.0 MHz

802.11ax hel60
Middle Channel

Spectrum I

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

=]

b ATE ance  BWT 544 5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]

6.9 dBm|
5.250290 GHz|

s L B

CF 5.25 GHz

1001 pts

Span 400.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 15:54:53

Page 212 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

5470-5725 MHz:

Maximum power spectral density

Spectrum

802.11a
Lowest Channel

RefLevel 25,00 cem  Offset 1150 di = RBW L MHz

o At a0 & BWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100

|

0 o

CF 5.5 GHz

1001 ptx

Span 0.0 MHz

ProjectNo.:CR230955399 Tes

Date: 6.NOV.

23 11:30:51

802.11a
Middle Channel

Spectrum

RefLevel 25,00 cem  Offset 1150 di = RBW L MHz

o At a0 & BWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100

|

WALl
20 dBm

,—‘w’ﬂ.‘_—\

0 o

CF 558 GHz

1001 ptx

Projec

9 Tester:Len Huang

11:46:00

Span 0.0 MHz

802.11a
Highest Channel

Spectrum

RefLevel 25,00 cem  Offset 1150 di = RBW L MHz

=

o At a0 & BWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100

|

WALl
20 dBm

n

E—
o

0 o

CF 5.7 GHZ

1001 ptx

Span 0.0 MHz

ProjectNo.:CR230955399 Tes

Date: 6.NOV.

23 11:43:51

Page 213 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ac vht20
Lowest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

5.49 dBm|
5.5007990 GHz|

[ ey ;‘—\__..
D db

-10 B )

o /

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.5 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 11:49:30

802.11ac vht20
Middle Channel

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

5.57 dBm|
5.5209190 GHz|

0 dB 7

-10 B )

o /

/

40 dB

———

50 B

-60 di

=70 dBs

CF 5.58 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 12:06:37

802.11ac vht20
Highest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

526 dbm)
5.7012390 GHz|

o — |

-10 B 7

o /

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.7 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 12:13:23

Page 214 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b AT EE F.4us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

3.60 dBm|
5.51173€0 GHz|

10 dBmw

0 db \

802.11ac vht40 . J

Lowest Channel . /

40 dB
| —— —

50 B

-60 di

=70 dBs

CF 5.51 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 13:10:51

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b AT EE F.4us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

525 dbm)
5.5404420 GHz|

10 dBmw

0 dB

e

802.11ac vht40 20 dB J

Middle Channel s !

40 dB
— —

50 B

-60 di

=70 dBs

CF 5.55 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 13:16:19

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b AT EE F.4us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

5.49 dBm|
5.6726370 GHz|

10 der Pt
— P S

0 dB

-10 B

802.11ac vht40 e |

Highest Channel o /

| 40—

50 B

-60 di

=70 dBs

CF 5.67 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 13:22:26

Page 215 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [a

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

ETEN] 725 dBm|
2nde 5.527360 GHZ|

10 dBmw

802.11ac vht80 2008 } ]
Lowest Channel

a0 . T
wan L !

e [ re—]
=50 dBs

60 di

=70 dE

CF 5.53 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 21.NOV.2023 09:09:46

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

ETEN] 354 dBm|
2nde 5.608200 GHZ|

10 dBmw

0 dB

(_ [ ]

802.11ac vht80 o } }
Highest Channel o4 ) \

e

50 d

&0 df

=70 R

CF 5,61 GHz 1001 pts Span 120.0 MHz
230955399 Tester:Len Huang

2023 09:18:28

Page 216 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.25 dBm)|

2nde 5.5019980 GH|
10 derr TAL

— x

| ]

ok — —

802.11ax he20 2o / \
Lowest Channel . ;

40 dB

50 B

-60 di

=70 dBs

CF 5.5 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 13:36:21

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

LRrN AR

mi[1] 5.08 dBm)|
2nde 5.5708410 GHZ|
10 dBmw 4
] ]
- ]

802.11ax he20 / “

Middle Channel o KJ \ .

40 dB

| —— [
50 dB

50 de

=70 dBs

CF 5,50 GHz 1001 pts Spon 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 13:51:11

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b AT EE 57us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

ELM AvgRwr

ETEN] 594 dBm|
2nde 5.7015180 GH|
10 der o
-]

0 dB T —

r( B

Y
| L

802.11ax he20 e / \
Highest Channel - d \

40 dB

| — [ ]

50 B

-60 di

=70 dBs

CF 5.7 GHz 1001 pts Span #0.0 MHz

ProjectNo. :CR230955

Tester:Len Huang

Date: 6.NOV.2023 13:56:43

Page 217 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.80 dBm)|
2nde 5.5000410 GH|
10 dBmw

0 dB

802.11ax hed0 ;D / \
Lowest Channel . / \

40 d
e

50 B

-60 di

=70 dBs

CF 5.51 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 09:20:21

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

o At 0GR BWT  9.4us @ YBW 3 MHZ  Mode auto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.9 dBm)|
2nde 5.5516780 GHZ|
10 der T

0 dB

-10 B ‘l
802.11ax he40 20 de -H |
Middle Channel . j \\

40 dem—

50 dB
50 de
=70 dBs
CF 5,55 GHz 1001 pts Spon 60,0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 14:06:14

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b AT EE F.4us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LRrN AR

ETEN] 5.53 dBm|
2nde 5.6720280 GH|

10 e T

802.11ax he40 2o ) \
Highest Channel o } L

| -+0 dem—]
50 d
60 dB
=70 dBs
CF 5,67 GHz 1001 pts Span A0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 14:13:45

Page 218 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ax he80
Lowest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

2.78 dBm|
5.521320 GHz|

CF 5.53 GHz 1001 pts

Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 09:58:33

802.11ax he80
Highest Channel

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

3.28 dBm|
5.511090 GHz|

» |

1001 pts

Span 120.0 MHz

230955399 Tester:Len Huang
2023 09:21:23

Page 219 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 544 5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

ETEN] .42 dBm|
2nde 5.567200 GH|

10 dBmw

-10 dE: Mﬂﬂ e
802.11ac vht160 2008
Middle Channel

30 B

o |

wm«.mﬂf“\ar/ \\mwamM
50 dB

-60 di

=70 dBs

CF 5.57 GHz

1001 pts Span 400.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 16:29:17

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 544 5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

ETEN] 0.07 dBm|
2nde 5.577990 GHZ|

10 dBmw

0 dB x

-10 B

802.11ax hel60 o
Middle Channel

30 B

o \

b bt B T
50 d

-60 di

=70 dBs

CF 5.57 GHz 1001 pts

Span 400.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 10:13:53

Page 220 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

5725-5850MHz

Maximum power spectral density

Spectrum [=
Ref Level 2500 dBm Offset 11.50 8 & RBW 500 kHz
b ALL 0de  SWT 1LA4 s VBW 2 MHz  Mode Auto FFT
SGL Count 100100
[@1Fm dugiwr
mifi] 12,30 dBm|
20 i 5.7440010 GHz|
M1
& ""'_
L] — =]
- / H\M
[ -~ |
-10 da —
802.11 - —
dla -m
Lowest Channel -
-40
e
e
-
CF 5.745 GHz 1001 pts Span 40.0 MHz
ProjectNo.:CR230955399 Tester:Len Huang
Date: 13.0CT.2023 11:13:55
Spectrum | [=
Ref Level 2500 dBm Offset 11.50 8 & RBW 500 kHz
b ALL 0de  SWT 1LA4 s VBW 2 MHz  Mode Auto FFT
SGL Count 100100
[@1Fm dugiwr
mifi] 11.78 dBm|
20 i 5.7844810 GHz|
M1
100 _ P
— e
o . .L
[ e ]
. P ]
EE —
802.11a -
Middle Channel -
-40
e
e
-
CF 5.785 GHz 1001 pts Span 40.0 MHz
ProjectNo.:CR230955399 Tester:Len Huang
Date: 13.0CT.2023 11:15:31
Spectrum [=
Ref Level 2500 dBm Offset 11.50 8 & RBW 500 kHz
b ALL 0de  SWT 1LA4 s VBW 2 MHz  Mode Auto FFT
SGL Count 100100
[@1Fm dugiwr
mifi] 11.11 dBm)|
20 i 5.8257190 GHz|
g
10 i
[~—— S
. —7 “
-10 dRm— L k\r\"‘ —]
| —— I
802.11a ]
. -20
Highest Channel -
-40
e
e
-
CF 5.825 GHz 1001 pts Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 11:22:09

Page 221 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

b ATE ance  BWT 114 ps w YBW  EMHZ  Mode buto FFT
SEGL Count 1004100
LRrN AR
mi[1] 10,02 dem)|
2nde 574342610 GHZ|
10 de 2
r...w/" 1
o / |

-10 o T J k B R——
802.11ac vht20 el ——
Lowest Channel

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.745 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 15:13:15

Spectrum I [El

Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

b ATE a0 BEWT 114 ps w YBW  EMHZ  Mode buto FFT
SEGL Count 1004100
LRrN AR
mi[1] 10,81 dBm)|
2nde 57844010 GHZ|
M1
10 e .

A 1

-0 dr=-
it

802.11ac vht20 o —
Middle Channel

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.785 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 15:14:11

Spectrum I [El

Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

b ATE ance  BWT 114 ps w YBW  EMHZ  Mode buto FFT
SEGL Count 1004100
LRrN AR
mi[1] 947 dBm)|
2nde 5.0244010 GHZ|
10 dBmw

0 dB

oo ]
802.11ac vht20 20 —
Highest Channel

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.825 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.

023 15:15:20

Page 222 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

b ATE ance  BWT 15,1 ps w YBW  EMHZ  Mode buto FFT

SEGL Count 1004100
LRrN AR

mi[1] 5.96 dBm)|
2nde 5.7537410 GH|
10 e

% [ e

- P | r s P

=10 B ]
802.11ac vht40 2008 j |

Lowest Channel — e .

40 dB

50 B

-60 di

=70 dBs

CF 5.755 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 16:02:22

Spectrum I "‘Ekl
Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

b ATE ance  BWT 15,1 ps w YBW  EMHZ  Mode buto FFT

SEGL Count 1004100

LRrN AR

mi[1] .90 dBm)|

2nde 5.7938610 GH|

10 dBmw

[N PN S Fe I

0 dB

e
802.11ac Vht40 20 dB
Highest Channel o

e

40 dB

50 B

-60 di

=70 dBs

CF 5.795 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 16:30:28

Spectrum I "‘Ekl
Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

b ATE ance  BWT .2 ps e YBW  EMHZ Mode bduto FFT

SEGL Count 1004100

LRrN AR

mi[1] 0.84 dBm)|

2nde 5.774160 GHZ|

10 dBmw

0 dB b
J{_Hw‘w{m [ S
ELE

802.11ac vhi80
Middle Channel ] \

1/ "

| [
=50 dBs
-60 di
=70 dBs
CF5.775 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13. 023 16:22:56

Page 223 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

802.11ax he20
Lowest Channel

Spectrum I "‘Ekl
Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

b ATE ance  BWT 114 ps w YBW  EMHZ  Mode buto FFT

SEGL Count 1004100

LRrN AR

ETEN] 1018 dBm|
2nde 5.7463990 GHZ|

AT
10 B J ]IL

] """\4-\\__\“-‘_"

20 dB

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.745 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 17:00:08

802.11ax he20
Middle Channel

Spectrum I "‘Ekl
Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

b ATE ance  BWT 114 ps w YBW  EMHZ  Mode buto FFT

SEGL Count 1004100

LRrN AR

ETEN] 10.50 dBm|
2nde 5.7835610 GH|

10 dBmw

i /

By

20 dB

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.785 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 16:59:04

802.11ax he20
Highest Channel

Spectrum I "‘Ekl
Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

b ATE ance  BWT 114 ps w YBW  EMHZ  Mode buto FFT

SEGL Count 1004100

LRrN AR

ETEN] 372 dBm|
2nde 5.0241210 GH|

10 dBmw x

- / Ty

-10 d
|

20 dB

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.825 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13. 023 16:57:56

Page 224 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I

=]

Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz
b ATE ance  BWT 15,1 ps w YBW  EMHZ  Mode buto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

5.90 dBm|
5.7531010 GHz|

[ — e

802.11ax hed0 L

Lowest Channel .

40 dB

50 B

-60 di

=70 dBs

CF 5.755 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 09:44:01

Spectrum I

(]

Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz
b ATE ance  BWT 15,1 ps w YBW  EMHZ  Mode buto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

1
10 derr

8.78 dBm|
5.7921420 GHz|

- ]

MMA’M-A\[HH‘WMW

| -0 e

802.11ax he40 20 dB

Highest Channel

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.795 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 16:33:29

Spectrum I

=]

Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

| oo,
-10 B Ir{—

b ATE ance  BWT .2 ps e YBW  EMHZ Mode bduto FFT
SEGL Count 1004100
LRrN AR
mi[1] 0.85 dBm)|
2nde 5.772440 GHZ|
10 derr
M1
0B .
e T

e,

802.11ax he80 20

Middle Channel 20 d8 /

[ )
=50 dBs
-60 di
=70 dBs
CF5.775 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 10:07:33

Page 225 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Chain 1:
5150-5250MHz (FCC):

Maximum power spectral density
Spectrum ] a

RefLevel 25,00 cem  Offset 1150 di = RBW L MHz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100
|
]
Fal
n — -
|- i
|
o i T
-t ! .

802.11a . |

Lowest Channel = -
,/ \_\_\_\_
=0
-0
s
CF 5.18 GHx 1001 pts Span 440.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 11:28:24

Spactrum =
RefLevel 2500 cem  Offset 1150 08 = RBW L Mhz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100

|

802.11a it =
Middle Channel -,

0 o

CF 5.2 GHz 1001 ptx Span 0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

2023 11:59:09

Spactrum =
RefLevel 2500 cem  Offset 1150 08 = RBW L Mhz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100

|

Date: 4.NO:

802.11a ™| I
Highest Channel =

-e0

0 o

©F 529 GHz 1001 ptx Span 0.0 MHz

Projec

.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 11:57:21

Page 226 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

LRrN AR
mi[1] 9.5 dBm)|
2nde 5.1705010 GH|
10 dBmw —_——
/.w_'_ b—— |
D dB 5 L

10 B )'H \'.
802.11ac vht20 o Y
Lowest Channel

-3 dB

0B P ——
50 dB

50 de

=70 dBs

CF 5,18 GHz 1001 pts Spon 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 11:49:00

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

o At 30 BWT  57us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100
LRrN AR
mi[1] 1068 dBm)|
2nde 5.1909210 GH|
10 dir — —

s /

-0 de '

[
802.11ac vht20 e \
Middle Channel / ..

30 B

50 dB
50 de
=70 dBs
CF 5.2 GHz 1001 pts Spon 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 13:13:21

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

LRrN AR

ETEN] 11,73 dim)|
2nde 5.2421180 GHZ|
11
10 dew — - =
/] \
D dB

/ I
802.11ac vht20 / \
Highest Channel - .

30 B

T de —

50 dB
50 de
=70 dBs
CF 5§ 2% GHz 1001 pts Spon 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 13:16:44

Page 227 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

SEGL Count 1004100

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT

LR AwgRwr

mi[1]
20de

10 dBmw

.21 dBm|
5.1920170 GHz|

0 dB

802.11ac vht40 2008 f

Lowest Channel O

50 B

-60 di

=70 dBs

CF 5.19 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 15:31:46

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 der 2

1148 dem|
5.2212590 GHz|

0 dB

oL

802.11ac vht40 oo

Highest Channel

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.23 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 13:31:08

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 2.87 dBm)|
2nde 5.211560 GHZ|
10 dBmw

2

s ]

802.11ac vht80 20 H

Middle Channel /

30 B

/ \
40 de ™y
1 [ "]
50 d
60 dB
=70 dBs
CF5.21 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.

023 16:08:25

Page 228 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ax he20
Lowest Channel

Spectrum

b ATE

LR AwgRwr

|

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

a0 BEWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

20 dB

mi[1]

10 dBmw

7.85 dem|
5.1212990 GHz|

0 dB

-10 B

20 dB

30 B

50 B

-60 di

=70 dBs

CF 5.18 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 16:35:29

802.11ax he20
Middle Channel

Spectrum

b ATE

LR AwgRwr

|

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

a0 BEWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

20 dB

mi[1]

10 dBmw

12.07 dem|
5.1906010 GHz|

0 dB

-10 B

20 dB

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.2 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 13:37:39

802.11ax he20
Highest Channel

Spectrum

b ATE

LR AwgRwr

|

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

a0 BEWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

20 dB

mi[1]

10 dBmw

1
]

11.5% dem|
5.2408390 GHz|

50 B

-60 di

=70 dBs

CF 5.24 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 13:48:10

Page 229 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE a0 BEWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 3,09 dBm)|
2nde 5.1803220 GH|
10 dEr T
u__ﬁ_',_ﬁ_/—’“x/—a___q___h_\
D dB ——
/ K

10 B / \
802.11ax hed0 200 J \
Lowest Channel . } \

ot \

50 B

-60 di

=70 dBs

CF 5.19 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 17:07:47

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LRrN AR

mi[1] 10,95 dirm|

2nde 5.2201010 GH|

o / \
ol \
802.11ax he40 e
Highest Channel s

40 dB

50 B

-60 di

=70 dBs

CF 5.23 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 13:55:19

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT

SEGL Count 1004100

LRrN AR

mi[1] 7 62 dBm)|
2nde 5.211440 GHZ|
10 dBmw
1
D dB I
r,r‘w-/‘“" _"'_"/\r"—'_’_\

802.11ax he80 o |
Middle Channel ol |

40 dB
o — (T
50 B

-60 di

=70 dBs

CF 5.21 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 09:52:49

Page 230 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

5150-5250MHz (ISED):

Maximum power spectral density

Spectrum I“-l“.’
Ref Level 25.00 dém Offset 11,50 di w RBW L MHz
SR a0 8WT 57 ps @ VBW 3 MHz  Mada Auta FFT
SGL Count 1004100
|
ML) .50 dim|
20 dBn 5.1791610 GHz|
10 dBn
_h__,——’“* .
a )
.K Y
\
-10 /' \
802.11a = y X
Lowest Channel - /
B
w e
: — |
L [ ——1
=0
-0
o
CF &5.18 GHz 10011 pts Span 400 MHz
Spectrum I“-l“.’
Ref Level 25.00 dém Offset 11,50 di w RBW L MHz
SR a0 8WT 57 ps @ VBW 3 MHz  Mada Auta FFT
SGL Count 1004100
|
XETEY] .28 dBm)
20 dBn 5.1984020 GHz|
10 dBn
a _a—/d_‘_h"'d_- N S
JI.’ \Il
| \5
802.11a = v -
. Iy -,
Middle Channel - s \
40 -\'
I P
-=0
-0
o
CF 5.2 GHz 10011 pts Span 400 MHz
Spectrum a
Ref Level 25.00 dém Offset 11,50 di w RBW L MHz
SR a0 8WT 57 ps @ VBW 3 MHz  Mada Auta FFT
SGL Count 1004100
|
XETEY] 4.0 dBmy
20 dBn 5.2078020 GHz|
10 dea
‘_\_'_'__\_,,J‘*“—"-n.—o—-._,
a
/ Y
10 !’ 0
802.11a - / i
. / RS
Highest Channel =
& \\
a
R |
‘-—\_—‘_’_/ H'\\_,_o-'—’"
=0
-0
o
CF 5.24 GHz 10011 pts Span 400 MHz

Projectlo.:CR230955399 Tester:Len Huang

Date: 24.NOV.2023 09:4

58

Page 231 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ac vht20
Lowest Channel

Spectrum I

SGL Count 1007100

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 5.7 ps & YBW 3 MHZ  Mode buto FFT

E.\Rm AvoPwr

20 db

M1[1]

1.37 dBm|
5.1791610 GHz|

10 dkn

0 dB

-10 dBn

v /

=30 dBn

401 dEy

—

=50 dBn

60 dE

=70 B

CF 5.18 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 10:18:21

802.11ac vht20
Middle Channel

Spectrum I

SGL Count 1007100

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 5.7 ps & YBW 3 MHZ  Mode buto FFT

E.\Rm AvoPwr

20 db

M1[1]

1.47 dBm|
5,1020410 GHz|

10 dkn

0 dB

-10 dBn )|

v !

=30 dBn

401 dEy

L — —

=50 dBn

60 dE

=70 B

CF 5.2 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang
Date: 25.NOV.2023 10:17:04

802.11ac vht20
Highest Channel

Spectrum I

SGL Count 1007100

(7]

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 5.7 ps & YBW 3 MHZ  Mode buto FFT

dRm AvOPwE

20 db

M1[1]

1.27 dBm|
5.2300900 GHz|

10 dkn

0 dB

]

-10 dBn x
20 dEy

=30 dBn

401 dEy

—

=50 dBn

60 dE

=70 B

CF 5.24 GHz

1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 10:14:39

Page 232 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I “é“|

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 9.4 ps & YBW 3 MHZ  Mode buto FFT
SGL Count 1007100

E.\Rm AvoPwr
Mi[1] .09 B

20 d 5.1011990 GHz|

10 dkn

I R e s e

0 dB

-10 dBn

802.11ac vht40 20a8 fH \
Lowest Channel . / |

401 dEy

1 -
=50 dBn

60 dE

=70 B

CF 5.19 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 10:22:21

Spectrum I “é“|

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 9.4 ps & YBW 3 MHZ  Mode buto FFT
SGL Count 1007100

E.\Rm AvoPwr
Mi[1] 1.37 dBm|

20 d 5.2043160 GHz|

10 dkn

M1

P P e e

0 dB

802.11ac vht40 na rf \
Highest Channel o

401 dEy

=50 dBn

60 dE

=70 B

CF 5.23 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang
Date: 25.NOV.2023 10:24:48

Spectrum I El

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz

b ATT T dE BWT 17 ps & VBW 3 MHz  Mode Aduta FET
SGL Count 1007100

1Rm AvgPwr

M1l 223 dBm|
20 d 5.212040 GHZ|

10 dkn

0 dB

-10 dBn

802.11ac vht80 s
Middle Channel | ]

401 dEy

[ e
=50 dBn

60 dE

=70 B

CF 5.21 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 10:40:05

Page 233 0of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I “é“|
Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 5.7 ps & YBW 3 MHZ  Mode buto FFT

SGL Count 1007100

E.\Rm AvoPwr

M1l 1.67 o)
20 d 5.1813100 GHzl
10 dkn
1 4B M1
[ B I

-10 dEn (
802.11ax he20 20d / \
Lowest Channel . / \

401 dEy

——"-v’—/ et
=50 dBn

60 dE

=70 B

CF 5.18 GHz 1001 pts Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 10:57:04

Spectrum I “é“|
Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 5.7 ps & YBW 3 MHZ  Mode buto FFT

SGL Count 1007100

E.\Rm AvoPwr

M1l 1.71 o)
20 d 5.1095600 GHz|
10 dkn
o e [RB!
[ ——

=10 dBn (
802.11ax he20 o / }

Middle Channel . / \

40 di
L \k.—\.\_,.——\_\_,

=50 dBn

60 dE

=70 B

CF 5.2 GHz 1001 pts Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang
Date: 25.NOV.2023 10:55:54

Spectrum I El

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz

b ATT TdE BWT 5.7 ps & YBW 3 MHZ  Mode buto FFT

SGL Count 1007100
1Rm AvgPwr

M1[1] 1.00 i)
20 d 5.2084020 GHz|
10 dkn
o dE -

I ]

802.11ax he20 v / \H
Highest Channel o0 de / ;

401 dEy

-——— ]
=50 dBn

60 dE

=70 B

CF 5.24 GHz 1001 pts Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 10:51:29

Page 234 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 9.4 ps & YBW 3 MHZ  Mode buto FFT
SGL Count 1007100

E.\Rm AvoPwr

M1[1]
20 di

1.85 dBm|
5.1020810 GHz|

10 dkn

0 dB Lt}
—_"‘J\’—_h\—w

802.11ax he40 2008 /

Lowest Channel . f

401 dEy

L ——

=50 dBn

60 dE

=70 B

CF 5.19 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 11:00:12

Spectrum I

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 9.4 ps & YBW 3 MHZ  Mode buto FFT
SGL Count 1007100

E.\Rm AvoPwr

M1[1]
20 di

1.30 dBm|
5. 2200820 GHz|

10 dkn

oo ]

802.11ax he40 20 /

Highest Channel . H

401 dEy

=50 dBn

60 dE

=70 B

CF 5.23 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang
Date: 25.NOV.2023 11:03:16

Spectrum I

(7]

Ref Lavel 25.00 din Offset 11.50 dB & RBW 1 MHz
b ATT T dE BWT 17 ps & VBW 3 MHz  Mode Aduta FET
SGL Count 1007100

dRm AvOPwE

M1[1]
20 di

.36 B
5.2004340 GHz|

10 dkn

0 dB -

_\n_/‘/""\-" =

-10 dBn f=—

802.11ax he80 2008

Middle Channel ol

|

e

=50 dBn

60 dE

=70 B

CF 5.21 GHz 1001 pts

Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 25.NOV.2023 11:18:04

Page 235 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

5250-5350MHz (FCC):

Maximum power spectral density
Spectrum ] a

RefLevel 2500 cem  Offset 1150 08 = RBW L Mhz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100

|

———

802.11a - / L
Lowest Channel - g |

-=0

-e0

0 o

CF 520 GHz 1001 ptx Span 0.0 MHz

Projec:

.:CR230955399 Tester:Len Huang
Date: 4.NOV.2023 14:37:37

Spectrum ] a

RefLevel 25,00 cem  Offset 1150 di = RBW L MHz

ha At an . SWT £.7 ps @ VAW 2 MHz  Mode Auto FFT

SEL Count 100/100

|

Wil

=m

1 _x‘_\_‘_
——— —— |
o
T
/ \
10 f ‘\
802.11a - //
. *,
.
Middle Channel - - e
4 Y
" .
|-

L — T
=0
£0

e

CF 578 GHx 1001 pts Span 440.0 MHz

Date: 2023 14:35:45

Spectrum ] a

RefLevel 25,00 cem  Offset 1150 di = RBW L MHz

ha At an . SWT £.7 ps @ VAW 2 MHz  Mode Auto FFT
SEL Count 100/100
|
Wil
=m
n P——
o r’
/ 4
1 II '\
802.11a . / .
Highest Channel - 4 .
y 5,
“ | — - "
| ————1 e
=0
£0
e
CF 537 GHx 1001 pts Span 440.0 MHz
Projec .:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 14:33:40

Page 236 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ac vht20
Lowest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.88 dBm)|
2nde 5.2613590 GH|
10 dBmw LG

0 db 1

[

/

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.26 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 14:47:39

802.11ac vht20
Middle Channel

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

5.52 dBm|
5.2702410 GHz|

e —
0 dB

-10 o -

/

30 B

40 dB

L
50 B

-60 di

=70 dBs

CF 5.28 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 14:58:09

802.11ac vht20
Highest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

5.22 dBm|
5.3209990 GHz|

0 dbs e [——

[

20 /

30 B

40 dB

|

50 B

-60 di

=70 dBs

CF 5.32 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 15:03:00

Page 237 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 3.88 dBm)|
2nde 5.2719180 GH|

10 dBmw

ok L] ;f‘\ﬂ___h‘“—u—

-10 B ]I
802.11ac vht40 20 J |
Lowest Channel . \

40 d
- T

50 B

-60 di

=70 dBs

CF 5.27 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 15:27:41

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b AT EE F.4us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LRrN AR

ETEN] 5.12 dBm|
2nde 5.3002620 GHE|

10 dBmw

0 dB

ELY:S { l',

802.11ac vht40 O |
Highest Channel o / \

iy
50 dB
50 de
=70 dBs
CF 5,31 GHz 1001 pts Spon 60,0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 15:23:55

Spectrum I [a

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b AT EE 1705 @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LRrN AR

ETEN] 7.93 dBm|
2nde 5.201560 GHZ|

10 dBmw

0 b e i

802.11ac vht80 | 1
Middle Channel . \

il

] [
50 dB
50 de
=70 dBs
CF 5,28 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 21.NOV.2023 09:01:52

Page 238 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ax he20
Lowest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b AT EE 57us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

5.45 dBm|
5.2612990 GHz|

0 dB

-10 o /’
20 dB

30 B

0 i

50 B

-60 di

=70 dBs

CF 5.26 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 15:34:53

802.11ax he20
Middle Channel

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b AT EE 57us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

5.96 dBm|
5.2806790 GHz|

|-~

0 dB

10 B -+

o |

30 B

50 B

-60 di

=70 dBs

CF 5.28 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 15:58:31

802.11ax he20
Highest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b AT EE 57us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

5.16 dBm|
5.3210790 GHz|

0 dB

ELY:S /*
20 dB

v/

40 dB

50 B

-60 di

=70 dBs

CF 5.32 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 16:00:38

Page 239 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LRrN AR

mi[1] 5.90 dBm)|

2nde 5.2718580 GH|

10 dBmw T

04 { |
802.11ax hed0 o :
Lowest Channel . / N

| aerim—] —

50 B

-60 di

=70 dBs

CF 5.27 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 16:17:02

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

o At e BWT 945 @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.26 dBm)|
2nde 5.3008010 GH|
10 dBmw

0 db 7 \
-10 dE: (

802 1lax he40 20 dB -) \
Highest Channel o j \

40 dB /
f—_—1 \\_\\/—\.
50 dB

-60 di

=70 dBs

CF 5.31 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 16:07:17

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100

LRrN AR

mi[1] 3.07 dBm)|

2nde 5.208680 GHZ|

10 dBmw

0 dB

-10 B (,

802.11ax he80 e |
Middle Channel o] |

40 dB

T ——
50 B

-60 di

=70 dBs

CF 5.29 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 09:54:32

Page 240 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

5250-5350 MHz (ISED):

Maximum power spectral density

802.11a
Lowest Channel

Spectrum

RefLevel 25,00 cem  Offset 1150 di = RBW L MHz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT

SEL Count 300/100
|

]
Fal
10 -
— e |
R S —
o
i

0 o

CF 520 GHz 1001 ptx

Span 0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang
Date: 27.NOV.2023 14:50:37

802.11a
Middle Channel

Spectrum

RefLevel 25,00 cem  Offset 1150 di = RBW L MHz
o At a0 & BWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100

|

0 o

CF 528 GHz 1001 ptx

Span 0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date:

2023 14:35:11

802.11a
Highest Channel

Spectrum

RefLevel 25,00 cem  Offset 1150 di = RBW L MHz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100
|
]
Fal
" S —
— —
o
!

0 o

CF 532 GHz 1001 ptx

Span 0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang
Date: 27.NOV.2023 14:39:43

Page 241 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

1.41 dem|
5.2612190 GHz|

0 dB I

-10 B

802.11ac vht20 /

Lowest Channel e /

40 dB

50 B

-60 di

=70 dBs

CF 5.26 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 14:53:56

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

1.84 dem|
5.2702010 GHz|

o N -

-10 B

802.11ac vht20 /

Middle Channel e /

40 dB

—
=50 dBs

-60 di

=70 dBs

CF 5.28 GHz 1001 pts

Span 40.0 MHz

ProjectNe

:CR230955399 Tester:Len Huang
Date: 27.NOV.2023 14:55:55

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

10 dBmw

0.63 dBm|
5.0207190 GHz|

0 db X

-10 o .

IS =

802.11ac vht20 /

Highest Channel /

30 B

40 dB

I

50 B

-60 di

=70 dBs

CF 5.32 GHz 1001 pts

Span 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 14:57:31

Page 242 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ac vht40
Lowest Channel

e ——

b ATE ance  BWT

||

30 B 'I

50 B
-60 di

=70 dBs

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

.45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AvgPer
ETEN] 1.55 dBm|
2nde 5.2711990 GH|
10 dBmw
0 b e —
I S S .
-10 B \

40 do

CF 5.27 GHz

1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 15:42:26

802.11ac vht40
Highest Channel

b ATE ance  BWT
SEGL Count 1004100

LR AwgRwr

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
945 @ YBW 3 MHZ  Mode duto FFT

0 dis 11

10 dBmw

mi[1]
20de

2.11 dBm|
5.0127570 GHz|

-60 di

=70 dBs

-10 o /’
20 dB {
30 dE

e
I

50 B

CF

5.31 GHz 1001 pts

Span 60.0 MHz

Proj

Date

ectNo

:CR230955399 Tester:Len Huang
© 27.NOV.2023 15:46:14

802.11ac vht80
Middle Channel

Sp

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
o At EE

ectrum I

=]

17 ps = YBW 3 MHz  Mode duto FFT

SEGL Count 1004100

LR AwgRwr

mi[1]
20de

104

3.62 dBm|
5.202000 GHz|

0 dB

-10

P

e

]/

e
50 B

-60 di

=700

CFS

.29 GHz 1001 pts

Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date:

27.NOV.2023 16:01:51

Page 243 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

LRrN AR

mi[1] 7.8 dBm)|
2nde 5.2611990 GH|
10 dBmw
A1
e
D dB -

e

802.11ax he20 ends ,{ \
Lowest Channel . / \

40 dB

bo—
50 dB

50 de

=70 dBs

CF 5,26 GHz 1001 pts Spon 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:10:08

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1] 0.56 dBm)|
5.2008790 GHz|

20 dB

10 dBmw

0 dbs /4~——F—- b —_______\\
=10 B 7

802.11ax he20 / |
Middle Channel o / \

L —

50 B

-60 di

=70 dBs

CF 5.28 GHz 1001 pts Span #0.0 MHz

ProjectNe

:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:11:33

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

mi[1] 1.08 dir|
5.0107610 GHz|

20 dB

10 dBmw

ot X

/] 1

802.11ax he20 2o / \
Highest Channel o [ \

40 dB

]
50 B

-60 di

=70 dBs

CF 5.32 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:13:13

Page 244 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

LRrN AR

mi[1] 1.50 dBm)|

2nde 5.2723980 GH|
10 dBmw

D dB [l

]
| e H—H-H_.—h.__,—\‘__\
/

802.11ax he40 20 f[ \
Lowest Channel | |

D |

=
|~
o ]
50 dB
50 de
=70 dBs
CF 5§27 GHz 1001 pts Spon 60,0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:25:02

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

LRrN AR

mi[1] 1.8 dBm)|
2nde 5.3002210 GH|
10 dBmw
S
| o] [

802.11ax he40 s \
Highest Channel o ( \

/ \

}-~————
50 dE

e —]

-60 di

=70 dBs

CF 5.31 GHz 1001 pts Span 60.0 MHz

ProjectNe

:CR230955399 Tester:Len Huang
Date: 27.NOV.2023 16:22:53

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT

SEGL Count 1004100

LRrN AR

mi[1] 4.38 dBm)|

2nde 5.202040 GHZ|
10 dBmw

0 ds T

| F— |
Pur—ne | ———

802.11ax he80 || j
Middle Channel | \

=1 \

T ]
50 dB

<60 de

=70 dBs

CF 5,28 GHz 1001 pts Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:33:31

Page 245 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

5150-5250 MHz &5250-5350 MHz (FCC):

Maximum power spectral density

Spectrum I

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

=]

ProjectNo.:CR230955399

b ATE ance  BWT 544 5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
ETEN] 2.32 dBm)|
20 de 5.255090 GHZ|
10 derr
o i 11
T e
10 dB it in
802.11ac vht160 oy
Middle Channel o
40 / ;
P S A R DNTEECE PRI
=50 de
60 di
=70 R
CF 5.25 GHz 1001 pts Span 400.0 MHz
ProjectNo.:CR230955399 Tester:Len Huang
Date: 10.0CT.2023 11:53:48
Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b ATE ance  BWT 544 5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
ETEN] 2.08 dBm)|
2nde 5.253600 GHZ|
10 derr
D dB 1
- oy w i,
802.11ax hel60 ey
Middle Channel o
Mr '
W R vavﬂw
=50 dBs
60 di
=70 dB
CF 5.25 GHz 1001 pts

Span 400.0 MHz

Tester:Len Huang

Date: 10.0CT.2023 14:28:06

Page 246 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

5150-5250 MHz &5250-5350 MHz (ISED):

Maximum power spectral density

802.11ac vht160
Middle Channel

Spectrum I

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

=]

b ATE ance  BWT
SEGL Count 1004100

LR AwgRwr

544 5 @ YBW 3 MHZ  Mode duto FFT

mi[1]

716 dem|
5.237200 GHz|

hppemrtmpr A e et o

CF 5.25 GHz

1001 pts

Span 400.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 16:06:43

802.11ax hel60
Middle Channel

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b ATE ance  BWT 544 5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.6 dBm)|
20 di 5.255090 GHZ|
10 des
o o
10 dB w""“’l"‘-».m.
PR A
20
=30 dBs
40 7 T
R rarry SOV _,nw"r M| PN S
=50 de
60 di
70 e
CF 5.25 GHz 1001 pts Span 400.0 MHz
ProjectNo.:CR230955399 Tester:Len Huang

Date: 27.NOV.2023 15:56:28

Page 247 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

5470-5725 MHz:

Maximum power spectral density
Spectrum ] a

RefLevel 2500 cem  Offset 1150 08 = RBW L Mhz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100

|

802.11a = / \
Lowest Channel -

0 o

CF 5.5 GHz 1001 ptx Span 0.0 MHz

Projec:

.:CR230955399 Tester:Len Huang
Date: 6.NOV.2023 11:33:46

Spectrum ] a

RefLevel 25,00 cem  Offset 1150 di = RBW L MHz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100
|
Ml 012 8]
Fal 5.5 i
10 v

802.11a . / \
Middle Channel . -

a0 - =
SR 1
=0
e
I
TF 558 GHz 1001 prs Span 0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 11:38:32

Spectrum ] a

RefLevel 25,00 cem  Offset 1150 di = RBW L MHz

o At a0 B SWT £7ps @ VBW 2MHz Mode suto FFT
SEL Count 300/100
|
Ml
Fal
10

B
—— e

802.11a - i \-\
Highest Channel = /

0 o

CF 5.7 GHZ 1001 ptx Span 0.0 MHz

Projec:

.:CR230955399 Tester:Len Huang

Date:

Vv.2023 11:42:21

Page 248 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.12 dBm)|
2nde 5.5011590 GHZ|
10 dBmw

0 dB a——ﬂf—h_.i_\‘h-——ﬁ——u
-10 dE: X/ \\‘

802.11ac vht20 o ‘n\
Lowest Channel s -,

30 B

40 dB
"

50 B

-60 di

=70 dBs

CF 5.5 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 11:51:56

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

LRrN AR

mi[1] 3.05 dBm)|
2nde 5.5702010 GH|
10 dEr 3
T
I —
D dB

802.11ac vht20 2008 / \\
Middle Channel

30 B

40 dB .

I .

50 B

-60 di

=70 dBs

CF 5.58 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang
Date: 6.NOV.2023 12:03:59

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100

LRrN AR

mi[1] 5.01 dBm)|
2nde 5.6907610 GHE|
10 dBmw L
| T 1 4]
D dB

/ \
802.11ac vht20 20 / \
Highest Channel /

30 B

e 3
! ",

40 d .

|~ [ S
50 dB

50 de

=70 dBs

CF 5.7 GHz 1001 pts Spon 40.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 12:15:40

Page 249 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ac vht40
Lowest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b AT EE F.4us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

346 dBm|
5.5005610 GHz|

10 dBmw

0 dB

-10 B H
20 dB

30 B

oL/

l———_

— ]

50 B

-60 di

=70 dBs

CF 5.51 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 13:07:39

802.11ac vht40
Middle Channel

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b AT EE F.4us @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

528 dbm)
5.5530160 GHz|

10 dBmw

0 dB

-10 B j
20 dB

30 B

50 B

-60 di

=70 dBs

CF 5.55 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 13:18:36

802.11ac vht40
Highest Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT

SEGL Count 1004100
LRrN AR

mi[1] 5.96 dBm)|
2nde 5.6676020 GH|
10 dEr T

—x

- e e [

-10 B f
20 dB

30 B i

T

50 B

-60 di

=70 dBs

CF 5.67 GHz 1001 pts

Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 13:21:00

Page 250 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100
LRrN AR
ETEN] 279 dBm)|
2nde 5.531000 GH|
10 derr
-
o |
P i f——-1
/F 1
802.11ac vht80 o }
Lowest Channel . )a \

CF 5.53 GHz

1001 pts

Span 120.0 MHz
ProjectNo.:CR230955399 Tester:Len Huang

Date: 21.NOV.2023 09:24:42

Spectrum I

"-E"l
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b AT EE 1705 @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]
20de

3.9 dBm|
5.508560 GHz|
10 dBmw

0 dB

802.11ac vht80 o ( ]
Highest Channel K

b1 j
50 d

60 d

=70 R

CF 5,61 GHz 1001 pts Span 120.0 MHz

230955399 Tester:Len Huang

2023 09:16:30

Page 251 of 270




China Certification ICT Co., Ltd (Dongguan) Report No.:CR230955399-00E

Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

o At e BWT 575 @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100
LRrN AR
mi[1] 579 dBm)|
2nde 5.5011590 GHZ|
10 dBmw

T

0 dbs [ f— |

ELY:S f

802.11ax he20 o / \
Lowest Channel

30 B

40 e
| .
=0 e

-60 di

=70 dBs

CF 5.5 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 13:38:47

Spectrum I "‘Ekl

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR

mi[1] 5.94 dBm)|
5.508790 GHz|

20 dB

10 dBmw

ok e Py

/ \

802.11ax he20 x'
Middle Channel |

40 dB

— —t —
50 B

-60 di

=70 dBs

CF 5.58 GHz 1001 pts Span #0.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 13:47:03

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 5.7 Q5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100

ELM AvgRwr

ETEN] 5.11 dBm|
2nde 5.6077620 GHE|
10 der o
i
B I
- — - I

ELY:S / \R

802.11ax he20 .’ \
Highest Channel o |

.
",
40 d
- ]
50 dB
50 de
=70 dBs
CF 5.7 GHz 1001 pts Spon 40.0 MHz

ProjectNo. :CR230955

Tester:Len Huang

Date: 6.NOV.2023 13:59:33
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Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.43 dBm)|
2nde 5.5008010 GHZ|
10 dBmw L)1
- ] R e I

a1 \

802.11ax he40 oo H \Il
Lowest Channel . J \

40 d
y ]
50 dB

50 de

=70 dBs

CF 5,51 GHz 1001 pts Spon 60,0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 09:28:51

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE a0 BEWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 571 dBm)|
2nde 5.5514390 GH|
10 der o
J____/_ﬂ_,__,—ﬂ/"—aﬂ_._\__fh____u

- — |

ELY ! \
802.11ax he40 20 de H \
Middle Channel o

] S
=50 dBs

-60 di

=70 dBs

CF 5.55 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 14:04:38

Spectrum I [El

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT .45 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 5.2 dBm)|
2nde 5.6608010 GHE|
10 dBmw
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Highest Channel o } \

<0den

50 B

-60 di

=70 dBs

CF 5.67 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 6.NOV.2023 14:11:09
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Maximum power spectral density

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

ETEN] 7,60 dBm|
2nde 527960 GH|

o

10 dBmw

[ e ]

802.11ax he80 ] |
Lowest Channel f \

CF 5.53 GHz 1001 pts

Span 120.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 10:04:03

Spectrum I "‘Ekl
Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 17 ps = YBW 3 MHz  Mode duto FFT
SEGL Count 1004100

LR AwgRwr

ETEN] 3 41 dBm|
2nde 5.608320 GHZ|

10 dBmw

0 dbs foma”

-10 B ( T -\1
802.11ax he80 20 dB / ]
Highest Channel

1001 pts Span 120.0 MHz

230955399 Tester:Len Huang

2023 09:22:43

Page 254 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

Maximum power spectral density

802.11ac vht160
Middle Channel

Spectrum I

=]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz

b ATE ance  BWT 544 5 @ YBW 3 MHZ  Mode duto FFT
SEGL Count 1004100
LRrN AR
mi[1] 0.51 dBm)|
2nde 5.572600 GH|
10 dBmw
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pr I’MN&] - ey

-10 B

20 dB

30 B

40 dB
R PR P

50 B

-60 di

=70 dBs

CF 5.57 GHz 1001 pts

Span 400.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 16:31:07

802.11ax hel60
Middle Channel

Spectrum I

(]

Raf Level 25.00 dim  Offset 1150 o8 = RBW 1 MHz
b AT DGR BWT 54405 @ YBW 3 MHZ  Mode Auto FFT
SEGL Count 1004100

LR AwgRwr

mi[1]

20 dB

1.07 dem|
5.550010 GHz|

10 dBmw
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Y s,
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20 dB

30 B
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M@/WH_MWMJ

50 B

-60 di

=70 dBs

CF 5.57 GHz 1001 pts

Span 400.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 10:15:12
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5725-5850MHz

Maximum power spectral density

802.11a
Lowest Channel

Spectrum

Reflevel 2500 dBm Offset 11.50 d8 & RBW 500 kHz

b At Wde SWT LA ps w VBW 2 MHz
S5L Count 1004100
(@ 1Fm supmr

Mode Auto FFT

20 o

10 o S st

[XETRE]

o

6 B

-7 o

CF 5.745 GHz 1001 pts

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 11:42:37

Span 40.0 MHz

802.11a
Middle Channel

Spectrum

=

Reflevel 2500 dBm Offset 11.50 d8 & RBW 500 kHz

b ALL 0 de  EWT 1L4 {5 = VBW 2 MHz
SGL Count 1007100

Mode Auto FFT

(@ 1Fm supmr

wa [

[XETRE]

1144 dBm]
5.7854B00 GHz|

|

6 B

-7 o

CF 5.795 GHz

1001 pts

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 11:43:44

Span 40.0 MHz

802.11a
Highest Channel

Spectrum

=]

Reflevel 2500 dBm Offset 11.50 d8 & RBW 500 kHz
b ALL 0 de  EWT 1L4 {5 = VBW 2 MHz
SGL Count 1007100

Mode Auto FFT

(@ 1Fm supmr

20 o

[XETRE]

11,23 dBm]
5.A261190 GHz|

6 B

-7 o

CF 5.825 GHz

1001 pts

ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 11:44:48

Span 40.0 MHz
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Maximum power spectral density

802.11ac vht20
Lowest Channel

Spectrum I

=]
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ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 15:18:27

802.11ac vht20
Middle Channel

Spectrum I

(]

Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz
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ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 15:19:37

802.11ac vht20
Highest Channel

Spectrum I

=]

Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

b ATE ance  BWT 114 ps w YBW  EMHZ  Mode buto FFT
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ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.

023 15:17:10
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Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz
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ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 15:55:37

Spectrum I "‘Ekl
Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz
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ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 16:28:34

Spectrum I [El
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ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.

023 16:21:58
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Maximum power spectral density

802.11ax he20
Lowest Channel

Spectrum I
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ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 16:53:52

802.11ax he20
Middle Channel

Spectrum I

(]
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ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.0CT.2023 16:54:56

802.11ax he20
Highest Channel

Spectrum I
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ProjectNo.:CR230955399 Tester:Len Huang

Date: 13.

023 16:56:06
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Maximum power spectral density

Spectrum I [El

Raf Level 25.00 dim Offset 1150 tB = RBW 500 kHz

b ATE ance  BWT 15,1 ps w YBW  EMHZ  Mode buto FFT

SEGL Count 1004100
LRrN AR

mi[1] 5.4 dBm)|
2nde 5.7565580 GH|
10 dBmw fa

_| .=

- o | M’MNMW\

=10 B |
802.11ax he40 o f |
Lowest Channel ]

30 B

40 dB

50 B

-60 di

=70 dBs

CF 5.755 GHz 1001 pts Span 60.0 MHz

ProjectNo.:CR230955399 Tester:Len Huang

Date: 14.0CT.2023 09:39:08

Spectrum I [El
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ProjectNo.:CR230955399 Tester:Len Huang

Date: 4.NOV.2023 16:34:59
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Date: 14.0CT.2023 10:08:48
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4.7 Duty Cycle
Serial Number: | 2BI1-2 Test Date: | 2023/11/26
Test Site: | RF Test Mode: | Transmitting
Tester: | Len Huang Test Result: | N/A
Environmental Conditions:
) Relative .
Temperatuore. 26.1 Humidity: | 54 ATM Pressure: 101
(C) A (kPa)
Test Equipment List and Details:
. Serial Calibration Calibration Due
Manufacturer Description Model Number Date Date
R&S Spectrum FSV40 102259 2023/04/18 2024/04/17
Analyzer
zhuoxiang Coaxial Cable SMA-178 211003 Each time N/A
Coaxial 2W-SMA-JK- .
eastsheep Attenuator 18G 21060302 Each time N/A

* Statement of Traceability: China Certification ICT Co., Ltd (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
Ton Ton+off Duty Cycle Divigy (Gl VB.W
Test Modes @) i) %) Factor Setting
(dB) (Hz)
802.11a 100 100 100.00 0 10
802.11ac vht20 100 100 100.00 0 10
802.11ac vht40 100 100 100.00 0 10
802.11ac vht80 100 100 100.00 0 10
802.11ax he20 100 100 100.00 0 10
802.11ax he40 100 100 100.00 0 10
802.11ax he80 100 100 100.00 0 10
802.11ac vht160 100 100 100.00 0 10
802.11ax hel60 100 100 100.00 0 10

Note: Test at the Chain 0.
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Duty Cycle

802.11a

Spectrum I

Raf Level 31.00 i Offsat 115008 & RBW 20 MHZ
b Att 20dE & S8WT 100 ms & VBW 20 KHz
SGEL TRGYID

E\r-m Clrw
M1[1]

)

0000000 5

10dB

0 iR

-10 dB

20 dB

=0 d

40 dB

50 dR

&0 dB

CF 5.18 GHz 501 pts

10.0 s/

Marker

Function Result |

Type | Ret | Tre H-valug | ¥-value | Function |
M1 | 1 2.6 ms 20.23 dBm
03| M1 1 0.0 5 0.00 o

ProjectNo.:CR230955399 Test

Date: 26.NOV.2023 09:55:59

802.11ac vht20

Spectrum

Ref Level 31.00 d6m offsat 11.50 o« RBW 20 MHZ
b ALL 30 dB = SWT 100 ms = VBW 20 MHz
SEL TRG:YID

1Pk Clrw

Dal

fM1[1]

000 def

[LF

10 by

-20 dim

-30 dim

-4 d

50 dby

60 dby

CF 5,18 GHz 501 pts

10.0 ms/

Markar

Function Result

T Ref | Trc | H-valug | ¥-walue | Function_|
m1 L 4.0 ms 1E.57 dEm |
o3[ MLl 1 0.05 0.00 dB

ProjectNo.:CR230955399 Tester:Len Huang

Date: 26.NOV.2023 09:57:01

802.11ac vht40

Spectrum

Ref Level 31.00 d6m offsat 11.50 o« RBW 20 MHZ
b ALL 30 dB = SWT 100 ms = VBW 20 MHz
SEL TRG:YID

1Pk Clrw

w: e | L LLTE

18,97 dpm|
19,800 ms|

0,0000040 5

10 dir

o d

10 by

-20 dim

-30 dim

-4 d

50 dby

60 dby

CF 5,19 GHz 501 pts

10.0 ms/

Markar

Function Result |

T Ref | Trc | H-valug | ¥-walue | Function_|
m1 L 19.8 ms 18.92 dBm |
o3[ MLl 1 0.05 0.00 dB

ProjectNo.:CR230955399 Tester:Len Huang

Date: 26.NOV.2023 10:01:07
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Duty Cycle

802.11ac vht80

Spectrum

Ref Level 31.00 d6m offsat 11.50 o« RBW 20 MHZ
b ALL 30 dB = SWT 100 ms = VBW 20 MHz
SEL TRG:YID

1Pk Clrw
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0,000000 5|

10 dir

o d

10 by

-20 dim

-30 dim

-4 d

50 dby

60 dby

CF 5.21 GHz 501 pts

10.0 ms/

Markar

T Ref | Trc | H-valug | ¥-walue | Function_|
m1 L 19.8 ms 1E.25 dEm |
o3[ MLl 1 0.05 0.00 dB

ProjectNo.:CR230955399 Tester:Len Huang

Date: 26.NOV.2023 10:02:46

802.11ax he20

Spectrum

Ref Level 31.00 d6m offsat 11.50 o« RBW 20 MHZ
b ALL 30 dB = SWT 100 ms = VBW 20 MHz
SEL TRG:YID

1Pk Clrw

Dal

20 dbr MI[1]

LT

.00 ms|

10 dir

o d

10 by

-20 dim

-30 dim

-4 d

50 dby

60 dby

CF 5,18 GHz 501 pts

10.0 ms/

Markar

T Ref | Trc | H-valug | ¥-walue | Function_|
m1 L 4.0 ms 1E.15 dEm |
o3[ MLl 1 0.05 0.00 dB

802.11ax he40

Spectrum

Ref Level 31.00 d6m offsat 11.50 o« RBW 20 MHZ
b ALL 30 dB = SWT 100 ms = VBW 20 MHz
SEL TRG:YID

1Pk Clrw

000 def

84,000 ms|

10 by

-20 dim

-30 dim

-4 d

50 dby

60 dby

CF 5,19 GHz 501 pts

10.0 ms/

Markar

T Ref | Trc | H-valug | ¥-walue | Function_|
m1 L 4.0 ms 19.93 dBm |
o3[ MLl 1 0.05 0.00 dB

ProjectNo.:CR230955399 Tester:Len Huang
Date: 26.NOV.2023 09:59:00
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Duty Cycle

802.11 ax he80

Spectrum

Ref Level 31.00 d6m

SEL TRG:YID

b ALL 30 dB = SWT

offsat 11.50 o« RBW 20 MHZ
100 ms = VBW 20 MHz

1Pk Clrw

Dal

| 2R.Bm o
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o d

10 by
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501 pts

10.0 ms/

Markar

H-valug | ¥-walue | Function_|

Function Result

T Ref | Trc |
M1 1
o3| w1

2.8 ms 10,56 dEm
0.05 0.00 dé

ProjectNo. :CR230955399
.2

Date: 26.NOV

Tester:Len Huang

023 10:04:37

802.11ac vht160

Spectrum

Ref Level 31.00 d6m

SEL TRG:YID

b ALL 30 dB = SWT

offsat 11.50 o« RBW 20 MHZ
100 ms = VBW 20 MHz

1Pk Clrw

20 dim:

= L AT—— Y P——

P vy
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19_30 af J
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10 dir

o d

10 by

-20 dim

-30 dim
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50 dby

60 dby

CF 5.25 GHz

501 pts

10.0 ms/

Markar

H-valug | ¥-walue | Function_|

Function Result

T Ref | Trc |
M1 1
o3| w1

Ga.4 ms 19.40 dem
0.05 0.00 dé

ProjectNo.:CR230955399

Tester:Len Huang

Date: 26.NOV.2023 10:14:03

802.11ax hel60

Spectrum

Ref Level 31.00 d6m

SEL TRG:YID

b ALL 30 dB = SWT

offsat 11.50 o« RBW 20 MHZ
100 ms = VBW 20 MHz

1Pk Clrw

Dal

000 def
0.000000 5
L 1758 dir

JEMM.,M,%W% o ML)

1LEDD M|

o d

10 by

-20 dim

-30 dim

-4 d

50 dby

60 dby

CF 5.25 GHz

501 pts

10.0 ms/

Markar

H-valug | ¥-walue | Function_|

Function Result |

T Ref | Trc |
M1 1
o3| w1

4.6 ms 17.33 dem
0.05 0.00 dé

ProjectNo.:CR230955399

Tester:Len Huang

Date: 26.NOV.2023 10:13:19
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5. RF EXPOSURE EVALUATION

5.1 MAXIMUM PERMISSIBLE EXPOSURE (MPE)
5.1.1 Applicable Standard

According to subpart 1.1307 (b)(1), 2.1091 systems operating under the provisions of this section shall be
operated in a manner that ensures the public is not exposed to RF energy level in excess of the
communication guidelines.

Limits for General Population/Uncontrolled Exposure

Limits for General Population/Uncontrolled Exposure
Frequency Electric Field Magnetic Field Power Averaging
Range Strength Strength Density Time
(MHz) (V/m) (A/m) (mW/cmz) (Minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/f%) 30
30-300 27.5 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30
f = frequency in MHz
* = Plane-wave equivalent power density
5.1.2 Result
Calculated Formulary:
Predication of MPE limit at a given distance
PG
S= 3
4R

S = power density (in appropriate units, e.g. mW/cm?)

P = power input to the antenna (in appropriate units, e.g., mW).

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain
factor, is normally numeric gain.

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm)

For simultaneously transmit system, the calculated power density should comply with:

5 ._..._._._.'5-" <1

= S1imirs
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ULie W ANIUZINE) Evaluation Power
Frequency Conducted Gain . » MPE Limit
Mode . Distance Density 2
(MHz) Power (dBi) (cm) (mW/cm?) (mW/cm”)
(dBm) (Note 2)

Bluetooth 2402-2480 14.5 4.45 32 0.006 1.0
BLE 2402-2480 14.0 4.45 32 0.005 1.0
24G 1 4122462 25.0 7.15 32 0.128 1.0
Wi-Fi

5180-5240 27.6 8.26 32 0.300 1.0
o 5260-5320 21.73 8.26 32 0.078 1.0
5G Wi-Fi
5500-5700 21.73 8.26 32 0.078 1.0
5745-5825 27.2 8.26 32 0.273 1.0
5955-6145 16.0 7.55 32 0.018 1.0
6435-6515 16.0 7.55 32 0.018 1.0
6G Wi-Fi
6535-6855 16.0 7.55 32 0.018 1.0
6875-7115 16.0 7.55 32 0.018 1.0

Note:

1) The tune up conducted power was declared by the applicant.

2) For the Wi-Fi mode, the antenna gain would be the directional gain.

3) The Bluetooth, 2.4G Wi-Fi, 5G Wi-Fi and 6G Wi-Fi can transmit simultaneously.

The I'atiO:MPEB|uet00th/limit+MPE2'4G Wi_pi/limit+MPE5G Wi_pi/limit +MPE6G Wi_pi/limit

=0.006+0.128+0.300+0.018=0.452<1.0, simultaneous exposure is not required.

To maintain compliance with the FCC’s RF exposure guidelines, place the equipment at least 32cm from
nearby persons.

Result: Compliance
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5.2 RSS-102 § 4 —Exposure Limits

5.2.1 Applicable Standard

According to RSS-102 § 4:

Table 4: RF Field Streng

Frequency Range
(MHz)

0.003-10*
0.1-10
1.1-10
10-20
20-48

48-300
300-6000
6000-15000
15000-150000

150000-300000

Note: f is frequency in MHz.
" Based on nerve stimulation (NS).

Electric Field

(VIm rms)

83

87/ f 3
27.46
58.07/ fo
22.06
3.142 f 0w
61.4
61.4

0.158 f o5

" Based on specific absorption rate (SAR).

5.2.2 Result

Calculated Formulary:

th Limits for Devices Used by the General Public (Uncontrolled Environment

Magnetic Field Power Density Reference Period
(A/m rms) (Wim?) (minutes)
90 - Instantaneous’
0.73/ f - 6"
- - 6"
0.0728 -2 6
0.1540/ fo# 8.944/ fos 6
0.05852 1.291 6
0.008335 f o7 0.02619 f oee 6
0.163 10 6
0.163 10 616000/ f '
421 x10* f o5 6.67 x 10° f 616000/ f

Predication of MPE limit at a given distance

S =

S = power density (in appropriate units, e.g. W/m?)
P = power input to the antenna (in appropriate units, e.g., W).
G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain

factor, is normally numeric gain.

PG
47R?

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm)

For simultaneously transmit system, the calculated power density should comply with:

N ——t ]

o8

Limir g
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AT Ul LE Evaluation Power
Frequency Conducted Gain . . MPE Limit
Mode q Distance Density 2
(MHz) Power (dBi) ) (W/m?) (W/m")
(dBm) (Note 2)

Bluetooth 2402-2480 14.5 4.45 0.32 0.061 5.351
BLE 2402-2480 14.0 4.45 0.32 0.054 5.351
2:4G 24122462 25.0 7.15 0.32 1.276 5.366
Wi-Fi

5180-5240 27.6 8.26 0.32 2.997 9.047

5260-5320 21.73 8.26 0.32 0.776 9.142
5G Wi-Fi

5500-5700 21.73 8.26 0.32 0.776 9.425

5745-5825 27.2 8.26 0.32 2.733 9.710

5955-6145 16.0 7.55 0.32 0.176 9.952

6435-6515 16.0 7.55 0.32 0.176 10.493
6G Wi-Fi

6535-6855 16.0 7.55 0.32 0.176 10.604

6875-7115 16.0 7.55 0.32 0.176 10.978

Note:

1) The tune up conducted power was declared by the applicant.

2) For the Wi-Fi mode, the antenna gain would be the directional gain.

3) The Bluetooth, 2.4G Wi-Fi, 5G Wi-Fi and 6G Wi-Fi can transmit simultaneously.

The I‘atiOzMPEB1uet00th/limit+MPE2A4G Wi_Fi/limit-FMPESG Wi_Fi/lil’l’lit +MPE6G Wi_pi/limit

=0.061/5.351+1.276/5.366+2.997/9.047+0.176/9.952=0.598 <<1.0, simultaneous exposure is not required.

To maintain compliance with the ISEDC’s RF exposure guidelines, place the equipment at least 32cm
from nearby persons.
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6. EUT PHOTOGRAPHS

Please refer to the attachment CR230955399-EXP EUT EXTERNAL PHOTOGRAPHS and
CR230955399-INP EUT INTERNAL PHOTOGRAPHS.

Page 269 of 270




China Certification ICT Co., Ltd (Dongguan)

Report No.:CR230955399-00E

7. TEST SETUP PHOTOGRAPHS

Please refer to the attachment CR230955399-00E-TSP TEST SETUP PHOTOGRAPHS.

END OF REPOR
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